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FAX : 886-3-328-4978
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Band 3 5470~5725MHz Band Edge

WIFI
ANT 802.11ac VHT80 CH122 5610MHz - R
0+1(0) Band Edge Fundamental
s
s,
L A p—
Peak Left blank
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R693034-06

WIFI

Band 3 5470~5725MHz Band Edge

ANT

802.11ac VHT80 CH122 5610MHz - L

0+1(2)

Band Edge

Fundamental

Peak

evel 98m) Date: 2021.07-21

139 /,M«v».«‘
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,mm«
o "

350 SS90 400 S0, SR SHBRL AR, SR, SE3% ESA0. S50, 5500 5200 503,504,508 508057

ste
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RBW-T000.000KHz VBW:3000.000KHz SWT Aut
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T R TN s e ) 7
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; AR T
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o
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Date: 2021-07-21
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Band 3 5470~5725MHz Band Edge

WIFI

ANT 802.11ac VHT80 CH122 5610MHz - R

0+1(1) Band Edge Fundamental
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g
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Peak Left blank
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Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic)

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11a CH100 5500MHz

0+1

ANT 1

Peak
Avg.

RB-1000.000KHz VBW-3000.000KHz SWT:Auto

evel (gBm) Date: 2021.07.31
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359 WG 412
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b
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33
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Site THOS HY
Condi PEAK(UNI) ANT GAIN+7.1 HORIZONTAL
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Report No. : FR693034-06

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11a CH116 5580MHz

0+1

ANT O

ANT 1

Peak

Avg.

Date: 20210731
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000 400, 6000, B000. 10000 12000 14000 16000, 18
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RBW-1000.000KHz VB-3000.000KHz SWT-Auto
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FAX : 886-3-328-4978
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WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11a CH140 5700MHz

0+1

Peak

Avg.
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A
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000, 16000 18

RB-1000.000KHz VBW-3000.000KHz SWT Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report No. : FR693034-06

B 10T W T/ Y Y Y N
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RBW-1000.000KHz VB-3000.000KHz SWT-Auto
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. FR693034-06

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic)

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11n HT20 CH100 5500MHz

0+1

ANT O ANT 1

Peak

Avg.

evel (¢Bm) Date: 2021.07.31 evel (@Bm) Date: 2021.07.31
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Conditi PEAK(UNII) ANT GAIN+7.1 HORIZONTAL Condition PPEAK(UNI) ANT GAIN+7.1 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT-Auto

RB-1000.000KHz VBW-3000.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11n HT20 CH116 5580MHz

0+1

ANT O
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Avg.

Date: 20210731
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RBW-1000.000KHz VB-3000.000KHz SWT-Auto

2000, 14000, 16000 18000

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR693034-06

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11n HT20 CH140 5700MHz

0+1

ANT O

ANT 1

Peak

Avg.

Date: 20210728
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RBW-1000.000KHz VB-3000.000KHz SWT-Auto
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FCC RADIO TEST REPORT

Report No

. FR693034-06

Band 3 5470~5725MHz
WIFI 802.11n HT40 (Harmonic)

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11n HT40 CH102 5510MHz

0+1

ANT O

ANT 1

Peak

Avg.

evel (dBm)
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RBW:1000.000KHz VB/-3000.000KHz SWT-Auto
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Report No. : FR693034-06

WIFI

Band 3 5470~5725MHz Harmonic

802.11n HT40 CH110 5550MHz
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0+1

ANT O

ANT 1

Peak
Avg.

RB-1000.000KHz VBW-3000.000KHz SWT Auto
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S —_——— - I o]
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Report No. : FR693034-06

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11n HT40 CH134 5670MHz

0+1

ANT O

ANT 1

Peak
Avg.
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TEL : 886-3-327-3456
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Report No. : FR693034-06

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic)

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11ac VHT80 CH106 5530MHz

0+1

ANT O ANT 1

Peak
Avg.

evel (dBm)

Date: 2021.07.28 evel (@Bm) Date: 20210731

25 2
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Conditic PPEAK(UNII) ANT GAIN+7 1 HORIZONTAL Condition PPEAK(UNII) ANT GAIN+7_ 1 HORIZONTAL
REW.1000.000Krz VB 3000 000KH SWTAuto

RB-1000.000KHz VBW-3000.000KHz SWT:Auto
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Report No. : FR693034-06

WIFI

Band 3 5470~5725MHz Harmonic

ANT

802.11ac VHT80 CH122 5610MHz

0+1

ANT O

ANT 1

Peak
Avg.

evel 98m)
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|
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8000, 10000 12000 14000 16000.
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T
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Report No. : FR693034-06

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge)

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11a CH144 5720MHz - L

0+1(0)

Band Edge

Fundamental

Date: 20210720

Avg.

o BRI 7 W L O N

350 5380.5400. 5420.5440.5460. 5480, 5500, 5520.5540.5560,5560.5600.5620, 5640.5660.5680.5700. 5740
Frequency (Miz)

U-NI-182A AVERAGE ANT GAIN+7.1 HORIZONTAL
RB-1000.000KHz VBW-1.000KHz SWT-Auto

an
T

‘.M )/ J (UNI),

i e e Y | —
TP B PR
- g

I
1005350 5380.5400. '5480.5500. 5580, 5640. 5740 1904000 2000. 3000. 4000. 5000. 6000. 7000
-18.8| /

Left blank
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FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 Straddle Channel Band Edge

WIFI
ANT 802.11a CH144 5720MHz — R
0+1(0) Band Edge Fundamental
350 e e e PR
Peak Left blank
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FCC RADIO TEST REPORT

Report

No. : FR693034-06

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11a CH144 5720MHz - L

0+1(1) Band Edge

Fundamental

Date: 20210720

Frequency (MHz)

ste
Condition U-NI-182A AVERAGE ANT GAIN+7.1 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWTAuto

Avg.

350 5380.5400. 5420.5440.5460. 5480.5500. 5520.5540.5560.5580.5600.5620. 5640.5660.5680.5700. 5740

oo —— -
m
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/
Y A 154
FT T [ e T R peam
NN I e e e ; WAL T
T e e
513 59,3t s bt
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oeasm —
A
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359 /

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR693034-06

Band 3 Straddle Channel Band Edge

WIFI
ANT 802.11a CH144 5720MHz - R
0+1(1) Band Edge Fundamental
W\W’W\M TRAloLEs vl
ww““wﬂw%wm‘ b piannonict]
Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 — Straddle Channel

WIFI 802.11n HT20 (Band Edge)

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11n CH144 5720MHz - L

0+1(0)

Band Edge

Fundamental

Date: 20210720

Avg.

RB-1000.000KHz VBW-1.000KHz SWT-Auto

ovelBm) Dates2021.07.20 ovel dBim)
m
138 } ‘ 138
-18.8) ! -18.8|
T T U L pEAK(UNY
E P il
S : A = PREZALN W
G N
513 1ol ot i
15 o1
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Frequency (z) requency (i)
ste ste g
Coni STRADDLES UI82AANT GAIN+7.1 HORZONTAL Candii PEAK(UNI) ANT GAN+7.1 HORZONTAL
RBIN:1000.000KHz VEW:3000.000KHz SWTAuto RBW:1000.000KHz VBW-3000.000KHz SWT Auto
ovel (Bm) Dates2021.07.20
123 (,\\
24 |
gy e
350 =
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- - S R SR P S
o15|
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350 53605400 ETED =0 oo S0
roquency (i)
e
Condii UNIL182AAVERAGE ANT GAN+7.1 HORZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11n CH144 5720MHz - R

0+1(0)

Fundamental

Peak

y
WWMMWWWWMW

700 5730, 5750 5770, 5790, 5610 5630 5850 5670, 5690, 5010 5930, 59¢

STRADDLES U-NI-1&2AANT GAIN+7.1 HORIZONTAL
RBI-1000.000KHz VBW-3000.000KHz SWT Auto

Left blank
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FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11n CH144 5720MHz - L

0+1(2)

Band Edge

Fundamental

Date: 20210720

Avg.

et
51, 34W'L—MAJ

ste
Condition

350 5380.5400. 5420.5440.5460. 5480.5500. 5520.5540.5560.5580.5600.5620. 5640.5660.5680.5700. 5740

Frequency (MHz)

U-NI-182A AVERAGE ANT GAIN+7.1 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWTAuto

Left blank

evel (¢Bm) Date: 2021.07.20 evel @Bm)
M
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Condii STRADDLES U-NIL182AANT GAIN+7.1 HORIZONTAL Condit PEAK(UNI) ANT GAIN+7.1 HORZONTAL
RBIW:1000,000KHz VBW3000.000KHz SWT-Auto RBW:1000.000KHz VEUW:3000.000KHz SWT-Auto
evel (9Bm) Dote: 2021.07.20
139 F‘l
25 m
-18.3) /
350) A
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Report No. : FR693034-06

Band 3 Straddle Channel Band Edge

WIFI
ANT 802.11n CH144 5720MHz - R
0+1(1) Band Edge Fundamental
T
359 MNMWMWM1 ceverobbmarinesed
Peak Left blank
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FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 — Straddle Channel
WIFI 802.11n HT40 (Band Edge)

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11n CH142 5710MHz - L

0+1(0)

Band Edge

Fundamental

Date: 20210722

Avg.

350 5380.5400. 5420.5440.5460. 5480, 5500, 5520.5540,5560,5560.5600.5620, 5640.5660.5680.5700. 5740
requency (Miz)

U-NI-182A AVERAGE ANT GAIN+7.1 HORIZONTAL
RB-1000.000KHz VBW:3.000KHz SWT-Auto

ovelBm) Dates2021.07.22 evel (@Bm)
118 ﬁ 133
24 5 b 25
109 J,(,.)'" 184
ok T T U L pEAK(UNY
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Frequency (WH:) Frequency (WHz)
e THOS HY ste g
Coni STRADDLES UNI-82AANT GAN+7.1 HORIZONTAL Condiion - PEAK(UNI) ANT GAIN+7.1 HORZONTAL
RBIN:1000.000KHz VEW:3000.000KHz SWTAuto RBW:1000.000KHz VBW-3000.000KHz SWT Auto
ovel (Bm) Date: 2021.07.22
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Y
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Left blank
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Report No. : FR693034-06

Band 3 Straddle Channel Band Edge

WIFI
ANT 802.11n CH142 5710MHz - R
0+1(0) Band Edge Fundamental
359 M/‘W"’MMW
Peak Left blank
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WIFI

Band 3 Straddle Channel Band Edge

802.11n CH142 5710MHz - L

ANT

0+1(2)

Band Edge

Fundamental

Date: 20210722

Avg.

350 5380.5400. 5420.5440.5460. 5480, 5500, 5520.5540.5560.5580.5600.5620. 5640. 5660.5680. 5700.
Frequency (MHz)

U-NI-182A AVERAGE ANT GAIN+7.1 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWTAuto

ste
Condition

57

Left blank

evel(m) Date: 20210722 evel @Bm)
138 ”1 133
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RBIW:1000,000KHz VBW3000.000KHz SWT-Auto RBW:1000.000KHz VEUW:3000.000KHz SWT-Auto
evel(m) Dote: 2021.07.22
138
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Page Number

1 C226 of C237



FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11n CH142 5710MHz - R

0+1(2)

Fundamental

Peak

700 5730, 5750 5770, 5790, 5610 5630 5850 5670, 5690 5010 5930, 50¢

STRADDLES U-NI-1&2AANT GAIN+7.1 HORIZONTAL
RBI-1000.000KHz VBW-3000.000KHz SWT Auto

Left blank
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Page Number

1 C227 of C237



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Band Edge)

WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11ac VHT80 CH138 5690MHz - L

0+1(0)

Band Edge

Fundamental

Date: 20210722

Avg.

RB-1000.000KHz VBW-10.000KHz SWT-Auto

ovelBm) Dates2021.07.22 ove 4Bm)
138 Mr*««»»] 138 ‘
24 : 24
183 M g /
IBERREI T T U LI pEAK(UNY
350 T 350 AVG_412
T S e s il
13 O UPTP .
15 o1
8 534
1005350 5380.5400.5420.5440.5460. 5480.5500. 5520.5540.5560. 580. 5600, 5620, 5640. 5660.5680. 5700, 5740 190000 2000. 3000. 4000. 5000. 6000. 7000
Frequency (H:) requency (i)
ste ste g
Coni STRADDLES UI82AANT GAIN+7.1 HORZONTAL Candi PEAK(UNI) ANT GAN+7.1 HORZONTAL
RBIN:1000.000KHz VEW:3000.000KHz SWTAuto RBW:1000.000KHz VBW-3000.000KHz SWT Auto
ovel (Bm) Date:2021.07.22
123
|
E e
350 e
R ————
513
o15|
838
350 53605400 Sis0 5500 =0 oo S0
Froquency (WH:)
e
Condi UNIL182AAVERAGE ANT GAN+7.1 HORZONTAL

Left blank
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Band 3 Straddle Channel Band Edge

WIFI
ANT 802.11ac VHT80 CH138 5690MHz - R
0+1(0) Band Edge Fundamental
uer’“‘*"”“ﬂ*‘*-k
Peak Left blank
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WIFI

Band 3 Straddle Channel Band Edge

ANT

802.11ac VHT80 CH138 5690MHz - L

0+1(1) Band Edge

Fundamental

Date: 20210721

Frequency (MHz)

U-NI-182A AVERAGE ANT GAIN+7.1 HORIZONTAL
RBW:1000.000KHz VBW:10.000KHz SWT Auto

ste
Condition

Avg.

evel (dBm) Date: 2021-07.28 evel @Bm)
139 Ay 134
25 wWJ 25
"
88 WM,M Y
1 1 1 | | [UT [Tt Uy peAKUNY
b} M /
513 B e
o3 o7
a3 s
550 536054 e =T 540.56560.5680.5700. 5740 00 000 T 000, 000 7000
Frequency (WH2) Frequency (MH2)
e THOS HY sie .
Condii STRADDLES U-NIL182AANT GAIN+7.1 HORIZONTAL Condi PEAK(UNI) ANT GAIN+7.1 HORZONTAL
RBIW:1000,000KHz VBW3000.000KHz SWT-Auto RBW:1000.000KHz VEUW:3000.000KHz SWT-Auto
evel (9Bm) Dote: 2021.07-21
138
i j
168 &
ot
350 /
e
513
o3
a3
550 5380, 5400, 5420, 5440,5460. 54805500, 5520.5540.5560.5580.5600.5620.5640.5660.5680 5700 5740

Left blank
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Band 3 Straddle Channel Band Edge

WIFI
ANT 802.11ac VHT80 CH138 5690MHz - R
0+1(1) Band Edge Fundamental
uefwww"w/"“‘*“»
350 s
Peak Left blank
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Band 3 - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI

Band 3 Straddle Channel Harmonic

ANT

802.11a CH144 5720MHz

0+1

ANT O

evel (dBm)

Date: 2021.07.28

133
25|
109 - PEAK(UND|
[T LT LI T ]|
a6 Jar2)
(WO e

Peak

Avg.

359
™ -
A by ~

Pz

a3

1991000 4000. 60¢ 8000. 10000. 12000. 16000. 180

———

e THisHY

Conditic PPEAK(UNII) ANT GAIN+7 1 HORIZONTAL

RB-1000.000KHz VBW-3000.000KHz SWT:Auto

Date: 20210731

RBW:1000.000KHz VB/-3000.000KHz SWT-Auto

evel (dBm)
13
24
10 v
[T L Ny | N Yy B
350 AVG_41.2]
-51.3| oo 12
i i A
o
s34
000 Taugo.Taoo.fauoo. oo
Ste THosHY
Conditic PPEAK(UNII) ANT GAIN+7_ 1 HORIZONTAL
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Page Number

1 C232 of C237



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 3 — Straddle Channel
WIFI 802.11n HT20 (Harmonic)

WIFI

Band 3 Straddle Channel Harmonic

ANT

802.11n HT20 CH144 5720MHz

0+1

ANT O ANT 1

Peak

Avg.

Date: 20210731

ove (gBm) Date: 20210728 eve )
123 124
25 24
184 - peAmD, a4 pEAKUND
[T LLT ]I PR | [T L LN
354 AVG J41.2 350 3 AVG_412)
et s ~
P 1 i ‘
Jppvns .
At s pood,
-67.5( 67.5( M
s34 a3
1% 000 4000. 6 8000. 10000. 12000. 14000. 16000. 18000 190000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Freauency (i) Frequency (i)
sie ste .
Conditi PEAK(UNII) ANT GAIN+7.1 HORIZONTAL Condition PPEAK(UNI) ANT GAIN+7.1 HORIZONTAL
RBIY:1000.000KHz VBIW:3000.000KHz SWT Auto

RB-1000.000KHz VBW-3000.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 3 — Straddle Channel
WIFI 802.11n HT40 (Harmonic)

WIFI

Band 3 Straddle Channel Harmonic

ANT

802.11n HT40 CH142 5710MHz

0+1

ANT O ANT 1

Peak

Avg.

Date: 20210731

evel (8m) Date: 2021.07.28 evel (@Bm)
138 13
25 25
183 - pEAKUND) 188 PEAK(UN)
[T LT i1 . [T L Ll
250 b etz 54 G 412
[N o
: o —— "WL |
i Ao
74 B e et | ors) B L A
838 a3
000 000 G000 8000 10000 12000 14000, 16000 13000 95060 000 o000 8000 10000 12000 14000 16000, 18000
Frequency (MHz) Frequency (Miz)
ste site !
Concit PEAK(UNI) ANT GAIN+7.1 HORZONTAL Condition PEAK(UNI) ANT GAIN+7.1 HORZONTAL
REW:1000.000KHz VBW:3000.000KHz SWTAuto

RB-1000.000KHz VBW-3000.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Harmonic)

WIFI

Band 3 Straddle Channel Harmonic

ANT

802.11ac VHT80 CH138 5690MHz

0+1

ANT O ANT 1

Peak

Avg.

Date: 20210731

evel (cBm) Dates2021.07.28 evel gBim)
138 ' 138
24 24
8 - peAkuND) 104 peAKuN
[T 1] LN
359 o1z 359 \ We_a12

I e N o tor
e pe—— pad|

| 2

ot
575 or
838 a3
199500 000 G000 6000 10000 12000 14000, 16000 13000 95060 000 o000 8000 10000 12000 14000 16000, 18000
Frequency (Wiz) Frequency (Mg
ste site !
Concit PEAK(UNI) ANT GAIN+7.1 HORZONTAL Condition - PEAK(UNIANT GAIN+7 1 HORZONTAL
REW:1000.000KHz VBW:3000.000KHz SWTAuto

RB-1000.000KHz VBW-3000.000KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission above 18GHz

5GHz WIFI 802.11ac VHT80 (SHF)

WIFI

5GHz WIFI

ANT

802.11c VHT80 Super High Frequency (SHF)

0+1

ANT O

ANT 1

Peak

evel (dBm)

Date: 2021.07:31

PEAKUND |

A1z,

AR st AT Do A bion N o s 5

1

1015000 21000, 23000, 25000, 27000, 29000, 31000, 33000, 35000, 37000,
requency (1

40000
)

THOSHY
PEAK(UNI) ANT GAIN+7.1 HORIZONTAL
RB-1000.000KHz VBW-3000.000KHz SWT:Auto

Date: 20210731

evel (¢Bm)
13
25
188 peAkuD
1 1
54 a1z
513 =
A sttt e AN A TN e s A
o
a3
A00i5000 21000, 23000, 25000, 27000, 29000, 31000, 33000, 35000 37000 40K
requency (Miz)
site THOs HY
Condition - PEAK(UNIANT GAIN+7 1 HORZONTAL

RBW:1000.000KHz VB/-3000.000KHz SWT-Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF)

WIFI

5GHz WIFI

ANT

802.11ac VHTS80 LF

0+1

ANT O ANT 1

QP/
Peak

Date: 20210731

evel (dBm) Date: 20210731 evel @Bm)
13| 13
75| 74|
263 263
FCC CLARS® 80w FCC CLARY® 008
450 5.
L L —
533 6384
2 ] " P o
25 25|
1013 1013
0 100 200, 300 400, 500 0o 700 800 %00 1000 2050 0. 20 300, 500, oo 700, 800 %00 1000
Frequency (M) Frequency (MiHz)
ste THOSHY Site THOSHY.
Con FCC CLASS-B_CON ANT GAIN+7.1 HORIZONTAL Condition FCC CLASS-B_CON ANT GAIN+7.1 HORIZONTAL
RBW:120.000KHz VBW:300.000KHz SWT-0.500sec

RBW:120.000KHz VBW:300.000KHz SWT-0.500sec

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Appendix D. Cabinet Radiated Spurious Emission

) Temperature : 20.2~21.8°C
Test Engineer : JC Liang and Steven Wu
Relative Humidity : [65.4~69.9%
Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)
5025.16 46.37 -27.63 74 38.55 33 12.41 37.59 145 326 P H
5053.38 38.12 | -15.88 54 30.2 33.09 1244 | 37.61 | 145 | 326 A | H
* 5260 81.64 - - 74.05 32.62 12.68 37.71 145 326 P H
* 5260 74.01 - - 66.42 32.62 12.68 | 37.71 | 145 | 326 A | H
5455.68 45 -29 74 37.22 32.7 12.89 37.81 145 326 P H
802.11a
5438.88 36.08 | -17.92 54 28.31 327 12.87 37.8 145 | 326 A | H
CH 52
5065.28 47.68 -26.32 74 39.79 33.04 12.46 37.61 233 190 P \%
5260MHz
5111.86 38.1 -15.9 54 30.35 32.88 1251 | 37.64 | 233 | 190 A |V
* 5260 81.77 - - 74.18 32.62 12.68 37.71 233 190 P \Y
* 5260 74.11 - - 66.52 32.62 12.68 37.71 233 190 A \Y,
5426.64 45.08 -28.92 74 37.32 32.7 12.85 37.79 233 190 P \%
5391.12 36.17 -17.83 54 28.46 32.68 12.81 37.78 233 190 A \Y,
5053.72 47.13 -26.87 74 39.21 33.09 12.44 37.61 177 328 P H
5048.62 38.16 -15.84 54 30.23 33.09 12.44 37.6 177 328 A H
* 5300 81.97 - - 74.28 32.7 12.72 37.73 177 328 P H
* 5300 74.33 - - 66.64 32.7 12.72 37.73 177 328 A H
5351.76 44.99 -29.01 74 37.38 32.6 12.77 37.76 177 328 P H
802.11a
5452.56 36.29 -17.71 54 28.52 32.7 12.88 37.81 177 328 A H
CH 60
5030.6 47.14 -26.86 74 39.3 33.02 12.42 37.6 200 183 P \%
5300MHz
5046.58 38.18 -15.82 54 30.25 33.09 12.44 37.6 200 183 A \%
* 5300 82.07 - - 74.38 32.7 12.72 37.73 200 183 P \Y
* 5300 74.11 - - 66.42 32.7 12.72 37.73 200 183 A \%
5387.04 45.51 -28.49 74 37.8 32.67 12.81 37.77 200 183 P \Y
5456.4 36.14 -17.86 54 28.36 32.7 12.89 37.81 200 183 A \%
TEL : 886-3-327-3456 Page Number : D1 of D110

FAX : 886-3-328-4978
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* 5320 82.33 - - 74.67 32.66 12.74 | 37.74 | 167 | 328 P H
* 5320 74.38 - - 66.72 32.66 12.74 | 37.74 | 167 328 A H
5351.84 44.77 -29.23 74 37.16 32.6 12.77 | 37.76 | 167 | 328 P H
802.11a
5351.36 36.39 -17.61 54 28.78 32.6 12.77 | 37.76 | 167 328 A H
CH 64
* 5320 81.9 - - 74.24 32.66 12.74 | 37.74 | 208 184 P \Y
5320MHz
* 5320 74.09 - - 66.43 32.66 12.74 | 37.74 | 208 184 A \Y
5456.8 45.33 -28.67 74 37.55 32.7 12.89 | 37.81 | 208 184 P \Y
5451.68 36.2 -17.8 54 28.43 32.7 12.88 | 37.81 | 208 184 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D2 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

10520 50.2 -18 68.2 33.85 38.82 18.87 41.34 100 0 P H

15780 52.05 -21.95 74 34.69 38.02 23.7 44.36 | 100 0 P H

15780 42.07 -11.93 54 24.71 38.02 23.7 44.36 100 0 A H

17846 55.14 -18.86 74 34.89 41.01 24.39 45.15 100 0 P H

802.1a 17846 46.58 -7.42 54 26.33 41.01 24.39 45.15 100 0 A H

chs 10520 50.09 -18.11 68.2 33.74 38.82 18.87 | 41.34 | 100 0 P \Y
5260MHz

15780 51.11 -22.89 74 33.75 38.02 23.7 44.36 | 100 0 P \Y

15780 41.59 -12.41 54 24.23 38.02 23.7 44.36 100 0 A \Y

17923 54.8 -19.2 74 33.96 41.68 24.4 45.24 | 100 0 P \Y

17923 46.29 -7.71 54 25.45 41.68 24.4 45.24 100 0 A \%

10600 50.61 -23.39 74 34.18 38.9 18.94 | 41.41 | 100 0 P H

10600 43.31 -10.69 54 26.88 38.9 18.94 | 41.41 | 100 0 A H

15900 52.17 -21.83 74 34.22 38.4 23.8 44.25 100 0 P H

15900 441 -9.9 54 26.15 38.4 23.8 44.25 100 0 A H

17967 56.26 -17.74 74 351 42.04 24.41 45.29 100 0 P H
802.11a

17967 48.8 -5.2 54 27.64 42.04 24.41 45.29 100 0 A H

CHe0 10600 51.34 -22.66 74 34.91 38.9 18.94 41.41 100 0 P \%
5300MHz

10600 4291 -11.09 54 26.48 38.9 18.94 41.41 100 0 A \%

15900 51.71 -22.29 74 33.76 384 23.8 44.25 100 0 P \%

15900 43.58 -10.42 54 25.63 38.4 23.8 44.25 | 100 0 A |V

17989 55.74 -18.26 74 34.43 42.21 24.42 45.32 100 0 P \%

17989 47.42 -6.58 54 26.11 42.21 24.42 45.32 100 0 A \%

TEL : 886-3-327-3456 Page Number : D3 of D110
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10640 51.31 -22.69 74 34.73 39.06 18.97 | 41.45 | 100 0 P H
10640 41.26 -12.74 54 24.68 39.06 18.97 | 41.45 | 100 0 A H
15960 51.27 -22.73 74 33.22 38.4 23.84 | 44.19 | 100 0 P H
15960 42.25 -11.75 54 24.2 38.4 23.84 | 44.19 | 100 0 A H
17923 55.56 -18.44 74 34.72 41.68 24.4 45.24 | 100 0 P H
802.11a
17923 45.4 -8.6 54 24.56 41.68 24.4 45.24 | 100 0 A H
CH 64
10640 50.78 -23.22 74 34.2 39.06 18.97 | 41.45 | 100 0 P \%
5320MHz
10640 41.27 -12.73 54 24.69 39.06 18.97 | 41.45 | 100 0 A \%
15960 50.82 -23.18 74 32.77 38.4 23.84 | 44.19 | 100 0 P \Y
15960 42.64 -11.36 54 24.59 38.4 23.84 | 44.19 | 100 0 A \%
17967 56.58 -17.42 74 35.42 42.04 2441 | 45.29 | 100 0 P \Y
17967 45.85 -8.15 54 24.69 42.04 2441 | 4529 | 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D4 of D110
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5100.64 46.94 -27.06 74 39.17 32.9 125 37.63 157 324 P H
5104.04 38.28 -15.72 54 30.52 32.89 12.5 37.63 157 324 A H
* 5260 81.22 - - 73.63 32.62 12.68 | 37.71 157 324 P H
* 5260 73.73 - - 66.14 32.62 12.68 | 37.71 157 324 A H
802.11n 5424.72 45.08 -28.92 74 37.32 32.7 12.85 37.79 157 324 P H
HT20 5420.4 36.27 -17.73 54 28.52 32.7 12.84 37.79 157 324 A H
CH 52 5084.66 47.07 -26.93 74 39.25 32.96 12.48 37.62 162 178 P \%
5260MHz 5025.16 38.15 |-15.85 54 30.33 33 1241 | 3759 | 162 | 178 | A | V
* 5260 81.44 - - 73.85 32.62 12.68 37.71 162 178 P \%
* 5260 73.78 - - 66.19 32.62 12.68 37.71 162 178 A \%
5419.92 44.72 -29.28 74 36.97 32.7 12.84 | 37.79 162 178 P \%
5458.32 36.07 -17.93 54 28.29 32.7 12.89 37.81 162 178 A \%
5038.42 47.16 -26.84 74 39.28 33.05 12.43 37.6 159 332 P H
5051.68 38.16 -15.84 54 30.24 33.09 12.44 | 37.61 159 332 A H
* 5300 81.74 - - 74.05 32.7 12.72 37.73 159 332 P H
* 5300 74.1 - - 66.41 32.7 12.72 37.73 159 332 A H
802.11n 5427.12 44.78 -29.22 74 37.02 32.7 12.85 37.79 159 332 P H
HT20 5451.6 36.09 -17.91 54 28.32 32.7 12.88 37.81 159 332 A H
CH 60 5090.1 46.64 -27.36 74 38.84 32.94 12.49 37.63 175 180 P Vv
5300MHz 5079.9 38.31 | -15.69 54 30.47 | 3298 | 1248 | 3762 | 175 | 180 | A | V
* 5300 80.9 - - 73.21 32.7 12.72 37.73 175 180 P Vv
* 5300 73.52 - - 65.83 32.7 12.72 37.73 175 180 A \%
5431.44 44.69 -29.31 74 36.93 32.7 12.86 37.8 175 180 P \%
5434.08 36.14 -17.86 54 28.38 32.7 12.86 37.8 175 180 A \%

TEL : 886-3-327-3456 Page Number : D5 of D110
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* 5320 82.24 - - 74.58 32.66 12.74 | 37.74 170 325 P H
* 5320 74.31 - - 66.65 32.66 12.74 37.74 170 325 A H
802.11n 5448.96 4519 |-28.81 74 37.41 32.7 1288 | 378 | 170 | 325 | P | H
HT20 5351.04 36.55 -17.45 54 28.94 32.6 12.77 37.76 170 325 A H
CH 64 * 5320 81.42 - - 73.76 32.66 12.74 | 37.74 210 185 P \%
5320MHz | * 5320 74 - - 66.34 | 3266 | 1274 | 37.74 | 210 | 185 | A | V
5435.04 44.31 -29.69 74 36.55 32.7 12.86 37.8 210 185 P \%
5351.52 36.33 -17.67 54 28.72 32.6 12.77 37.76 210 185 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D6 of D110
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10520 51.44 |-16.76 68.2 35.09 | 38.82 | 18.87 | 41.34 | 100 0 P | H
15780 51.19 |-22.81 74 33.83 | 38.02 23.7 | 44.36 | 100 0 P | H
15780 41.97 |-12.03 54 24.61 | 38.02 23.7 | 44.36 | 100 0 A | H
802.11n 17912 55.03 |-18.97 74 34.27 41.6 2439 | 45.23 | 100 0 P | H
HT20 17912 4728 | -6.72 54 26.52 41.6 2439 | 4523 | 100 0 A | H
CH 52 10520 50.78 | -17.42 68.2 3443 | 3882 | 18.87 | 41.34 | 100 0 P |V
5260MHz 15780 50.95 |-23.05 74 33.59 | 38.02 23.7 | 44.36 | 100 0 P |V
15780 425 -11.5 54 25.14 | 38.02 23.7 | 44.36 | 100 0 A |V
17945 55.46 | -18.54 74 34.47 | 41.86 244 | 4527 | 100 0 P |V
17945 4551 | -8.49 54 2452 | 41.86 244 | 4527 | 100 0 AV
10600 51.3 -22.7 74 34.87 38.9 18.94 | 41.41 | 100 0 P | H
10600 41.08 |-12.92 54 24.65 38.9 18.94 | 41.41 | 100 0 A | H
15900 51.16 |-22.84 74 33.21 38.4 23.8 | 44.25 | 100 0 P | H
15900 42.3 -11.7 54 24.35 38.4 23.8 | 44.25 | 100 0 A | H
802.11n 17956 55.01 |-18.99 74 33.93 | 41.95 | 24.41 | 4528 | 100 0 P | H
HT20 17956 4566 | -8.34 54 2458 | 41.95 | 24.41 | 4528 | 100 0 A | H
CH 60 10600 51.13 |-22.87 74 34.7 38.9 18.94 | 41.41 | 100 0 P |V
5300MHz 10600 41.41 |-12.59 54 24.98 38.9 18.94 | 41.41 | 100 0 A |V
15900 51.07 |-22.93 74 33.12 38.4 23.8 | 44.25 | 100 0 P |V
15900 4257 |-11.43 54 24.62 38.4 23.8 | 44.25 | 100 0 A |V
17879 54.92 |-19.08 74 3441 | 41.31 | 2439 | 4519 | 100 0 P |V
17879 45.08 | -8.92 54 2457 | 41.31 | 2439 | 4519 | 100 0 AV
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10640 50.99 |-23.01 74 34.41 39.06 18.97 | 41.45 | 100 0 P H
10640 41.18 -12.82 54 24.6 39.06 18.97 41.45 100 0 A H
15960 51.57 -22.43 74 33.52 384 23.84 | 4419 | 100 0 P H
15960 42.19 -11.81 54 24.14 384 23.84 44.19 100 0 A H
802.11n 17989 55.37 -18.63 74 34.06 42.21 2442 | 4532 | 100 0 P H
HT20 17989 45.63 -8.37 54 24.32 42.21 24.42 45.32 100 0 A H
CH 64 10640 50.53 -23.47 74 33.95 39.06 18.97 41.45 100 0 P \%
5320MHz 10640 40.69 |-13.31 54 2411 | 39.06 | 18.97 | 41.45 | 100 0 AV
15960 50.78 -23.22 74 32.73 384 23.84 44.19 100 0 P \%
15960 42.73 -11.27 54 24.68 38.4 23.84 | 4419 | 100 0 A |V
17912 55.25 -18.75 74 34.49 41.6 24.39 45.23 100 0 P \%
17912 45.66 -8.34 54 24.9 41.6 2439 | 4523 | 100 0 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5149.6 47.07 -26.93 74 39.36 32.8 12.56 | 37.65 164 328 P H
5115.6 39.07 -14.93 54 31.32 32.87 12.52 37.64 164 328 A H
* 5270 79.29 - - 71.68 32.64 12.69 | 37.72 164 328 P H
* 5270 71.63 - - 64.02 32.64 12.69 | 37.72 164 328 A H
802.11n 5439.36 45.18 -28.82 74 37.41 32.7 12.87 37.8 164 328 P H
HT40 5355.12 36.89 -17.11 54 29.26 32.61 12.78 37.76 164 328 A H
CH 54 5146.54 46.7 -27.3 74 38.98 32.81 12.56 37.65 175 176 P \%
5270MHz 5078.54 38.86 |-15.14 54 31.02 | 3299 | 1247 | 3762 | 175 | 176 | A | V
* 5270 78.29 - - 70.68 32.64 12.69 37.72 175 176 P \%
* 5270 70.72 - - 63.11 32.64 12.69 37.72 175 176 A \%
5382.96 44.24 -29.76 74 36.54 32.67 12.8 37.77 175 176 P \%
5439.36 36.94 -17.06 54 29.17 32.7 12.87 37.8 175 176 A \%
5010.88 46.85 -27.15 74 39.11 32.94 12.39 | 37.59 168 328 P H
5110.5 38.68 -15.32 54 30.93 32.88 1251 | 37.64 168 328 A H
* 5310 78.25 - - 70.58 32.68 12.73 37.74 168 328 P H
* 5310 71.1 - - 63.43 32.68 12.73 37.74 168 328 A H
802.11n 5352.72 50.04 -23.96 74 42.42 32.61 12.77 37.76 168 328 P H
HT40 5350.56 41.88 -12.12 54 34.27 32.6 12.77 37.76 168 328 A H
CH 62 5011.56 46.93 -27.07 74 39.18 32.95 12.39 37.59 194 185 P Vv
5310MHz 5079.9 38.94 | -15.06 54 31.1 3298 | 1248 | 3762 | 194 | 185 | A | V
* 5310 78.35 - - 70.68 32.68 12.73 37.74 194 185 P Vv
* 5310 70.79 - - 63.12 32.68 12.73 37.74 194 185 A \%
5351.28 48.08 -25.92 74 40.47 32.6 12.77 37.76 194 185 P \%
5350.8 41.8 -12.2 54 34.19 32.6 12.77 37.76 194 185 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10540 51.57 -16.63 68.2 35.2 38.84 18.89 41.36 100 0 P H
15810 51.05 -22.95 74 33.61 38.04 23.73 | 4433 | 100 0 P H
15810 41.59 -12.41 54 24.15 38.04 23.73 44.33 100 0 A H
802.11n 17923 55.55 |-18.45 74 34.71 | 41.68 244 | 4524 | 100 0 P | H
HT40 17923 4491 -9.09 54 24.07 41.68 24.4 45.24 100 0 A H
CH 54 10540 50.52 -17.68 68.2 34.15 38.84 18.89 | 41.36 | 100 0 P \Y
5270MHz 15810 50.82 | -23.18 74 33.38 | 38.04 | 23.73 | 44.33 | 100 0 P |V
15810 42.26 -11.74 54 24.82 38.04 23.73 44.33 100 0 A \Y
17978 55.35 -18.65 74 34.12 42.12 24.41 45.3 100 0 P \%
17978 45.35 -8.65 54 24.12 42.12 24.41 45.3 100 0 A \%
10620 51.06 -22.94 74 34.55 38.98 18.96 | 41.43 | 100 0 P H
10620 41.05 -12.95 54 24.54 38.98 18.96 | 41.43 | 100 0 A H
15930 51.1 -22.9 74 33.09 38.4 23.83 | 44.22 | 100 0 P H
15930 42.06 -11.94 54 24.05 38.4 23.83 44.22 100 0 A H
802.11n 17912 55.79 -18.21 74 35.03 41.6 24.39 45.23 100 0 P H
HT40 17912 45.34 -8.66 54 24.58 41.6 24.39 45.23 100 0 A H
CH 62 10620 51.08 -22.92 74 34.57 38.98 18.96 41.43 100 0 P \%
5310MHz 10620 41.07 |-12.93 54 2456 | 3898 | 18.96 | 41.43 | 100 0 AV
15930 51.3 -22.7 74 33.29 384 23.83 44.22 100 0 P \%
15930 42.93 -11.07 54 24.92 384 23.83 44.22 100 0 A Vv
17956 55.34 -18.66 74 34.26 41.95 24.41 45.28 100 0 P \%
17956 45.6 -8.4 54 24.52 41.95 24.41 45.28 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5111.6 47.08 | -26.92 74 39.33 32.88 1251 | 37.64 | 161 | 332 P H
5112.8 40.09 -13.91 54 32.34 32.87 12.52 37.64 161 332 A H
* 5290 75.35 - - 67.69 32.68 12.71 | 37.73 | 161 | 332 P H
* 5290 68.57 - - 60.91 32.68 12.71 | 37.73 | 161 | 332 A | H
802.11ac 5350.8 4785 |-26.15 74 40.24 326 12.77 | 3776 | 161 | 332 | P | H
VHT80 5352.48 42.64 -11.36 54 35.03 32.6 12.77 | 37.76 | 161 | 332 A | H
CH 58 5104.7 47.38 -26.62 74 39.61 32.89 12.51 37.63 173 180 P \%
5290MHz 5094.5 40.15 | -13.85 54 3237 | 3292 | 1249 | 3763 | 173 | 180 | A | V
* 5290 75.03 - - 67.37 32.68 12.71 37.73 173 180 P \%
* 5290 68.19 - - 60.53 32.68 12.71 37.73 173 180 A \%
5358.72 49.66 | -24.34 74 42.02 32.62 12.78 | 37.76 | 173 | 180 P |V
5353.2 43.37 -10.63 54 35.75 32.61 12.77 37.76 173 180 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D11 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 50.18 -18.02 68.2 33.77 38.88 18.92 41.39 100 0 P H
15870 50.85 |-23.15 74 33.07 38.28 23.77 | 4427 | 100 0 P H
15870 42.38 -11.62 54 24.6 38.28 23.77 44.27 100 0 A H
802.11ac 17934 54.99 |-19.01 74 34.07 | 41.77 244 | 4525 | 100 0 P | H
VHT80 17934 45.52 -8.48 54 24.6 41.77 24.4 45.25 100 0 A H
CH 58 10580 51.84 | -16.36 68.2 35.43 38.88 18.92 | 41.39 | 100 0 P \Y
5290MHz 15870 51.64 | -22.36 74 33.86 | 38.28 | 23.77 | 44.27 | 100 0 P |V
15870 42.46 -11.54 54 24.68 38.28 23.77 44.27 100 0 A \%
17945 55.12 -18.88 74 34.13 41.86 24.4 45.27 100 0 P \%
17945 45.21 -8.79 54 24.22 41.86 24.4 45.27 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5371.92 45.44 -28.56 74 37.78 32.64 12.79 | 37.77 147 323 P H
5469.2 45.5 -22.7 68.2 37.71 32.7 12.9 37.81 147 323 P H
5457.04 36.65 -17.35 54 28.87 32.7 12.89 | 37.81 147 323 A H
* 5500 80 - - 72.19 32.7 1294 | 37.83 147 323 P H

802.11a
* 5500 72.24 - - 64.43 32.7 12,94 | 37.83 147 323 A H

CH 100
5454.16 45.08 -28.92 74 37.31 32.7 12.88 | 37.81 246 183 P \%

5500MHz
5464.4 46.67 -21.53 68.2 38.88 32.7 12.9 37.81 246 183 P \%
5458.48 36.63 -17.37 54 28.85 32.7 12.89 | 37.81 246 183 A \%
* 5500 83.43 - - 75.62 32.7 1294 | 37.83 | 246 183 P \%
* 5500 75.68 - - 67.87 32.7 1294 | 37.83 | 246 183 A \%
5380 45.45 -28.55 74 37.76 32.66 12.8 37.77 134 323 P H
5464 44.3 -23.9 68.2 36.51 32.7 12.9 37.81 134 323 P H
5447.68 36.17 -17.83 54 28.39 32.7 12.88 37.8 134 323 A H
* 5580 78.22 - - 70.29 32.72 13.04 | 37.83 134 323 P H
* 5580 70.46 - - 62.53 32.72 13.04 | 37.83 134 323 A H

802.11a
5733.815 47.15 -21.05 68.2 38.27 335 13.21 | 37.83 134 323 P H

CH 116
5379.04 45 -29 74 37.31 32.66 12.8 37.77 266 188 P \%

5580MHz
5463.52 44.5 -23.7 68.2 36.71 32.7 12.9 37.81 266 188 P \Y
5458.24 36.19 -17.81 54 28.41 32.7 12.89 | 37.81 266 188 A \%
* 5580 83.2 - - 75.27 32.72 13.04 | 37.83 | 266 188 P \Y
* 5580 75.49 - - 67.56 32.72 13.04 | 37.83 | 266 188 A \%
5743.58 45.99 -22.21 68.2 37.04 33.56 13.22 | 37.83 | 266 188 P \%

TEL : 886-3-327-3456 Page Number : D13 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

* 5700 81.34 - - 72.7 33.3 13.17 | 37.83 | 364 171 P H
* 5700 73.61 - - 64.97 33.3 13.17 | 37.83 | 364 171 A H
802.11a
5739.16 47.51 -20.69 68.2 38.6 33.53 13.21 | 37.83 | 364 171 P H
CH 140
* 5700 81 - - 72.36 33.3 13.17 | 37.83 | 245 187 P \%
5700MHz
* 5700 73.35 - - 64.71 33.3 13.17 | 37.83 | 245 187 A \%
5738.6 47 -21.2 68.2 38.09 33.53 13.21 | 37.83 | 245 187 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

11000 51.28 -22.72 74 34.87 38.9 19.28 | 41.77 100 0 P H
11000 41.28 -12.72 54 24.87 38.9 19.28 | 41.77 100 0 A H
16500 51.72 -16.48 68.2 33.38 38.4 24.03 | 44.09 100 0 P H
17945 55.59 -18.41 74 34.6 41.86 24.4 45.27 100 0 P H

802.11a
17945 45.27 -8.73 54 24.28 41.86 24.4 45.27 100 0 A H

CH 100
11000 51.47 -22.53 74 35.06 38.9 19.28 | 41.77 100 0 P \%

5500MHz
11000 41.48 -12.52 54 25.07 38.9 19.28 | 41.77 100 0 A \%
16500 51.48 -16.72 68.2 33.14 384 24.03 | 44.09 100 0 P \%
17945 55.27 -18.73 74 34.28 41.86 24.4 45.27 100 0 P \%
17945 45.24 -8.76 54 24.25 41.86 24.4 45.27 100 0 A \%
11160 52.57 -21.43 74 36.25 38.9 19.39 | 41.97 140 221 P H
11160 43.23 -10.77 54 26.91 38.9 19.39 | 41.97 140 221 A H
16740 52.41 -15.79 68.2 34.14 38.38 24.1 44.21 100 0 P H
17703 53.29 -20.71 74 34.12 39.82 2434 | 44.99 100 0 P H

802.11a
17703 43.49 -10.51 54 24.32 39.82 2434 | 44.99 100 0 A H

CH 116

11160 51.79 -22.21 74 35.47 38.9 19.39 | 41.97 253 319 P \Y

5580MHz
11160 42.84 -11.16 54 26.52 38.9 19.39 | 41.97 253 319 A \%
16740 51.36 -16.84 68.2 33.09 38.38 24.1 44.21 100 0 P \Y
17912 56.33 -17.67 74 35.57 41.6 2439 | 45.23 100 0 P \%
17912 46.21 -7.79 54 25.45 41.6 2439 | 45.23 100 0 A \Y
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11400 53.02 -20.98 74 37.54 38.2 19.56 | 42.28 | 237 69 P H
11400 43.67 -10.33 54 28.19 38.2 19.56 | 42.28 | 237 69 A H
17100 51.97 -16.23 68.2 34.08 38.1 24.2 4441 | 100 0 P H
17956 55.64 -18.36 74 34.56 41.95 2441 | 45.28 | 100 0 P H
802.11a
17956 45.3 -8.7 54 24.22 41.95 2441 | 45.28 | 100 0 A H
CH 140
11400 50.74 -23.26 74 35.26 38.2 19.56 | 42.28 | 100 0 P \Y
5700MHz
11400 40.8 -13.2 54 25.32 38.2 19.56 | 42.28 | 100 0 A \Y
17100 51.53 -16.67 68.2 33.64 38.1 24.2 4441 | 100 0 P \Y
17956 55.7 -18.3 74 34.62 41.95 2441 | 45.28 | 100 0 P \Y
17956 45.3 -8.7 54 24.22 41.95 2441 | 45.28 | 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D16 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
5452.08 4587 |-28.13 74 38.1 32.7 1288 | 3781 | 151 | 324 | P | H
5460.4 45.09 |-23.11 68.2 37.31 32.7 1289 | 3781 | 151 | 324 | P | H
5457.68 36.23 | -17.77 54 28.45 32.7 1289 | 3781 | 151 | 324 | A | H
802.11n * 5500 80.45 - - 72.64 32.7 1294 | 3783 | 151 | 324 | P | H
HT20 * 5500 72.04 . - 64.23 32.7 1294 | 3783 | 151 | 324 | A | H
CH 100 5442.96 45.6 -28.4 74 37.83 32.7 1287 | 378 | 245 | 183 | P | V
5500MHz 5469.52 46.76 | -21.44 68.2 38.97 32.7 129 | 3781 | 245 | 183 | P | V
5459.76 36.59 |-17.41 54 28.81 32.7 12.89 | 37.81 | 245 | 183 | A | V
* 5500 83.78 - - 75.97 32.7 1294 | 3783 | 245 | 183 | P | V
* 5500 75.09 - - 67.28 32.7 1294 | 3783 | 245 | 183 | A | V
5432.56 4535 | -28.65 74 37.59 32.7 1286 | 378 | 155 | 324 | P | H
5462.8 45 -23.2 68.2 37.21 32.7 129 | 37.81 | 155 | 324 | P | H
5397.04 36.17 |-17.83 54 2844 | 3269 | 1282 | 3778 | 155 | 324 | A | H
* 5580 78.47 - - 7054 | 3272 | 1304 | 3783 | 155 | 324 | P | H
802.11n * 5580 70.63 - - 62.7 3272 | 13.04 | 37.83 | 155 | 324 | A | H
HT20 5741.06 46.88 | -21.32 68.2 37.94 | 3355 | 1322 | 3783 | 155 | 324 | P | H
CH 116 5372.8 4526 |-28.74 74 3759 | 3265 | 1279 | 3777 | 253 | 187 | P | V
5580MHz 5464.48 4519 |-23.01 68.2 37.4 32.7 129 | 3781 | 253 | 187 | P | V
5459.44 36.22 |-17.78 54 28.44 32.7 12.89 | 37.81 | 253 | 187 | A | V
* 5580 82.71 - - 7478 | 3272 | 1304 | 37.83 | 253 | 187 | P | V
* 5580 74.8 - - 66.87 | 3272 | 1304 | 37.83 | 253 | 187 | A | V
5742.005 47.06 |-21.14| 68.2 38.12 | 3355 | 1322 | 37.83 | 253 | 187 | P | V
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5700 77.68 - 69.04 33.3 13.17 | 37.83 338 76 P H
802.11n 5700 69.46 - 60.82 33.3 13.17 | 37.83 | 338 | 76 A | H
HT20 5747.08 47.34 68.2 38.37 33.58 13.22 | 37.83 338 76 P H
CH 140 5700 81.47 - 72.83 33.3 13.17 37.83 242 186 P \%
5700MHz 5700 73.51 - 64.87 33.3 13.17 | 37.83 | 242 | 186 | A | V
5725.32 49.47 68.2 40.65 33.45 13.2 37.83 242 186 P \%
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D18 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11000 50.48 |-23.52 74 34.07 38.9 19.28 | 41.77 | 100 0 P | H
11000 41.1 -12.9 54 24.69 38.9 19.28 | 41.77 | 100 0 A | H
16500 50.44 |-17.76 68.2 32.1 38.4 24.03 | 44.09 | 100 0 P | H
802.11n 17989 5419 |-19.81 74 32.88 | 4221 | 24.42 | 4532 | 100 0 P | H
HT20 17989 46.09 | -7.91 54 2478 | 4221 | 24.42 | 4532 | 100 0 A | H
CH 100 11000 50.16 | -23.84 74 33.75 38.9 19.28 | 41.77 | 100 0 P |V
5500MHz 11000 40.98 |-13.02 54 24.57 38.9 19.28 | 41.77 | 100 0 AV
16500 50.75 |-17.45 68.2 32.41 38.4 24.03 | 44.09 | 100 0 P |V
17956 53.6 -20.4 74 3252 | 41.95 | 2441 | 4528 | 100 0 P |V
17956 4523 | -8.77 54 2415 | 41.95 | 24.41 | 4528 | 100 0 AV
11160 50.46 | -23.54 74 34.14 38.9 19.39 | 41.97 | 100 0 P | H
11160 40.72 |-13.28 54 24.4 38.9 19.39 | 41.97 | 100 0 A | H
16740 50.57 |-17.63 68.2 323 38.38 241 | 44.21 | 100 0 P | H
802.11n 17967 54.62 |-19.38 74 33.46 | 42.04 | 24.41 | 4529 | 100 0 P | H
HT20 17967 45.7 -8.3 54 2454 | 42.04 | 24.41 | 4529 | 100 0 A | H
CH 116 11160 50.05 |-23.95 74 33.73 38.9 19.39 | 41.97 | 100 0 P |V
5580MHz 11160 40.68 |-13.32 54 24.36 38.9 19.39 | 41.97 | 100 0 AV
16740 50.71 |-17.49 68.2 32.44 | 38.38 241 | 44.21 | 100 0 P |V
17989 53.49 |-20.51 74 3218 | 4221 | 24.42 | 4532 | 100 0 P |V
17989 46.02 -7.98 54 2471 | 4221 | 24.42 | 4532 | 100 0 A |V
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11400 50.03 -23.97 74 34.55 38.2 19.56 | 42.28 | 100 0 P H
11400 39.62 -14.38 54 24.14 38.2 19.56 | 42.28 | 100 0 A H
17100 49.66 -18.54 68.2 31.77 38.1 24.2 44.41 | 100 0 P H
802.11n
17978 53.18 -20.82 74 31.95 42.12 24.41 45.3 100 0 P H
HT20
17978 45.72 -8.28 54 24.49 42.12 24.41 45.3 100 0 A H
CH 140
11400 49.81 -24.19 74 34.33 38.2 19.56 | 42.28 | 100 0 P \%
5700MHz
17100 50.41 -17.79 68.2 32.52 38.1 24.2 44.41 | 100 0 P \%
17923 54.12 -19.88 74 33.28 41.68 24.4 45.24 | 100 0 P \%
17923 45.56 -8.44 54 24.72 41.68 24.4 45.24 | 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
5459.92 47.5 -26.5 74 39.72 32.7 12.89 37.81 147 328 P H
5469.52 53.27 -14.93 68.2 45.48 32.7 12.9 37.81 147 328 P H
5459.68 40.24 -13.76 54 32.46 32.7 12.89 | 37.81 147 328 A H
* 5510 77.75 - - 69.95 32.68 12.95 | 37.83 147 328 P H
802.11n * 5510 70.73 - - 62.93 32.68 12.95 37.83 147 328 A H
HT40 5765 46.15 -22.05 68.2 37.12 33.63 13.24 37.84 147 328 P H
CH 102 5459.68 49.5 -24.5 74 41.72 32.7 12.89 37.81 248 191 P \%
5510MHz 5470 52.09 |-16.11 68.2 44.31 32.7 129 | 37.82 | 248 | 191 | P | V
5459.44 41.03 -12.97 54 33.25 32.7 12.89 37.81 248 191 A \%
* 5506 80.05 - - 72.24 32.69 12.95 37.83 248 191 P \%
* 5510 72.43 - - 64.63 32.68 12.95 | 37.83 248 191 A \%
5755.235 47.37 -20.83 68.2 38.37 33.61 13.23 37.84 248 191 P \%
5406.4 45.68 -28.32 74 37.93 32.7 12.83 | 37.78 158 329 P H
5467.84 45.43 -22.77 68.2 37.64 32.7 12.9 37.81 158 329 P H
5449.12 37.03 -16.97 54 29.25 32.7 12.88 37.8 158 329 A H
* 5550 77.83 - - 70.06 32.6 13 37.83 158 329 P H
802.11n * 5550 70.71 - - 62.94 32.6 13 37.83 158 329 A H
HT40 5736.02 46.84 -21.36 68.2 37.94 33.52 13.21 37.83 158 329 P H
CH 110 5366.32 44.79 -29.21 74 37.13 32.63 12.79 37.76 236 193 P Vv
5550MHz 5463.52 44.49 | -23.71 68.2 36.7 32.7 129 | 3781 | 236 | 193 | P | V
5442.64 37.23 -16.77 54 29.46 32.7 12.87 37.8 236 193 A Vv
* 5550 79.88 - - 72.11 32.6 13 37.83 236 193 P \%
* 5550 72.69 - - 64.92 32.6 13 37.83 236 193 A \%
5726.57 47.19 -21.01 68.2 38.36 33.46 13.2 37.83 236 193 P \%
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5453.25 45.1 -28.9 74 37.33 32.7 12.88 | 37.81 | 148 | 329 P H
5460.95 45 -23.2 68.2 37.22 32.7 12.89 37.81 148 329 P H
5433.3 37.13 -16.87 54 29.37 32.7 12.86 37.8 148 | 329 A H
* 5670 74.98 - - 66.49 33.18 13.14 37.83 148 329 P H
802.11n * 5670 67.26 - - 58.77 33.18 13.14 | 37.83 | 148 | 329 A H
HT40 5754.5 46.52 -21.68 68.2 37.52 33.61 13.23 37.84 148 329 P H
CH 134 5407.05 46.13 -27.87 74 38.38 32.7 12.83 37.78 253 190 P \%
5670MHz 5460.6 4462 |-2358| 68.2 36.84 32.7 12.89 | 3781 | 253 | 190 | P | V
5431.9 37 -17 54 29.24 32.7 12.86 37.8 253 190 A \%
* 5670 79.02 - - 70.53 33.18 13.14 | 37.83 | 253 | 190 P \Y
* 5670 71.19 - - 62.7 33.18 13.14 37.83 253 190 A \%
5750.3 47.52 -20.68 68.2 38.53 33.6 13.23 | 37.84 | 253 | 190 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11020 515 -22.5 74 35.12 38.9 19.28 41.8 100 0 P H
11020 42.21 -11.79 54 25.83 38.9 19.28 41.8 100 0 A H
16530 52.05 -16.15 68.2 33.68 38.43 24.04 44.1 100 0 P H
802.11n 17989 55.62 |-18.38 74 3431 | 4221 | 2442 | 4532 | 100 0 P | H
HT40 17989 46.06 -7.94 54 24.75 42.21 24.42 45.32 100 0 A H
CH 102 11020 51.56 -22.44 74 35.18 38.9 19.28 41.8 100 0 P \%
5510MHz 11020 41.86 |-12.14 54 25.48 38.9 19.28 | 41.8 | 100 0 AV
16530 51.19 -17.01 68.2 32.82 38.43 24.04 44.1 100 0 P \%
18000 55.87 -18.13 74 34.48 42.3 2442 | 45.33 100 0 P \%
18000 46.5 -7.5 54 25.11 42.3 24.42 45.33 100 0 A \%
11100 51.43 -22.57 74 35.09 38.9 19.34 41.9 100 0 P H
11100 41.98 -12.02 54 25.64 38.9 19.34 41.9 100 0 A H
16650 51.8 -16.4 68.2 33.38 38.5 24.08 | 44.16 100 0 P H
802.11n 17945 56.62 |-17.38 74 35.63 | 41.86 244 | 4527 | 100 0 P | H
HT40 17945 45.65 -8.35 54 24.66 41.86 24.4 45.27 100 0 A H
CH 110 11100 51.62 -22.38 74 35.28 38.9 19.34 41.9 100 0 P \Y,
5550MHz 11100 4169 |-12.31 54 25.35 38.9 19.34 | 419 | 100 0 AV
16650 51.81 -16.39 68.2 33.39 38.5 24.08 | 44.16 100 0 P \%
17978 56.12 -17.88 74 34.89 42.12 24.41 45.3 100 0 P \%
17978 46.26 -7.74 54 25.03 42.12 24.41 45.3 100 0 A Vv
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11340 51.32 -22.68 74 35.28 38.74 1951 | 4221 100 0 P H
11340 41.87 -12.13 54 25.83 38.74 19.51 42.21 100 0 A H
17010 51.26 -16.94 68.2 33.14 38.28 2418 | 44.34 100 0 P H
802.11n 17989 56.17 |-17.83 74 34.86 | 4221 | 24.42 | 4532 | 100 0 P | H
HT40 17989 46.02 -7.98 54 2471 42.21 24.42 45.32 100 0 A H
CH 134 11340 50.98 -23.02 74 34.94 38.74 19.51 42.21 100 0 P \%
5670MHz 11340 41.47 |-12.53 54 25.43 | 38.74 | 1951 | 4221 | 100 0 AV
17010 50.31 -17.89 68.2 32.19 38.28 2418 | 44.34 100 0 P \%
17967 55.58 -18.42 74 34.42 42.04 24.41 45.29 100 0 P \%
17967 45.69 -8.31 54 24.53 42.04 24.41 45.29 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D24 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5459.92 49.68 -24.32 74 41.9 32.7 12.89 | 37.81 146 328 P H
5460.16 49.99 -18.21 68.2 42.21 32.7 12.89 37.81 146 328 P H
5459.2 445 -95 54 36.72 32.7 12.89 37.81 146 328 A H
* 5530 74.31 - - 66.52 32.64 12.98 | 37.83 146 328 P H
802.11ac | * 5530 68.28 - - 60.49 | 3264 | 12.98 | 37.83 | 146 | 328 | A | H
VHT80 5725 45.79 -22.41 68.2 36.97 33.45 13.2 37.83 146 328 P H
CH 106 5457.28 49.01 -24.99 74 41.23 32.7 12.89 37.81 235 192 P \%
5530MHz 5468.8 50.31 | -17.89 68.2 42.52 32.7 129 | 37.81 | 235 | 192 | P | V
5456.08 44.84 -9.16 54 37.06 32.7 12.89 37.81 235 192 A \%
* 5530 76.48 - - 68.69 32.64 12.98 | 37.83 235 192 P \%
* 5530 69.89 - - 62.1 32.64 12.98 | 37.83 235 192 A \%
5757.44 46.59 -21.61 68.2 37.59 33.61 13.23 37.84 235 192 P \%
5422.45 45.57 -28.43 74 37.81 32.7 12.85 37.79 155 329 P H
5468.3 44.37 -23.83 68.2 36.58 32.7 12.9 37.81 155 329 P H
53934 38.18 -15.82 54 30.46 32.69 12.81 37.78 155 329 A H
* 5610 73.28 - - 65.18 32.86 13.07 37.83 155 329 P H
802.11ac | * 5610 66.5 - - 58.4 3286 | 13.07 | 3783 | 155 | 329 | A | H
VHT80 5757.125 47.56 -20.64 68.2 38.56 33.61 13.23 37.84 155 329 P H
CH 122 5403.9 45.07 -28.93 74 37.33 32.7 12.82 37.78 239 194 P Vv
5610MHz 5467.25 43.14 | -25.06 68.2 35.35 32.7 129 | 37.81 | 239 | 194 | P | V
5438.55 38.69 -15.31 54 30.92 32.7 12.87 37.8 239 194 A Vv
* 5610 76.5 - - 68.4 32.86 13.07 37.83 239 194 P \%
* 5610 69.61 - - 61.51 32.86 13.07 37.83 239 194 A \%
5760.625 46.84 -21.36 68.2 37.82 33.62 13.24 37.84 239 194 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D25 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11060 50.29 -23.71 74 33.93 38.9 19.31 41.85 100 0 P H
11060 41.88 -12.12 54 25.52 38.9 19.31 | 41.85 | 100 0 A H
16590 52.48 -15.72 68.2 34.06 38.49 24.06 44.13 100 0 P H
802.11ac 17989 56.65 |-17.35 74 3534 | 4221 | 24.42 | 4532 | 100 0 P | H
VHT80 17989 46.15 -7.85 54 24.84 42.21 24.42 45.32 100 0 A H
CH 106 11060 50.01 -23.99 74 33.65 38.9 19.31 | 41.85 | 100 0 P \Y
5530MHz 11060 4181 |-12.19 54 25.45 38.9 19.31 | 41.85 | 100 0 AV
16590 51.2 -17 68.2 32.78 38.49 24.06 44.13 100 0 P \%
17989 55.89 -18.11 74 34.58 42.21 24.42 45.32 100 0 P \%
17989 45.98 -8.02 54 24.67 42.21 2442 | 4532 | 100 0 A |V
11220 50.26 -23.74 74 33.94 38.94 19.43 42.05 100 0 P H
11220 41.59 -12.41 54 25.27 38.94 19.43 42.05 100 0 A H
16830 50.87 -17.33 68.2 32.79 38.2 24.13 44.25 100 0 P H
802.11ac 17945 55.24 | -18.76 74 34.25 | 41.86 244 | 4527 | 100 0 P | H
VHT80 17945 45.88 -8.12 54 24.89 41.86 24.4 45.27 100 0 A H
CH 122 11220 50.1 -23.9 74 33.78 38.94 19.43 42.05 100 0 P \Y,
5610MHz 11220 41.88 |-12.12 54 2556 | 38.94 | 19.43 | 42.05 | 100 0 AV
16830 51.08 -17.12 68.2 33 38.2 24.13 44.25 100 0 P \%
17945 55.71 -18.29 74 34.72 41.86 24.4 45.27 100 0 P \%
17945 45.71 -8.29 54 24.72 41.86 24.4 45.27 100 0 A Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5396.41 44.76 -29.24 74 37.03 32.69 12.82 | 37.78 | 330 196 P H
5462.32 44.35 -23.85 68.2 36.57 32.7 12.89 | 37.81 | 330 196 P H
5450.62 36.28 -17.72 54 28.51 32.7 12.88 | 37.81 | 330 196 A H
* 5720 79.93 - - 71.15 33.42 13.19 | 37.83 | 330 196 P H
* 5720 72.14 - - 63.36 33.42 13.19 | 37.83 | 330 196 A H

802.11a
5856.75 48.56 -19.64 68.2 39.14 33.91 13.35 | 37.84 | 330 196 P H

CH 144
5443.99 45.18 -28.82 74 37.41 32.7 12.87 37.8 234 | 196 P \Y

5720MHz
5469.34 44.59 -23.61 68.2 36.8 32.7 12.9 3781 | 234 | 196 P \Y
5449.45 36.17 -17.83 54 28.39 32.7 12.88 37.8 234 | 196 A |V
* 5720 81.11 - - 72.33 33.42 13.19 | 37.83 | 234 | 196 P \Y
* 5720 73.2 - - 64.42 33.42 13.19 | 37.83 | 234 | 196 A |V
5916.25 48.15 -20.05 68.2 38.57 34 13.42 | 37.84 | 234 | 196 P \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

11440 51.07 -22.93 74 35.29 38.52 19.59 | 42.33 | 100 0 P H
11440 41.69 -12.31 54 2591 38.52 19.59 | 42.33 | 100 0 A H
17160 52 -16.2 68.2 34.02 38.22 2422 | 44.46 | 100 0 P H
17758 53.92 -20.08 74 34.35 40.26 2436 | 45.05 | 100 0 P H

802.11a
17758 44.4 -9.6 54 24.83 40.26 2436 | 45.05 | 100 0 A H

CH 144
11440 50.82 -23.18 74 35.04 38.52 19.59 | 42.33 | 100 0 P \Y

5720MHz
11440 41.71 -12.29 54 25.93 38.52 19.59 | 42.33 | 100 0 A \Y
17160 52.16 -16.04 68.2 34.18 38.22 2422 | 44.46 | 100 0 P \Y
17967 55.76 -18.24 74 34.6 42.04 2441 | 45.29 100 0 P \Y
17967 46.24 -7.76 54 25.08 42.04 2441 | 45.29 100 0 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5446.72 4466 | -29.34 74 36.88 32.7 12.88 37.8 332 | 195 P H
5469.34 44.67 -23.53 68.2 36.88 32.7 12.9 37.81 332 195 P H
5459.98 36.2 -17.8 54 28.42 32.7 12.89 | 37.81 | 332 | 195 A | H
* 5720 80.46 - - 71.68 33.42 13.19 | 37.83 | 332 | 195 P H
802.11n * 5720 71.94 - - 63.16 33.42 13.19 | 37.83 | 332 | 195 A | H
HT20 5888.25 47.78 | -20.42 68.2 38.25 33.98 13.39 | 37.84 | 332 | 195 P H
CH 144 5436.19 44.45 -29.55 74 36.69 32.7 12.86 37.8 271 199 P \%
5720MHz 5467.39 4439 |-23.81 68.2 36.6 32.7 129 | 3781 | 271 | 199 | P | V
5450.23 36.17 -17.83 54 284 32.7 12.88 37.81 271 199 A \%
* 5720 80.61 - - 71.83 33.42 13.19 37.83 271 199 P \%
* 5720 72.93 - - 64.15 33.42 13.19 | 37.83 | 271 | 199 A |V
5931.25 47.77 -20.43 68.2 38.17 34 13.44 37.84 271 199 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 53.08 -20.92 74 37.3 38.52 19.59 42.33 154 75 P H
11440 44.08 -9.92 54 28.3 38.52 19.59 42.33 154 75 A H
17160 51.95 -16.25 68.2 33.97 38.22 24.22 44.46 100 0 P H
802.11n 18000 55.92 | -18.08 74 34.53 42.3 24.42 | 45.33 | 100 0 P | H
HT20 18000 46.23 -7.77 54 24.84 42.3 24.42 45.33 100 0 A H
CH 144 11440 51.1 -22.9 74 35.32 38.52 19.59 42.33 100 0 P \'%
5720MHz 11440 4159 | -12.41 54 25.81 | 3852 | 19.59 | 42.33 | 100 0 AV
17160 52.56 -15.64 68.2 34.58 38.22 24.22 44.46 100 0 P \%
17945 56.04 -17.96 74 35.05 41.86 24.4 45.27 100 0 P \%
17945 45.88 -8.12 54 24.89 41.86 24.4 45.27 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5448.28 4499 | -29.01 74 37.21 32.7 12.88 37.8 145 | 330 P H
5465.05 442 -24 68.2 36.41 32.7 12.9 37.81 145 330 P H
5419.81 36.99 -17.01 54 29.24 32.7 12.84 37.79 145 330 A H
* 5710 73.88 - - 65.17 33.36 13.18 | 37.83 | 145 | 330 P H
802.11n * 5710 65.95 - - 57.24 33.36 13.18 | 37.83 | 145 | 330 A | H
HT40 5923.5 47.7 -20.5 68.2 38.11 34 13.43 37.84 145 330 P H
CH 142 5424.49 44.71 -29.29 74 36.95 32.7 12.85 37.79 231 189 P \%
5710MHz 5465.05 44.7 -235 68.2 36.91 32.7 129 | 37.81 | 231 | 189 | P | V
5449.06 36.92 -17.08 54 29.14 32.7 12.88 37.8 231 189 A \%
* 5710 78.26 - - 69.55 33.36 13.18 | 37.83 | 231 | 189 P |V
* 5710 70.55 - - 61.84 33.36 13.18 | 37.83 | 231 | 189 A |V
5928.25 48.19 -20.01 68.2 38.6 34 13.43 37.84 231 189 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 51.33 -22.67 74 35.71 38.36 19.57 42.31 100 0 P H
11420 41.5 -12.5 54 25.88 38.36 19.57 42.31 100 0 A H
17130 51.78 -16.42 68.2 33.85 38.16 24.21 44.44 100 0 P H
802.11n 17978 56.01 |-17.99 74 3478 | 4212 | 2441 | 453 | 100 0 P | H
HT40 17978 45.86 -8.14 54 24.63 42.12 24.41 45.3 100 0 A H
CH 142 11420 50.73 -23.27 74 35.11 38.36 19.57 42.31 100 0 P \%
5710MHz 11420 4119 |-12.81 54 2557 | 38.36 | 19.57 | 42.31 | 100 0 AV
17130 51.65 -16.55 68.2 33.72 38.16 24.21 44.44 100 0 P \%
17989 55.61 |-18.39 74 34.3 42.21 2442 | 4532 | 100 0 P |V
17989 46.03 -7.97 54 24.72 42.21 2442 | 4532 | 100 0 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5456.86 45 -29 74 37.22 32.7 12.89 | 37.81 | 144 | 329 P H
5466.61 43.98 -24.22 68.2 36.19 32.7 12.9 37.81 144 329 P H
5436.19 38.44 |-15.56 54 30.68 32.7 12.86 37.8 144 | 329 A | H
* 5690 70.8 - - 62.21 33.26 13.16 | 37.83 | 144 | 329 P H
802.11ac * 5690 64.02 - - 55.43 33.26 13.16 | 37.83 | 144 | 329 A | H
VHT80 5935 48.19 | -20.01 68.2 38.59 34 13.44 | 37.84 | 144 | 329 P H
CH 138 5415.91 45.09 -28.91 74 37.34 32.7 12.84 37.79 248 194 P \%
5690MHz 5468.56 4419 | -24.01 68.2 36.4 32.7 129 | 37.81 | 248 | 194 | P | V
5454.13 38.08 -15.92 54 30.31 32.7 12.88 37.81 248 194 A \%
* 5690 74.86 - - 66.27 33.26 13.16 37.83 248 194 P \%
* 5690 68.15 - - 59.56 33.26 13.16 | 37.83 | 248 | 194 A |V
5894.2 48.33 |-19.87 68.2 38.79 33.99 13.39 | 37.84 | 248 | 194 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11380 50.13 -23.87 74 34.47 38.38 19.54 42.26 100 0 P H
11380 4154 | -12.46 54 25.88 38.38 19.54 | 42.26 | 100 0 A | H
17070 51.18 -17.02 68.2 33.21 38.16 24.2 44.39 100 0 P H
802.11ac 17901 55.74 | -18.26 74 35.06 | 4151 | 24.39 | 4522 | 100 0 P | H
VHT80 17901 45.35 -8.65 54 24.67 41.51 24.39 45.22 100 0 A H
CH 138 11380 50.79 -23.21 74 35.13 38.38 19.54 42.26 100 0 P \%
5690MHz 11380 4131 | -12.69 54 25.65 | 38.38 | 19.54 | 42.26 | 100 0 AV
17070 51.08 -17.12 68.2 33.11 38.16 24.2 44.39 100 0 P \%
17967 55.45 -18.55 74 34.29 42.04 24.41 45.29 100 0 P \%
17967 45.78 -8.22 54 24.62 42.04 24.41 45.29 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

5GHz WIFI 802.11ac VHT80 (SHF@ 1m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5GHz
38482 50.26 -17.94 68.2 37.48 42.04 26.45 | 55.71 | 150 0 P H
802.11ac
VHT80
38548 49.56 -18.64 68.2 36.78 42 26.46 | 55.68 | 150 0 P \Y
SHF
1. No other spurious found.
Remark 2. All results are PASS against limit line.
3. Super High Frequency (SHF)
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Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30.97 23.48 |-16.52 40 34.1 24.13 0.97 35.72 - - P H
182.29 37.39 -6.11 43.5 55.57 15 2.33 35.51 100 0 P H
278.32 28.62 -17.38 46 42.14 18.86 2.92 35.3 - - P H
489.78 29.22 -16.78 46 36.07 23.99 3.92 34.76 - - P H
5GHz 825.4 32.12 -13.88 46 32.47 28.1 5.17 33.62 - - P H
802.11ac 946.65 35.37 -10.63 46 32.33 30.6 5.6 33.16 - - P H
VHT80 38.73 30.47 -9.53 40 45.13 19.97 1.09 35.72 - - P \%
LF 182.29 34.66 | -8.84 435 52.84 15 233 | 3551 | 100 0 P |V
248.25 23.73 -22.27 46 38.06 18.29 2.75 35.37 - - P \%
489.78 29.15 | -16.85 46 36 23.99 3.92 34.76 - - P |V
795.33 32.31 | -13.69 46 32.88 28.12 5.04 33.73 - - P |V
946.65 34.98 -11.02 46 31.94 30.6 5.6 33.16 - - P |V
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5037.06 46.6 -27.4 74 38.73 33.05 12.42 37.6 201 216 P H

5046.58 38.01 -15.99 54 30.08 33.09 12.44 37.6 201 | 216 A H

* 5260 85.33 - - 77.74 32.62 12.68 37.71 201 216 P H

* 5260 77.49 - - 69.9 32.62 12.68 37.71 201 216 A H

5364.48 45.75 -28.25 74 38.1 32.63 12.78 | 37.76 | 201 | 216 P H

802.1a 5456.4 35.96 -18.04 54 28.18 32.7 12.89 37.81 201 216 A H

chs 5100.3 46.5 -27.5 74 38.73 32.9 125 37.63 | 358 | 215 P \Y
5260MHz

5085 38.22 -15.78 54 30.4 32.96 12.48 37.62 358 215 A \%

* 5260 79.86 - - 72.27 32.62 12.68 | 37.71 | 358 | 215 P \Y

* 5260 72.04 - - 64.45 32.62 12.68 | 37.71 | 358 | 215 A |V

5391.12 44.9 -29.1 74 37.19 32.68 12.81 37.78 358 215 P \%

5459.04 35.87 -18.13 54 28.09 32.7 12.89 | 37.81 | 358 | 215 A |V

5119.68 48.07 -25.93 74 40.33 32.86 12.52 37.64 271 214 P H

5097.58 38.02 -15.98 54 30.24 32.91 12.5 37.63 271 214 A H

* 5300 84.93 - - 77.24 32.7 12.72 37.73 271 214 P H

* 5300 77.38 - - 69.69 32.7 12.72 37.73 271 214 A H

5430.72 43.75 -30.25 74 35.99 32.7 12.86 37.8 271 214 P H

802.1a 5455.68 35.94 -18.06 54 28.16 32.7 12.89 37.81 271 214 A H

CHeo 5127.16 46.99 -27.01 74 39.25 32.85 12.53 37.64 100 210 P \%
5300MHz

5054.74 38.22 -15.78 54 30.3 33.08 12.45 37.61 100 210 A \Y,

* 5300 79.6 - - 71.91 32.7 12.72 37.73 100 210 P \%

* 5300 71.89 - - 64.2 32.7 12.72 37.73 100 210 A \%

5383.92 45.12 -28.88 74 37.42 32.67 12.8 37.77 100 210 P \%

5456.16 36.15 -17.85 54 28.37 32.7 12.89 37.81 100 210 A \%

TEL : 886-3-327-3456 Page Number : D37 of D110

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

* 5320 84.94 - - 77.28 32.66 12.74 | 37.74 | 212 210 P H
* 5320 77.14 - - 69.48 32.66 12.74 | 37.74 | 212 210 A H
5353.28 45.22 -28.78 74 37.6 32.61 12.77 | 37.76 | 212 210 P H
802.11a
5350.24 38.39 -15.61 54 30.78 32.6 12.77 | 37.76 | 212 210 A H
CH 64
* 5320 79.51 - - 71.85 32.66 12.74 | 37.74 | 367 217 P \Y
5320MHz
* 5320 71.67 - - 64.01 32.66 12.74 | 37.74 | 367 217 A \Y
5393.44 44.55 -29.45 74 36.83 32.69 12.81 | 37.78 | 367 217 P \Y
5350.56 36.36 -17.64 54 28.75 32.6 12.77 | 37.76 | 367 217 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 51.62 -16.58 68.2 35.27 38.82 18.87 | 41.34 100 0 P H
15780 50.97 -23.03 74 33.61 38.02 23.7 44.36 100 0 P H
15780 41.42 -12.58 54 24.06 38.02 23.7 44.36 100 0 A H
17923 55.43 -18.57 74 34.59 41.68 24.4 45.24 100 0 P H
802.11a
17923 45.69 -8.31 54 24.85 41.68 24.4 45.24 100 0 A H
CH 52
10520 50.59 -17.61 68.2 34.24 38.82 18.87 | 41.34 100 0 P \%
5260MHz
15780 51.39 -22.61 74 34.03 38.02 23.7 44.36 100 0 P \%
15780 41.38 -12.62 54 24.02 38.02 23.7 44.36 100 0 A \%
17824 54.92 -19.08 74 34.85 40.82 2438 | 45.13 100 0 P \%
17824 24.65 -29.35 54 4.58 40.82 2438 | 45.13 100 0 A \%
10600 52.7 -21.3 74 36.27 38.9 1894 | 41.41 100 0 P H
10600 43.05 -10.95 54 26.62 38.9 1894 | 41.41 100 0 A H
15900 51.71 -22.29 74 33.76 38.4 23.8 44.25 100 0 P H
15900 42.62 -11.38 54 24.67 38.4 23.8 44.25 100 0 A H
17945 55.1 -18.9 74 34.11 41.86 24.4 45.27 100 0 P H
802.11a
17945 45.9 -8.1 54 24.91 41.86 24.4 45.27 100 0 A H
CH 60
10600 50.89 -23.11 74 34.46 38.9 1894 | 41.41 100 0 P \%
5300MHz
10600 40.97 -13.03 54 24.54 38.9 1894 | 41.41 100 0 A \Y
15900 51.62 -22.38 74 33.67 38.4 23.8 44.25 100 0 P \%
15900 42.61 -11.39 54 24.66 384 23.8 44.25 100 0 A \Y
17967 55.78 -18.22 74 34.62 42.04 2441 | 45.29 100 0 P \%
17967 45.42 -8.58 54 24.26 42.04 2441 | 45.29 100 0 A \%
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10640 51.41 -22.59 74 34.83 39.06 18.97 41.45 100 0 P H
10640 40.87 -13.13 54 24.29 39.06 18.97 41.45 100 0 A H
15960 51.24 -22.76 74 33.19 384 23.84 | 4419 | 100 0 P H
15960 42.77 -11.23 54 24.72 384 23.84 44.19 100 0 A H
17978 55.24 -18.76 74 34.01 42.12 24.41 45.3 100 0 P H
802.Ha 17978 45.73 -8.27 54 24.5 42.12 24.41 45.3 100 0 A H
croes 10640 51.68 -22.32 74 35.1 39.06 18.97 41.45 100 0 P \%
5320MHz
10640 41.39 -12.61 54 2481 39.06 18.97 41.45 100 0 A \%
15960 51.54 -22.46 74 33.49 38.4 23.84 44.19 100 0 P \%
15960 42.8 -11.2 54 24.75 38.4 23.84 44.19 100 0 A \%
17956 55.52 -18.48 74 34.44 41.95 24.41 45.28 100 0 P \%
17956 45.42 -8.58 54 24.34 41.95 24.41 45.28 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5119.68 46.3 -27.7 74 38.56 32.86 12.52 | 37.64 209 213 P H
5107.1 38.11 -15.89 54 30.34 32.89 12.51 37.63 209 213 A H
* 5260 85.36 - - 77.77 32.62 12.68 | 37.71 209 213 P H
* 5260 77.72 - - 70.13 32.62 12.68 | 37.71 209 213 A H
802.11n 5394.48 44.74 -29.26 74 37.02 32.69 12.81 37.78 209 213 P H
HT20 5456.88 36.09 -17.91 54 28.31 32.7 12.89 | 37.81 209 213 A H
CH 52 5106.42 46.87 -27.13 74 39.1 32.89 12.51 37.63 343 209 P \%
5260MHz 5021.08 38.02 |-15.98 54 3022 | 3298 | 1241 | 3759 | 343 | 209 | A |V
* 5260 80.16 - - 72.57 32.62 12.68 37.71 343 209 P \%
* 5260 72.37 - - 64.78 32.62 12.68 37.71 343 209 A \%
5453.28 44.89 -29.11 74 37.12 32.7 12.88 | 37.81 343 209 P \%
5445.84 36.03 -17.97 54 28.25 32.7 12.88 37.8 343 209 A \%
5078.54 46.97 -27.03 74 39.13 32.99 12.47 | 37.62 269 214 P H
5057.8 38.14 -15.86 54 30.23 33.07 12.45 37.61 269 214 A H
* 5300 85.75 - - 78.06 32.7 12.72 37.73 269 214 P H
* 5300 77.78 - - 70.09 32.7 12.72 37.73 269 214 A H
802.11n 5455.92 44.37 -29.63 74 36.59 32.7 12.89 37.81 269 214 P H
HT20 5442.72 36.17 -17.83 54 28.4 32.7 12.87 37.8 269 214 A H
CH 60 5108.8 46.56 -27.44 74 38.8 32.88 12.51 37.63 101 210 P Vv
5300MHz 5054.06 38.12 |-15.88 54 30.21 | 33.08 | 1244 | 3761 | 101 | 210 | A | V
* 5300 80.56 - - 72.87 32.7 12.72 37.73 101 210 P Vv
* 5300 72.3 - - 64.61 32.7 12.72 37.73 101 210 A \%
5380.08 44.17 -29.83 74 36.48 32.66 12.8 37.77 101 210 P \%
5425.68 36.01 -17.99 54 28.25 32.7 12.85 37.79 101 210 A \%
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* 5320 85.3 - - 77.64 32.66 12.74 | 37.74 284 212 P H
* 5320 77.46 - - 69.8 32.66 12.74 37.74 284 212 A H
802.11n 5352.8 4776 | -26.24 74 40.14 | 3261 | 1277 | 3776 | 284 | 212 | P | H
HT20 5350.08 39.36 -14.64 54 31.75 32.6 12.77 37.76 284 212 A H
CH 64 * 5320 80.44 - - 72.78 32.66 12.74 | 37.74 110 216 P \%
5320MHz | * 5320 71.24 - - 63.58 | 3266 | 12.74 | 37.74 | 110 | 216 | A | V
5409.92 44.96 -29.04 74 37.21 32.7 12.83 37.78 110 216 P \%
5350.08 36.78 -17.22 54 29.17 32.6 12.77 | 37.76 110 216 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10520 50.65 -17.55 68.2 34.3 38.82 18.87 41.34 100 0 P H
15780 51.23 -22.77 74 33.87 38.02 23.7 44.36 100 0 P H
15780 42.04 -11.96 54 24.68 38.02 23.7 44.36 100 0 A H
802.11n 17989 56.01 |-17.99 74 34.7 4221 | 24.42 | 4532 | 100 0 P | H
HT20 17989 46 -8 54 24.69 42.21 2442 | 45.32 100 0 A H
CH 52 10520 50.97 -17.23 68.2 34.62 38.82 18.87 41.34 100 0 P \%
5260MHz 15780 51.25 | -22.75 74 33.89 | 38.02 23.7 | 44.36 | 100 0 P |V
15780 42.04 -11.96 54 24.68 38.02 23.7 44.36 100 0 A \%
17945 55.82 -18.18 74 34.83 41.86 24.4 45.27 100 0 P \%
17945 45.18 -8.82 54 24.19 41.86 24.4 45.27 100 0 A \%
10600 50.89 -23.11 74 34.46 38.9 18.94 | 41.41 100 0 P H
10600 40.97 -13.03 54 24.54 38.9 18.94 | 41.41 100 0 A H
15900 52.29 -21.71 74 34.34 384 23.8 44.25 100 0 P H
15900 42.18 -11.82 54 24.23 38.4 23.8 44.25 100 0 A H
802.11n 17868 55.92 -18.08 74 355 41.21 24.39 45.18 100 0 P H
HT20 17868 44.47 -9.53 54 24.05 41.21 24.39 45.18 100 0 A H
CH 60 10600 51.64 -22.36 74 35.21 38.9 18.94 41.41 100 0 P \%
5300MHz 10600 37.55 | -16.45 54 21.12 38.9 18.94 | 41.41 | 100 0 AV
15900 51.38 -22.62 74 33.43 384 23.8 44.25 100 0 P \%
15900 42.19 -11.81 54 24.24 384 23.8 44.25 100 0 A Vv
17989 55.87 -18.13 74 34.56 42.21 24.42 45.32 100 0 P \%
17989 45.96 -8.04 54 24.65 42.21 24.42 45.32 100 0 A \%
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10640 51.34 |-22.66 74 34.76 39.06 18.97 | 41.45 | 100 0 P H
10640 41.16 -12.84 54 24.58 39.06 18.97 41.45 100 0 A H
15960 52.62 -21.38 74 34.57 384 23.84 | 4419 | 100 0 P H
15960 42.65 -11.35 54 24.6 384 23.84 44.19 100 0 A H
802.11n 17978 56.06 | -17.94 74 3483 | 4212 | 2441 | 453 | 100 0 P | H
HT20 17978 4551 -8.49 54 24.28 42.12 24.41 45.3 100 0 A H
CH 64 10640 50.78 -23.22 74 34.2 39.06 18.97 41.45 100 0 P \%
5320MHz 10640 41.5 -12.5 54 24.92 | 39.06 | 18.97 | 41.45 | 100 0 AV
15960 51.6 -22.4 74 33.55 38.4 23.84 | 4419 | 100 0 P |V
15960 42.41 -11.59 54 24.36 38.4 23.84 44.19 100 0 A \%
17989 55.85 -18.15 74 34.54 42.21 24.42 45.32 100 0 P \%
17989 45.66 -8.34 54 24.35 42.21 2442 | 4532 | 100 0 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5036.38 47.04 -26.96 74 39.17 33.05 12.42 37.6 215 215 P H
5115.6 38.92 -15.08 54 31.17 32.87 12.52 37.64 215 215 A H
* 5270 83.13 - - 75.52 32.64 12.69 | 37.72 215 215 P H
* 5270 75.33 - - 67.72 32.64 12.69 | 37.72 215 215 A H
802.11n 5389.68 44.96 -29.04 74 37.24 32.68 12.81 37.77 215 215 P H
HT40 5350.32 37.23 -16.77 54 29.62 32.6 12.77 37.76 215 215 A H
CH54 5066.64 46.92 -27.08 74 39.04 33.03 12.46 37.61 113 215 P \%
5270MHz 5081.94 38.95 |-15.05 54 3112 | 3297 | 1248 | 3762 | 113 | 215 | A | V
* 5270 77.68 - - 70.07 32.64 12.69 37.72 113 215 P \%
* 5270 69.63 - - 62.02 32.64 12.69 37.72 113 215 A \%
5389.68 44.77 -29.23 74 37.05 32.68 12.81 | 37.77 113 215 P \%
5408.4 36.69 -17.31 54 28.94 32.7 12.83 37.78 113 215 A \%
5079.56 47.06 -26.94 74 39.22 32.98 12.48 | 37.62 273 214 P H
5083.98 38.9 -15.1 54 31.08 32.96 12.48 37.62 273 214 A H
* 5310 83.12 - - 75.45 32.68 12.73 37.74 273 214 P H
* 5310 75.19 - - 67.52 32.68 12.73 37.74 273 214 A H
802.11n 5353.68 55.49 -18.51 74 47.87 32.61 12.77 37.76 273 214 P H
HT40 5350.08 48.73 -5.27 54 41.12 32.6 12.77 37.76 273 214 A H
CH 62 5080.24 474 -26.6 74 39.56 32.98 12.48 37.62 101 215 P Vv
5310MHz 5065.28 38.84 |-15.16 54 3095 | 33.04 | 1246 | 3761 | 101 | 215 | A | V
* 5310 77.38 - - 69.71 32.68 12.73 37.74 101 215 P Vv
* 5310 69.53 - - 61.86 32.68 12.73 37.74 101 215 A \%
5355.84 50.05 -23.95 74 42.42 32.61 12.78 37.76 101 215 P \%
5350.08 44.03 -9.97 54 36.42 32.6 12.77 37.76 101 215 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10540 50.2 -18 68.2 33.83 38.84 18.89 41.36 100 0 P H
15810 51.82 -22.18 74 34.38 38.04 23.73 | 4433 | 100 0 P H
15810 42.26 -11.74 54 24.82 38.04 23.73 44.33 100 0 A H
802.11n 17956 55.99 |-18.01 74 3491 | 41.95 | 2441 | 4528 | 100 0 P | H
HT40 17956 45.79 -8.21 54 24.71 41.95 24.41 45.28 100 0 A H
CH 54 10540 50.32 -17.88 68.2 33.95 38.84 18.89 | 41.36 | 100 0 P \Y
5270MHz 15810 50.91 | -23.09 74 33.47 | 38.04 | 23.73 | 44.33 | 100 0 P |V
15810 42.27 -11.73 54 24.83 38.04 23.73 44.33 100 0 A \Y
17989 56.06 -17.94 74 34.75 42.21 24.42 45.32 100 0 P \%
17989 45.78 -8.22 54 24 .47 42.21 24.42 45.32 100 0 A \%
10620 50.58 -23.42 74 34.07 38.98 18.96 | 41.43 | 100 0 P H
10620 41.11 -12.89 54 24.6 38.98 18.96 | 41.43 | 100 0 A H
15930 51.64 -22.36 74 33.63 38.4 23.83 | 44.22 | 100 0 P H
15930 42.37 -11.63 54 24.36 38.4 23.83 44.22 100 0 A H
802.11n 17978 55.62 -18.38 74 34.39 42.12 24.41 45.3 100 0 P H
HT40 17978 46.06 -7.94 54 24.83 42.12 24.41 45.3 100 0 A H
CH 62 10620 50.14 -23.86 74 33.63 38.98 18.96 41.43 100 0 P \%
5310MHz 10620 40.87 | -13.13 54 2436 | 38.98 | 18.96 | 41.43 | 100 0 AV
15930 51.94 -22.06 74 33.93 384 23.83 44.22 100 0 P \%
15930 42.4 -11.6 54 24.39 384 23.83 44.22 100 0 A Vv
17945 55.59 -18.41 74 34.6 41.86 24.4 45.27 100 0 P \%
17945 45.95 -8.05 54 24.96 41.86 24.4 45.27 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5146.4 47.07 -26.93 74 39.35 32.81 1256 | 37.65 | 210 | 213 P H
5112.5 39.9 -14.1 54 32.14 32.88 12.52 37.64 210 213 A H
* 5290 79.4 - - 71.74 32.68 12.71 37.73 210 213 P H
* 5290 72.64 - - 64.98 32.68 12.71 | 37.73 | 210 | 213 A | H
802.11ac 5369.28 54.55 -19.45 74 46.88 32.64 12.79 37.76 210 213 P H
VHT80 5351.76 47.42 -6.58 54 39.81 32.6 12.77 37.76 210 213 A H
CH 58 5087.9 46.06 -27.94 74 38.24 32.95 12.49 37.62 101 215 P \%
5290MHz 5054.9 40.06 | -13.94 54 32.14 | 33.08 | 1245 | 3761 | 101 | 215 | A | V
* 5290 74.04 - - 66.38 32.68 12.71 37.73 101 215 P \%
* 5290 67.14 - - 59.48 32.68 12.71 37.73 101 215 A \%
5351.28 47.85 -26.15 74 40.24 32.6 12.77 37.76 101 215 P \%
5351.76 43.64 -10.36 54 36.03 32.6 12.77 37.76 101 215 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 50.89 -17.31 68.2 34.48 38.88 18.92 41.39 100 0 P H
15870 51.92 -22.08 74 34.14 38.28 23.77 | 4427 | 100 0 P H
15870 42.19 -11.81 54 24.41 38.28 23.77 44.27 100 0 A H
802.11ac 17956 56.54 |-17.46 74 3546 | 41.95 | 24.41 | 4528 | 100 0 P | H
VHT80 17956 45.62 -8.38 54 24.54 41.95 24.41 45.28 100 0 A H
CH 58 10580 50.65 |-17.55 68.2 34.24 38.88 18.92 | 41.39 | 100 0 P \Y
5290MHz 15870 51.32 | -22.68 74 3354 | 3828 | 23.77 | 44.27 | 100 0 P |V
15870 42.23 -11.77 54 24.45 38.28 23.77 44.27 100 0 A \%
17989 56.25 -17.75 74 34.94 42.21 24.42 45.32 100 0 P \%
17989 45.7 -8.3 54 24.39 42.21 2442 | 4532 | 100 0 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBuV/m)| (dB) |(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5457.68 45.25 -28.75 74 37.47 32.7 12.89 | 37.81 | 273 | 221 P H
5470 48.79 -19.41 68.2 41.01 32.7 12.9 37.82 | 273 | 221 P H
5460 37.39 -16.61 54 29.61 32.7 12.89 | 37.81 | 273 | 221 A H
* 5500 87.04 - - 79.23 32.7 1294 | 3783 | 273 | 221 P H

802.11a
* 5500 79.18 - - 71.37 32.7 1294 | 37.83 | 273 | 221 A H

CH 100
5419.44 45.41 -28.59 74 37.66 32.7 12.84 | 37.79 | 127 | 207 P \

5500MHz
5464.24 45.65 -22.55 68.2 37.86 32.7 12.9 37.81 | 127 | 207 P \
5459.92 36.61 -17.39 54 28.83 32.7 12.89 | 37.81 | 127 | 207 AV
* 5500 82.96 - - 75.15 32.7 1294 | 37.83 | 127 | 207 P \
* 5500 75.04 - - 67.23 32.7 1294 | 37.83 | 127 | 207 A |V
5414.32 45.32 -28.68 74 37.57 32.7 12.84 | 37.79 | 265 | 219 P H
5466.4 43.66 -24.54 68.2 35.87 32.7 12.9 37.81 | 265 | 219 P H
5396.08 36.2 -17.8 54 28.47 32.69 12.82 | 37.78 | 265 | 219 A H
* 5580 87.77 - - 79.84 32.72 13.04 | 37.83 | 265 | 219 P H
* 5580 79.74 - - 71.81 32.72 13.04 | 37.83 | 265 | 219 A H

802.11a
5737.595 45.71 -22.49 68.2 36.8 33.53 13.21 | 37.83 | 265 | 219 P H

CH 116
5441.44 44.47 -29.53 74 36.7 32.7 12.87 37.8 137 | 211 P \

5580MHz
5465.2 44.18 -24.02 68.2 36.39 32.7 12.9 37.81 | 137 | 211 P \
5459.44 36.24 -17.76 54 28.46 32.7 12.89 | 37.81 | 137 | 211 A |V
* 5580 83.95 - - 76.02 32.72 13.04 | 37.83 | 137 | 211 P \
* 5580 76.01 - - 68.08 32.72 13.04 | 37.83 | 137 | 211 A |V
5733.5 45.76 -22.44 68.2 36.88 33.5 13.21 | 37.83 | 137 | 211 P \
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* 5700 88.39 - - 79.75 33.3 13.17 | 37.83 | 267 227 P H
* 5700 79.98 - - 71.34 33.3 13.17 | 37.83 | 267 227 A H
802.11a
5725.72 49.88 -18.32 68.2 41.06 33.45 13.2 37.83 | 267 227 P H
CH 140
* 5700 85.69 - - 77.05 33.3 13.17 | 37.83 | 134 209 P \%
5700MHz
* 5700 77.26 - - 68.62 33.3 13.17 | 37.83 | 134 209 A \%
5726.92 48.23 -19.97 68.2 39.4 33.46 13.2 37.83 | 134 209 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

11000 53.57 -20.43 74 37.16 38.9 19.28 | 41.77 203 126 P H
11000 44.62 -9.38 54 28.21 38.9 19.28 | 41.77 203 126 A H
16500 51.7 -16.5 68.2 33.36 38.4 24.03 | 44.09 100 0 P H
17846 55.75 -18.25 74 355 41.01 2439 | 45.15 100 0 P H

802.11a
17846 45.33 -8.67 54 25.08 41.01 2439 | 45.15 100 0 A H

CH 100
11000 50.58 -23.42 74 34.17 38.9 19.28 | 41.77 100 0 P \%

5500MHz
11000 41.67 -12.33 54 25.26 38.9 19.28 | 41.77 100 0 A \%
16500 51.97 -16.23 68.2 33.63 384 24.03 | 44.09 100 0 P \%
17934 55.97 -18.03 74 35.05 41.77 24.4 45.25 100 0 P \%
17934 45.33 -8.67 54 24.41 41.77 24.4 45.25 100 0 A \%
11160 53.26 -20.74 74 36.94 38.9 19.39 | 41.97 214 33 P H
11160 44.48 -9.52 54 28.16 38.9 19.39 | 41.97 214 33 A H
16740 51.57 -16.63 68.2 33.3 38.38 24.1 44.21 100 0 P H
17945 55.92 -18.08 74 34.93 41.86 24.4 45.27 100 0 P H

802.11a
17945 45.51 -8.49 54 24.52 41.86 24.4 45.27 100 0 A H

CH 116

11160 50.54 -23.46 74 34.22 38.9 19.39 | 41.97 100 0 P \Y

5580MHz
11160 41.68 -12.32 54 25.36 38.9 19.39 | 41.97 100 0 A \%
16740 52.01 -16.19 68.2 33.74 38.38 24.1 44.21 100 0 P \Y
17989 56.49 -17.51 74 35.18 42.21 2442 | 45.32 100 0 P \%
17989 46.16 -7.84 54 24.85 42.21 2442 | 45.32 100 0 A \Y
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11400 48.2 -25.8 74 32.72 38.2 19.56 | 42.28 | 100 0 P H
17100 49.44 -18.76 68.2 31.55 38.1 24.2 4441 | 100 0 P H
17956 54.47 -19.53 74 33.39 41.95 2441 | 45.28 | 100 0 P H
802.11a
17956 46.04 -7.96 54 24.96 41.95 2441 | 45.28 | 100 0 A H
CH 140
11400 48.11 -25.89 74 32.63 38.2 19.56 | 42.28 | 100 0 P \Y
5700MHz
17100 49.93 -18.27 68.2 32.04 38.1 24.2 44.41 | 100 0 P \Y
17978 53.62 -20.38 74 32.39 42.12 24.41 45.3 100 0 P \Y
17978 46.05 -7.95 54 24.82 42.12 24.41 45.3 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
5440.72 46.02 | -27.98 74 38.25 32.7 1287 | 378 | 274 | 221 | P | H
5462.64 4859 |-19.61 68.2 40.8 32.7 129 | 37.81 | 274 | 221 | P | H
5459.76 37.58 |-16.42 54 29.8 32.7 12.89 | 3781 | 274 | 221 | A | H
802.11n * 5500 86.76 - - 78.95 32.7 1294 | 3783 | 274 | 221 | P | H
HT20 * 5500 78.91 - - 71.1 32.7 1294 | 3783 | 274 | 221 | A | H
CH 100 5358.32 4481 |-29.19 74 37.17 | 3262 | 1278 | 37.76 | 135 | 215 | P | V
5500MHz 5469.2 46.11 | -22.09 68.2 38.32 32.7 129 | 3781 | 135 | 215 | P | V
5455.44 36.69 |-17.31 54 28.91 32.7 1289 | 3781 | 135 | 215 | A | V
* 5500 81.47 - - 73.66 32.7 1294 | 3783 | 135 | 215 | P | V
* 5500 74.33 - - 66.52 32.7 1294 | 3783 | 135 | 215 | A | V
5398.96 46.44 | -27.56 74 38.7 32.7 1282 | 3778 | 271 | 224 | P | H
5469.28 4356 |-24.64| 68.2 35.77 32.7 129 | 37.81 | 271 | 224 | P | H
5459.68 36.13 |-17.87 54 28.35 32.7 12.89 | 3781 | 271 | 224 | A | H
* 5580 87.63 - - 79.7 3272 | 13.04 | 37.83 | 271 | 224 | P | H
802.11n * 5580 79.59 - - 71.66 | 3272 | 1304 | 3783 | 271 | 224 | A | H
HT20 5748.62 46.92 | -21.28 68.2 37.94 | 3359 | 1322 | 37.83 | 271 | 224 | P | H
CH 116 5447.2 4428 | -29.72 74 36.5 32.7 1288 | 378 | 136 | 212 | P | V
5580MHz 5469.76 4451 |-23.69 68.2 36.72 32.7 129 | 3781 | 136 | 212 | P | V
5458.48 36.15 |-17.85 54 28.37 32.7 12.89 | 3781 | 136 | 212 | A | V
* 5580 83.71 - - 75.78 | 3272 | 1304 | 3783 | 136 | 212 | P | V
* 5580 76.05 - - 68.12 | 3272 | 13.04 | 37.83 | 136 | 212 | A | V
5747.675 47.44 | -20.76 68.2 38.46 | 3359 | 1322 | 37.83 | 136 | 212 | P | V
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* 5700 88.83 - - 80.19 333 13.17 | 37.83 | 265 | 227 P H
802.11n * 5700 80.65 - - 72.01 33.3 13.17 | 3783 | 265 | 227 | A | H
HT20 5725.24 55.42 -12.78 68.2 46.6 33.45 13.2 37.83 265 227 P H
CH 140 * 5700 86.66 - - 78.02 33.3 13.17 37.83 135 208 P \%
5700MHz | =+ 5700 78.01 - - 69.37 33.3 13.17 | 37.83 | 135 | 208 | A | V
5725.16 54.08 -14.12 68.2 45.26 33.45 13.2 37.83 135 208 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11000 50.66 -23.34 74 34.25 38.9 19.28 41.77 100 0 P H
11000 40.92 -13.08 54 2451 38.9 19.28 | 41.77 100 0 A H
16500 50.5 -17.7 68.2 32.16 384 24.03 44.09 100 0 P H
802.11n 17912 53.97 |-20.03 74 33.21 41.6 2439 | 45.23 | 100 0 P | H
HT20 17912 44.79 -9.21 54 24.03 41.6 24.39 45.23 100 0 A H
CH 100 11000 50.49 -23.51 74 34.08 38.9 19.28 41.77 100 0 P \%
5500MHz 11000 4121 | -12.79 54 24.8 38.9 19.28 | 41.77 | 100 0 AV
16500 50.36 -17.84 68.2 32.02 38.4 24.03 | 44.09 100 0 P \Y
17945 53.58 -20.42 74 32.59 41.86 24.4 45.27 100 0 P \%
17945 45.75 -8.25 54 24.76 41.86 24.4 45.27 100 0 A \%
11160 49.96 -24.04 74 33.64 38.9 19.39 41.97 100 0 P H
16735 50.71 -17.49 68.2 3241 38.4 24.1 44.2 100 0 P H
802.11n 17967 54.21 -19.79 74 33.05 42.04 24.41 45.29 100 0 P H
HT20 17967 45.66 -8.34 54 24.5 42.04 24.41 45.29 100 0 A H
CH 116 11160 49.77 -24.23 74 33.45 38.9 19.39 41.97 100 0 P Vv
5580MHz 16740 50.63 |-17.57| 68.2 32.36 | 38.38 24.1 | 44.21 | 100 0 P |V
17923 53.6 -20.4 74 32.76 41.68 24.4 45.24 100 0 P \%
17923 45.41 -8.59 54 24.57 41.68 24.4 45.24 100 0 A \%
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11400 49.45 | -24.55 74 33.97 38.2 19.56 | 42.28 | 100 0 P H
17100 50.1 -18.1 68.2 32.21 38.1 24.2 44.41 100 0 P H
802.11n 17846 53.62 -20.38 74 33.37 41.01 2439 | 4515 | 100 0 P H
HT20 17846 44.98 -9.02 54 24.73 41.01 24.39 45.15 100 0 A H
CH 140 11400 48.61 | -25.39 74 33.13 38.2 19.56 | 42.28 | 100 0 P |V
5700MHz 17100 50.61 -17.59 68.2 32.72 38.1 24.2 44.41 100 0 P \%
17989 53.52 -20.48 74 32.21 42.21 24.42 45.32 100 0 P \%
17989 45.43 -8.57 54 24.12 42.21 24.42 45.32 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
5459.68 53.3 -20.7 74 45.52 32.7 12.89 37.81 272 217 P H
5464.96 57.93 -10.27 68.2 50.14 32.7 12.9 37.81 272 217 P H
5459.92 43.75 -10.25 54 35.97 32.7 12.89 37.81 272 217 A H
* 5510 84.36 - - 76.56 32.68 12.95 | 37.83 272 217 P H
802.11n * 5510 76.77 - - 68.97 32.68 12.95 37.83 272 217 A H
HT40 5737.28 46.67 -21.53 68.2 37.77 33.52 13.21 37.83 272 217 P H
CH 102 5459.44 47.12 -26.88 74 39.34 32.7 12.89 37.81 137 206 P \%
5510MHz 5468.32 51.77 | -16.43 68.2 43.98 32.7 129 | 37.81 | 137 | 206 | P | V
5459.92 40.55 -13.45 54 32.77 32.7 12.89 37.81 137 206 A \%
* 5510 80.23 - - 72.43 32.68 12.95 | 37.83 137 206 P \%
* 5510 72.46 - - 64.66 32.68 12.95 | 37.83 137 206 A \%
5741.69 46.08 -22.12 68.2 37.14 33.55 13.22 37.83 137 206 P \%
5434.96 45.38 -28.62 74 37.62 32.7 12.86 37.8 280 225 P H
5467.12 45.17 -23.03 68.2 37.38 32.7 12.9 37.81 280 225 P H
5459.2 37.63 -16.37 54 29.85 32.7 12.89 37.81 280 225 A H
* 5550 85.29 - - 77.52 32.6 13 37.83 280 225 P H
802.11n * 5550 77.07 - - 69.3 32.6 13 37.83 280 225 A H
HT40 5747.36 46.93 -21.27 68.2 37.96 33.58 13.22 37.83 280 225 P H
CH 110 5414.32 45.03 -28.97 74 37.28 32.7 12.84 37.79 128 215 P Vv
5550MHz 5462.8 4456 |-23.64| 68.2 36.77 32.7 129 | 37.81 | 128 | 215 | P | V
5459.68 36.92 -17.08 54 29.14 32.7 12.89 37.81 128 215 A Vv
* 5550 81.03 - - 73.26 32.6 13 37.83 128 215 P \%
* 5550 73.76 - - 65.99 32.6 13 37.83 128 215 A \%
5742.635 47.38 -20.82 68.2 38.43 33.56 13.22 37.83 128 215 P \%
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5438.9 45.4 -28.6 74 37.63 32.7 12.87 37.8 271 | 224 P H
5467.6 44.46 -23.74 68.2 36.67 32.7 12.9 37.81 271 224 P H
5448 36.91 |-17.09 54 29.13 32.7 12.88 37.8 271 | 224 A | H
* 5670 85.41 - - 76.92 33.18 13.14 37.83 271 224 P H
802.11n * 5670 77.56 - - 69.07 33.18 13.14 | 37.83 | 271 | 224 A | H
HT40 5727.025 50.73 -17.47 68.2 41.9 33.46 13.2 37.83 271 224 P H
CH 134 5433.65 45.33 -28.67 74 37.57 32.7 12.86 37.8 145 210 P \%
5670MHz 5463.4 44.6 -23.6 68.2 36.81 32.7 129 | 3781 | 145 | 210 | P | V
5453.95 36.86 -17.14 54 29.09 32.7 12.88 37.81 145 210 A \%
* 5670 82.71 - - 74.22 33.18 13.14 37.83 145 210 P \%
* 5670 74.71 - - 66.22 33.18 13.14 37.83 145 210 A \%
5726.5 48.63 | -19.57 68.2 39.8 33.46 13.2 37.83 | 145 | 210 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11020 50.19 -23.81 74 33.81 38.9 19.28 41.8 100 0 P H
11020 41.36 -12.64 54 24.98 38.9 19.28 41.8 100 0 A H
16530 50.11 -18.09 68.2 31.74 38.43 24.04 44.1 100 0 P H
802.11n 17956 53.85 |-20.15 74 3277 | 4195 | 2441 | 4528 | 100 0 P | H
HT40 17956 45.75 -8.25 54 24.67 41.95 24.41 45.28 100 0 A H
CH 102 11020 50.34 -23.66 74 33.96 38.9 19.28 41.8 100 0 P \%
5510MHz 11020 40.88 | -13.12 54 24.5 38.9 19.28 | 41.8 | 100 0 AV
16530 51.36 -16.84 68.2 32.99 38.43 24.04 44.1 100 0 P \%
17956 53.88 -20.12 74 32.8 41.95 2441 | 45.28 100 0 P \%
17956 45.16 -8.84 54 24.08 41.95 24.41 45.28 100 0 A \%
11100 50.34 -23.66 74 34 38.9 19.34 41.9 100 0 P H
11100 41.33 -12.67 54 24.99 38.9 19.34 41.9 100 0 A H
16650 51.47 -16.73 68.2 33.05 38.5 24.08 | 44.16 100 0 P H
802.11n 17934 53.28 |-20.72 74 32.36 | 41.77 244 | 4525 | 100 0 P | H
HT40 17934 45.45 -8.55 54 24.53 41.77 24.4 45.25 100 0 A H
CH 110 11100 50.48 -23.52 74 34.14 38.9 19.34 41.9 100 0 P \%
5550MHz 11100 40.56 | -13.44 54 24.22 38.9 19.34 | 419 | 100 0 AV
16650 51.11 -17.09 68.2 32.69 38.5 24.08 | 44.16 100 0 P \%
17890 53.49 -20.51 74 32.88 41.41 24.4 45.2 100 0 P \%
17890 45.46 -8.54 54 24.85 41.41 24.4 45.2 100 0 A Vv
TEL : 886-3-327-3456 Page Number : D59 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

11340 50.17 -23.83 74 34.13 38.74 19.51 | 42.21 | 100 0 P H
11340 40.17 -13.83 54 24.13 38.74 19.51 | 42.21 | 100 0 A H
17010 50.04 -18.16 68.2 31.92 38.28 24,18 | 44.34 | 100 0 P H
802.11n
17945 53.35 -20.65 74 32.36 41.86 24.4 45.27 | 100 0 P H
HT40
17945 45.43 -8.57 54 24.44 41.86 24.4 45.27 | 100 0 A H
CH 134
11340 49.74 -24.26 74 33.7 38.74 19.51 | 42.21 | 100 0 P \%
5670MHz
17010 49.94 -18.26 68.2 31.82 38.28 24.18 | 44.34 | 100 0 P \%
17978 53.92 -20.08 74 32.69 42.12 24.41 45.3 100 0 P \%
17978 46.09 -7.91 54 24.86 42.12 24.41 45.3 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5457.52 53.38 -20.62 74 45.6 32.7 12.89 | 37.81 285 215 P H
5469.28 54.96 -13.24 68.2 47.17 32.7 12.9 37.81 285 215 P H
5458.72 48.41 -5.59 54 40.63 32.7 12.89 37.81 285 215 A H
* 5530 81.4 - - 73.61 32.64 12.98 | 37.83 285 215 P H
802 11ac | * 5530 75.29 - - 67.5 3264 | 1298 | 3783 | 285 | 215 | A | H
VHT80 5728.145 45.58 -22.62 68.2 36.74 33.47 13.2 37.83 285 215 P H
CH 106 5454.64 50.68 -23.32 74 42.9 32.7 12.89 37.81 147 209 P \%
5530MHz 5469.28 51.91 |-16.29 68.2 44.12 32.7 129 | 37.81 | 147 | 209 | P | V
5456.56 441 -9.9 54 36.32 32.7 12.89 37.81 147 209 A \%
* 5530 77.41 - - 69.62 32.64 12.98 37.83 147 209 P \%
* 5530 71.45 - - 63.66 32.64 12.98 | 37.83 147 209 A \%
5729.405 45.89 -22.31 68.2 37.04 33.48 13.2 37.83 147 209 P \%
5456.4 45.04 -28.96 74 37.26 32.7 12.89 | 37.81 278 225 P H
5466.55 44.93 -23.27 68.2 37.14 32.7 12.9 37.81 278 225 P H
5456.4 39.29 -14.71 54 31.51 32.7 12.89 37.81 278 225 A H
* 5610 82.44 - - 74.34 32.86 13.07 37.83 278 225 P H
802 11ac | * 5610 75.38 - - 67.28 | 3286 | 13.07 | 3783 | 278 | 225 | A | H
VHT80 5745.05 48 -20.2 68.2 39.04 33.57 13.22 37.83 278 225 P H
CH 122 5414.4 44.31 -29.69 74 36.56 32.7 12.84 37.79 140 206 P Vv
5610MHz 5463.75 44,98 | -23.22 68.2 37.19 32.7 129 | 37.81 | 140 | 206 | P | V
5458.85 38.69 -15.31 54 30.91 32.7 12.89 | 37.81 140 206 A Vv
* 5610 77.68 - - 69.58 32.86 13.07 | 37.83 140 206 P \%
* 5610 71.33 - - 63.23 32.86 13.07 37.83 140 206 A \%
5744 46.04 -22.16 68.2 37.09 33.56 13.22 37.83 140 206 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11060 51.48 -22.52 74 35.12 38.9 19.31 | 41.85 | 100 0 P H
11060 40.38 -13.62 54 24.02 38.9 19.31 | 41.85 | 100 0 A H
16590 51.79 -16.41 68.2 33.37 38.49 24.06 | 44.13 | 100 0 P H
802.11ac 17978 53.52 -20.48 74 32.29 42.12 24.41 45.3 100 0 P H
VHT80 17978 45.51 -8.49 54 24.28 42.12 24.41 45.3 100 0 A H
CH 106 11060 51.56 -22.44 74 35.2 38.9 19.31 | 41.85 | 100 0 P \%
5530MHz 11060 4118 |-12.82 54 24.82 38.9 19.31 | 41.85 | 100 0 AV
16590 50.41 -17.79 68.2 31.99 38.49 24.06 | 44.13 | 100 0 P \%
17967 53.45 -20.55 74 32.29 42.04 2441 | 45.29 100 0 P \Y
17967 46.08 -7.92 54 24.92 42.04 2441 | 45.29 100 0 A \Y
11220 50.57 -23.43 74 34.25 38.94 19.43 | 42.05 | 100 0 P H
11220 40.84 -13.16 54 24.52 38.94 19.43 | 42.05 | 100 0 A H
16830 49.89 -18.31 68.2 31.81 38.2 2413 | 44.25 | 100 0 P H
802.11ac
17912 53.54 -20.46 74 32.78 41.6 2439 | 45.23 | 100 0 P H
VHT80
17912 44.94 -9.06 54 24.18 41.6 2439 | 4523 | 100 0 A H
CH 122
11220 49.69 -24.31 74 33.37 38.94 19.43 | 42.05 | 100 0 P \Y
5610MHz
16830 50.2 -18 68.2 32.12 38.2 2413 | 44.25 | 100 0 P \Y
17989 53.6 -20.4 74 32.29 42.21 2442 | 45.32 100 0 P \Y
17989 46.14 -7.86 54 24.83 42.21 2442 | 4532 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5390.56 45.32 -28.68 74 37.61 32.68 12.81 | 37.78 | 267 230 P H
5463.49 44.7 -23.5 68.2 36.91 32.7 12.9 37.81 | 267 230 P H
5453.35 36.14 -17.86 54 28.37 32.7 12.88 | 37.81 | 267 230 A H
* 5720 88.42 - - 79.64 33.42 13.19 | 37.83 | 267 230 P H
* 5720 80.4 - - 71.62 33.42 13.19 | 37.83 | 267 230 A H

802.11a
5911.25 47.84 -20.36 68.2 38.27 34 13.41 | 37.84 | 267 230 P H

CH 144
5421.76 44.27 -29.73 74 36.51 32.7 12.85 | 37.79 | 147 210 P \Y

5720MHz
5464.66 43.37 -24.83 68.2 35.58 32.7 12.9 37.81 | 147 210 P \Y
545491 36.15 -17.85 54 28.37 32.7 12.89 | 37.81 | 147 210 A \Y
* 5720 85.46 - - 76.68 33.42 13.19 | 37.83 | 147 210 P \Y
* 5720 77.21 - - 68.43 33.42 13.19 | 37.83 | 147 210 A \Y
5928.75 46.7 -21.5 68.2 37.11 34 13.43 | 37.84 | 147 210 P \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 49.38 -24.62 74 33.6 38.52 19.59 | 42.33 | 100 0 P H
17160 50.15 -18.05 68.2 32.17 38.22 2422 | 44.46 | 100 0 P H
17978 54.25 -19.75 74 33.02 42.12 24.41 45.3 100 0 P H
802.11a
17978 45.33 -8.67 54 24.1 42.12 24.41 45.3 100 0 A H
CH 144
11440 49.07 -24.93 74 33.29 38.52 19.59 | 42.33 | 100 0 P \Y
5720MHz
17160 49.96 -18.24 68.2 31.98 38.22 2422 | 44.46 | 100 0 P \Y
17956 54.19 -19.81 74 33.11 41.95 2441 | 45.28 | 100 0 P \Y
17956 45.29 -8.71 54 24.21 41.95 2441 | 4528 | 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5418.25 4479 | -29.21 74 37.04 32.7 12.84 | 37.79 | 266 | 230 P H
5466.22 44.47 -23.73 68.2 36.68 32.7 12.9 37.81 266 230 P H
5423.32 36.01 |-17.99 54 28.25 32.7 12.85 | 37.79 | 266 | 230 A | H
* 5720 88.8 - - 80.02 33.42 13.19 | 37.83 | 266 | 230 P H
802.11n * 5720 80.83 - - 72.05 33.42 13.19 | 37.83 | 266 | 230 A | H
HT20 5914.75 48.6 -19.6 68.2 39.02 34 13.42 | 37.84 | 266 | 230 P H
CH 144 5395.63 45.41 -28.59 74 37.68 32.69 12.82 37.78 159 209 P \%
5720MHz 5465.05 44,03 | -24.17 68.2 36.24 32.7 129 | 37.81 | 159 | 209 | P | V
5399.92 36.03 -17.97 54 28.29 32.7 12.82 37.78 159 209 A \%
* 5720 85.75 - - 76.97 33.42 13.19 | 37.83 | 159 | 209 P |V
* 5720 77.75 - - 68.97 33.42 13.19 | 37.83 | 159 | 209 A |V
5916.5 48.04 |-20.16 68.2 38.46 34 13.42 | 37.84 | 159 | 209 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 494 -24.6 74 33.62 38.52 19.59 42.33 100 0 P H
17160 50.91 |-17.29 68.2 32.93 38.22 2422 | 44.46 | 100 0 P H
802.11n 17956 5421 |-19.79 74 33.13 | 41.95 | 2441 | 4528 | 100 0 P | H
HT20 17956 45.39 -8.61 54 24.31 41.95 24.41 45.28 100 0 A H
CH 144 11440 49.68 | -24.32 74 33.9 38.52 19.59 | 42.33 | 100 0 P |V
5720MHz 17160 50.55 |-17.65| 68.2 3257 | 3822 | 24.22 | 44.46 | 100 0 P |V
17967 53.9 -20.1 74 32.74 42.04 24.41 45.29 100 0 P \%
17967 45.63 -8.37 54 24.47 42.04 24.41 45.29 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5452.57 45.07 -28.93 74 37.3 32.7 12.88 | 37.81 | 267 | 226 P H
5461.93 43.41 -24.79 68.2 35.63 32.7 12.89 37.81 267 226 P H
5451.4 36.84 |-17.16 54 29.07 32.7 12.88 | 37.81 | 267 | 226 A | H
* 5710 86.09 - - 77.38 33.36 13.18 | 37.83 | 267 | 226 P H
802.11n * 5710 78.18 - - 69.47 33.36 13.18 37.83 267 226 A H
HT40 5852.25 47.21 | -20.99 68.2 37.81 33.9 13.34 | 37.84 | 267 | 226 P H
CH 142 5369.5 45.89 -28.11 74 38.22 32.64 12.79 37.76 135 208 P \%
5710MHz 5464.66 45.12 | -23.08 68.2 37.33 32.7 129 | 37.81 | 135 | 208 | P | V
5452.96 36.97 -17.03 54 29.2 32.7 12.88 37.81 135 208 A \%
* 5710 83.26 - - 74.55 33.36 13.18 | 37.83 | 135 | 208 P |V
* 5710 75.16 - - 66.45 33.36 13.18 | 37.83 | 135 | 208 A |V
5873.5 48.82 -19.38 68.2 39.34 33.95 13.37 | 37.84 | 135 | 208 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11420 50.06 -23.94 74 34.44 38.36 19.57 | 4231 100 0 P H
11420 39.96 -14.04 54 24.34 38.36 19.57 | 4231 100 0 A H
17130 51.73 -16.47 68.2 33.8 38.16 2421 | 44.44 | 100 0 P H
802.11n

17956 53.98 -20.02 74 32.9 41.95 2441 | 45.28 | 100 0 P H

HT40
17956 45.17 -8.83 54 24.09 41.95 2441 | 45.28 | 100 0 A H

CH 142
11420 49.91 -24.09 74 34.29 38.36 19.57 | 4231 100 0 P \Y
5710MHz
17130 51.55 -16.65 68.2 33.62 38.16 2421 | 44.44 | 100 0 P \Y
17758 53.63 -20.37 74 34.06 40.26 2436 | 45.05 | 100 0 P \Y
17758 44.08 -9.92 54 24,51 40.26 2436 | 45.05 | 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5430.34 44.37 -29.63 74 36.61 32.7 12.86 37.8 266 | 231 P H
5461.93 44.59 -23.61 68.2 36.81 32.7 12.89 37.81 266 231 P H
5419.03 38.24 |-15.76 54 30.49 32.7 12.84 | 37.79 | 266 | 231 A | H
* 5690 82.23 - - 73.64 33.26 13.16 | 37.83 | 266 | 231 P H
802.11ac * 5690 75.61 - - 67.02 33.26 13.16 | 37.83 | 266 | 231 A | H
VHT80 5917.3 49.49 | -18.71 68.2 39.91 34 13.42 | 37.84 | 266 | 231 P H
CH 138 5401.09 44.22 -29.78 74 36.48 32.7 12.82 37.78 147 206 P \%
5690MHz 5464.66 4336 |-24.84| 68.2 35.57 32.7 129 | 37.81 | 147 | 206 | P | V
5443.6 38.21 -15.79 54 30.44 32.7 12.87 37.8 147 206 A \%
* 5690 79.95 - - 71.36 33.26 13.16 | 37.83 | 147 | 206 P |V
* 5690 72.58 - - 63.99 33.26 13.16 | 37.83 | 147 | 206 A |V
5926.6 47.48 -20.72 68.2 37.89 34 13.43 37.84 147 206 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11380 49.88 -24.12 74 34.22 38.38 19.54 42.26 100 0 P H
17070 49.47 | -18.73 68.2 315 38.16 24.2 44.39 | 100 0 P H
802 11ac 17967 54.08 |-19.92 74 32.92 | 42,04 | 2441 | 4529 | 100 0 P | H
VHT80 17967 45.45 -8.55 54 24.29 42.04 24.41 45.29 100 0 A H
CH 138 11380 49.62 |-24.38 74 33.96 38.38 19.54 | 42.26 | 100 0 P |V
5690MHz 17070 49.54 |-18.66| 68.2 3157 | 38.16 242 | 4439 | 100 0 P |V
17978 53.51 -20.49 74 32.28 42.12 24.41 45.3 100 0 P \%
17978 45.95 -8.05 54 24.72 42.12 24.41 45.3 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

WIFI 802.11n HT40 (SHF @ 1m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n 38020 48.82 |-19.38 68.2 36.04 | 425 | 2636 | 5608 | 150 | O | P | V
HT40
SHF 38526 50.01 -18.19 68.2 37.24 42 26.46 55.69 150 0 P H

1. No other spurious found.
Remark 2. All results are PASS against limit line.
3. Super High Frequency (SHF)
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Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
30.97 22.51 -17.49 40 33.13 24.13 0.97 35.72 - - P H
182.29 37.02 -6.48 43.5 55.2 15 2.33 35.51 | 100 0 P H
317.12 29.73 -16.27 46 42.33 19.5 31 35.2 - - P H
489.78 30.5 -15.5 46 37.35 23.99 3.92 34.76 - - P H
861.29 33.84 -12.16 46 32.81 29.2 5.32 33.49 - - P H
802.11n

952.47 35 -11 46 31.66 30.86 5.62 33.14 - - P H

HT40
38.73 30.87 -9.13 40 45.53 19.97 1.09 35.72 | 100 0 P \Y

LF
182.29 34.19 -9.31 435 52.37 15 2.33 3551 - - P \Y
335.55 25.36 -20.64 46 37.25 20.07 3.19 35.15 - - P \Y
489.78 29.91 -16.09 46 36.76 23.99 3.92 34.76 - - P \Y
788.54 32.12 -13.88 46 32.69 28.18 5 33.75 - - P \Y
957.32 34.84 -11.16 46 31.27 31.06 5.63 33.12 - - P \Y
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5087.72 47.25 -26.75 74 39.43 32.95 12.49 37.62 164 214 P H

5071.06 38.15 -15.85 54 30.28 33.02 12.47 | 37.62 | 164 | 214 A H

* 5260 87.57 - - 79.98 32.62 12.68 37.71 164 214 P H

* 5260 79.51 - - 71.92 32.62 12.68 37.71 164 214 A H

5455.68 45.29 -28.71 74 37.51 32.7 12.89 37.81 164 214 P H

802.1a 5449.92 36.19 -17.81 54 28.41 32.7 12.88 37.8 164 214 A H

chs 5121.72 46.89 -27.11 74 39.14 32.86 1253 | 37.64 | 102 | 201 P \Y
5260MHz

5094.18 38.22 -15.78 54 30.44 32.92 12.49 37.63 102 201 A \%

* 5260 84.92 - - 77.33 32.62 12.68 | 37.71 | 102 | 201 P \Y

* 5260 76.9 - - 69.31 32.62 12.68 | 37.71 | 102 | 201 A |V

5415.6 45.01 -28.99 74 37.26 32.7 12.84 37.79 102 201 P \%

5456.4 36.37 -17.63 54 28.59 32.7 12.89 | 37.81 | 102 | 201 A |V

5123.08 46.06 -27.94 74 38.32 32.85 12.53 37.64 270 215 P H

5095.88 38.16 -15.84 54 30.37 32.92 12.5 37.63 270 215 A H

* 5300 86.43 - - 78.74 32.7 12.72 37.73 270 215 P H

* 5300 82.09 - - 74.4 32.7 12.72 37.73 270 215 A H

5412 44.55 -29.45 74 36.81 32.7 12.83 37.79 270 215 P H

802.1a 5452.56 36.29 -17.71 54 28.52 32.7 12.88 37.81 270 215 A H

CHeo 5128.18 47.12 -26.88 74 39.39 32.84 12.53 37.64 102 209 P \%
5300MHz

5142.46 38.25 -15.75 54 30.53 32.82 12.55 37.65 102 209 A \Y,

* 5300 84.21 - - 76.52 32.7 12.72 37.73 102 209 P \%

* 5300 77.17 - - 69.48 32.7 12.72 37.73 102 209 A \%

5458.56 45.99 -28.01 74 38.21 32.7 12.89 37.81 102 209 P \%

5449.44 36.16 -17.84 54 28.38 32.7 12.88 37.8 102 209 A \%
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* 5320 86.29 - - 78.63 32.66 12.74 | 37.74 | 278 216 P H
* 5320 78.88 - - 71.22 32.66 12.74 | 37.74 | 278 216 A H
5364.32 46.1 -27.9 74 38.45 32.63 12.78 | 37.76 | 278 216 P H
802.11a
5352 37.46 -16.54 54 29.85 32.6 12.77 | 37.76 | 278 216 A H
CH 64
* 5320 84.35 - - 76.69 32.66 12.74 | 37.74 | 114 196 P \Y
5320MHz
* 5320 77.15 - - 69.49 32.66 12.74 | 37.74 | 114 196 A \Y
5358.24 44.44 -29.56 74 36.8 32.62 12.78 | 37.76 | 114 196 P \Y
5350.08 37.05 -16.95 54 29.44 32.6 12.77 | 37.76 | 114 196 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 51.2 -17 68.2 34.85 38.82 18.87 | 41.34 100 0 P H
15780 51.74 -22.26 74 34.38 38.02 23.7 44.36 100 0 P H
15780 42.09 -11.91 54 24.73 38.02 23.7 44.36 100 0 A H
17934 55.31 -18.69 74 34.39 41.77 24.4 45.25 100 0 P H
802.11a
17934 45.75 -8.25 54 24.83 41.77 24.4 45.25 100 0 A H
CH 52
10520 52.2 -16 68.2 35.85 38.82 18.87 | 41.34 100 0 P \%
5260MHz
15780 51.11 -22.89 74 33.75 38.02 23.7 44.36 100 0 P \%
15780 41.83 -12.17 54 24.47 38.02 23.7 44.36 100 0 A \%
17967 55.31 -18.69 74 34.15 42.04 2441 | 45.29 100 0 P \%
17967 45.67 -8.33 54 2451 42.04 2441 | 45.29 100 0 A \%
10600 51.79 -22.21 74 35.36 38.9 1894 | 41.41 100 0 P H
10600 40.96 -13.04 54 2453 38.9 1894 | 41.41 100 0 A H
15900 51.56 -22.44 74 33.61 38.4 23.8 44.25 100 0 P H
15900 42.01 -11.99 54 24.06 38.4 23.8 44.25 100 0 A H
17945 56.04 -17.96 74 35.05 41.86 24.4 45.27 100 0 P H
802.11a
17945 45.3 -8.7 54 24.31 41.86 24.4 45.27 100 0 A H
CH 60
10600 51.9 -22.1 74 35.47 38.9 1894 | 41.41 100 0 P \%
5300MHz
10600 41.07 -12.93 54 24.64 38.9 1894 | 41.41 100 0 A \Y
15900 52.28 -21.72 74 34.33 38.4 23.8 44.25 100 0 P \%
15900 42.18 -11.82 54 24.23 384 23.8 44.25 100 0 A \Y
17989 56.35 -17.65 74 35.04 42.21 2442 | 45.32 100 0 P \%
17989 45.97 -8.03 54 24.66 42.21 2442 | 4532 100 0 A \%
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10640 51.5 -22.5 74 34.92 39.06 18.97 41.45 100 0 P H
10640 40.97 -13.03 54 24.39 39.06 18.97 41.45 100 0 A H
15960 52.18 -21.82 74 34.13 384 23.84 | 4419 | 100 0 P H
15960 42.63 -11.37 54 24.58 384 23.84 44.19 100 0 A H
17989 56.26 -17.74 74 34.95 42.21 24.42 45.32 100 0 P H
802.Ha 17989 45.55 -8.45 54 24.24 42.21 24.42 45.32 100 0 A H
croes 10640 51.42 -22.58 74 34.84 39.06 18.97 41.45 100 0 P \%
5320MHz
10640 40.97 -13.03 54 24.39 39.06 18.97 | 41.45 | 100 0 A |V
15960 51.49 -22.51 74 33.44 38.4 23.84 44.19 100 0 P \%
15960 42.19 -11.81 54 24.14 38.4 23.84 44.19 100 0 A \%
18000 57.76 -16.24 74 36.37 42.3 24.42 45.33 100 0 P \%
18000 45.76 -8.24 54 24.37 42.3 2442 | 4533 | 100 0 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5103.02 49.18 -24.82 74 41.42 32.89 125 37.63 146 217 P H
5061.54 38.07 -15.93 54 30.18 33.05 12.45 37.61 146 217 A H
* 5260 85.7 - - 78.11 32.62 12.68 37.71 146 217 P H
* 5260 78.23 - - 70.64 32.62 12.68 | 37.71 146 217 A H
802.11n 5457.36 44.74 -29.26 74 36.96 32.7 12.89 37.81 146 217 P H
HT20 5457.6 36.28 -17.72 54 28.5 32.7 12.89 37.81 146 217 A H
CH 52 5087.38 47.45 -26.55 74 39.64 32.95 12.48 37.62 100 210 P \%
5260MHz 5086.7 38.12 |-15.88 54 30.31 | 3295 | 1248 | 3762 | 100 | 210 | A | V
* 5260 82.61 - - 75.02 32.62 12.68 37.71 100 210 P \%
* 5260 75.27 - - 67.68 32.62 12.68 37.71 100 210 A \%
5376.72 44.55 -29.45 74 36.87 32.65 12.8 37.77 100 210 P \%
5455.68 36.34 -17.66 54 28.56 32.7 12.89 | 37.81 100 210 A \%
5034 47.05 -26.95 74 39.19 33.04 12.42 37.6 274 216 P H
5059.16 38.22 -15.78 54 30.32 33.06 12.45 37.61 274 216 A H
* 5300 85.41 - - 77.72 32.7 12.72 37.73 274 216 P H
* 5300 78.35 - - 70.66 32.7 12.72 37.73 274 216 A H
802.11n 5375.04 44.08 -29.92 74 36.4 32.65 12.8 37.77 274 216 P H
HT20 5440.8 36.47 -17.53 54 28.7 32.7 12.87 37.8 274 216 A H
CH 60 5050.32 46.82 -27.18 74 38.89 331 12.44 37.61 117 201 P Vv
5300MHz 5109.14 3823 | -15.77 54 30.47 | 32.88 | 1251 | 3763 | 117 | 201 | A | V
* 5300 83.27 - - 75.58 32.7 12.72 37.73 117 201 P Vv
* 5300 76.31 - - 68.62 32.7 12.72 37.73 117 201 A \%
5413.92 45.43 -28.57 74 37.68 32.7 12.84 37.79 117 201 P \%
5454 36.37 -17.63 54 28.6 32.7 12.88 37.81 117 201 A \%
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* 5320 86.03 - - 78.37 32.66 12.74 | 37.74 274 213 P H
* 5320 78.36 - - 70.7 32.66 12.74 37.74 274 213 A H
802.11n 5353.6 46.99 | -27.01 74 39.37 | 3261 | 1277 | 3776 | 274 | 213 | P | H
HT20 5351.36 38.39 -15.61 54 30.78 32.6 12.77 37.76 274 213 A H
CH 64 * 5320 83.12 - - 75.46 32.66 12.74 37.74 114 197 P \%
5320MHz | * 5320 76.31 - - 68.65 | 32.66 | 12.74 | 37.74 | 114 | 197 | A | V
5352 44.96 -29.04 74 37.35 32.6 12.77 37.76 114 197 P \%
5351.68 38.15 -15.85 54 30.54 32.6 12.77 37.76 114 197 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10520 50.88 -17.32 68.2 34.53 38.82 18.87 41.34 100 0 P H
15780 51 -23 74 33.64 38.02 23.7 44.36 100 0 P H
15780 41.71 -12.29 54 24.35 38.02 23.7 44.36 100 0 A H
802.11n 18000 55.63 |-18.37 74 34.24 42.3 24.42 | 45.33 | 100 0 P | H
HT20 18000 46.12 -7.88 54 24.73 42.3 2442 | 45.33 100 0 A H
CH 52 10520 50.08 -18.12 68.2 33.73 38.82 18.87 | 41.34 100 0 P \%
5260MHz 15780 50.93 | -23.07 74 3357 | 38.02 23.7 | 44.36 | 100 0 P |V
15780 41.98 -12.02 54 24.62 38.02 23.7 44.36 100 0 A \%
17923 55.78 -18.22 74 34.94 41.68 24.4 45.24 100 0 P \%
17923 45.66 -8.34 54 24.82 41.68 24.4 45.24 100 0 A \%
10600 50.55 -23.45 74 34.12 38.9 18.94 41.41 100 0 P H
10600 40.68 -13.32 54 24.25 38.9 18.94 | 41.41 100 0 A H
15900 51.73 -22.27 74 33.78 384 23.8 44.25 100 0 P H
15900 42.58 -11.42 54 24.63 38.4 23.8 44.25 100 0 A H
802.11n 17934 56.31 -17.69 74 35.39 41.77 24.4 45.25 100 0 P H
HT20 17934 45.65 -8.35 54 24.73 41.77 24.4 45.25 100 0 A H
CH 60 10600 50.28 -23.72 74 33.85 38.9 18.94 41.41 100 0 P \%
5300MHz 10600 40.76 | -13.24 54 24.33 38.9 18.94 | 41.41 | 100 0 AV
15900 51.81 -22.19 74 33.86 384 23.8 44.25 100 0 P \%
15900 42.67 -11.33 54 24.72 384 23.8 44.25 100 0 A Vv
17956 55.37 -18.63 74 34.29 41.95 24.41 45.28 100 0 P \%
17956 45.46 -8.54 54 24.38 41.95 24.41 45.28 100 0 A \%
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10640 49.6 -24.4 74 33.02 39.06 18.97 | 41.45 | 100 0 P H
10640 40.96 -13.04 54 24.38 39.06 18.97 41.45 100 0 A H
15960 51.26 -22.74 74 33.21 384 23.84 | 4419 | 100 0 P H
15960 42.41 -11.59 54 24.36 384 23.84 44.19 100 0 A H
802.11n 17923 55.97 |-18.03 74 35.13 | 41.68 244 | 4524 | 100 0 P | H
HT20 17923 45.66 -8.34 54 24.82 41.68 244 45.24 100 0 A H
CH 64 10640 50.22 -23.78 74 33.64 39.06 18.97 41.45 100 0 P \%
5320MHz 10640 40.81 | -13.19 54 2423 | 39.06 | 18.97 | 41.45 | 100 0 AV
15960 50.55 -23.45 74 325 38.4 23.84 | 4419 | 100 0 P Y,
15960 42.63 -11.37 54 24.58 38.4 23.84 | 4419 | 100 0 A |V
17978 54.97 -19.03 74 33.74 42.12 24.41 45.3 100 0 P \%
17978 45.94 -8.06 54 24.71 42.12 24.41 45.3 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5044.54 47.45 -26.55 74 39.54 33.08 12.43 37.6 159 213 P H
5033.66 38.79 -15.21 54 30.94 33.03 12.42 37.6 159 213 A H
* 5270 83.33 - - 75.72 32.64 12.69 | 37.72 159 213 P H
* 5270 75.95 - - 68.34 32.64 12.69 | 37.72 159 213 A H
802.11n 5430.48 44.28 -29.72 74 36.52 32.7 12.86 37.8 159 213 P H
HT40 5450.64 36.91 -17.09 54 29.14 32.7 12.88 37.81 159 213 A H
CH 54 5034 46.35 -27.65 74 38.49 33.04 12.42 37.6 100 203 P \%
5270MHz 5074.8 39 -15 54 31.15 33 12.47 | 3762 | 100 | 203 | A | V
* 5270 80.04 - - 72.43 32.64 12.69 37.72 100 203 P \%
* 5270 73.43 - - 65.82 32.64 12.69 37.72 100 203 A \%
5387.28 45.11 -28.89 74 37.4 32.67 12.81 | 37.77 100 203 P \%
5351.28 36.82 -17.18 54 29.21 32.6 12.77 37.76 100 203 A \%
5141.78 47.3 -26.7 74 39.58 32.82 12.55 37.65 275 219 P H
5090.44 39.06 -14.94 54 31.26 32.94 12.49 37.63 275 219 A H
* 5310 83.46 - - 75.79 32.68 12.73 37.74 275 219 P H
* 5310 75.28 - - 67.61 32.68 12.73 37.74 275 219 A H
802.11n 5353.68 54.49 -19.51 74 46.87 32.61 12.77 37.76 275 219 P H
HT40 5351.28 47.26 -6.74 54 39.65 32.6 12.77 37.76 275 219 A H
CH 62 5051 47.8 -26.2 74 39.87 331 12.44 37.61 100 204 P Vv
5310MHz 5128.86 39.06 |-14.94 54 31.33 | 3284 | 1253 | 3764 | 100 | 204 | A | V
* 5310 80.78 - - 73.11 32.68 12.73 37.74 100 204 P Vv
* 5310 73.35 - - 65.68 32.68 12.73 37.74 100 204 A \%
5351.28 52.6 -21.4 74 44.99 32.6 12.77 37.76 100 204 P \%
5351.76 46.08 -7.92 54 38.47 32.6 12.77 37.76 100 204 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10540 50.51 -17.69 68.2 34.14 38.84 18.89 41.36 100 0 P H
15810 51.38 -22.62 74 33.94 38.04 23.73 | 4433 | 100 0 P H
15810 42.25 -11.75 54 24.81 38.04 23.73 44.33 100 0 A H
802.11n 18000 56.15 |-17.85 74 34.76 42.3 24.42 | 45.33 | 100 0 P | H
HT40 18000 46.2 -7.8 54 24.81 42.3 2442 | 4533 | 100 0 A H
CH 54 10540 50.29 -17.91 68.2 33.92 38.84 18.89 | 41.36 | 100 0 P \Y
5270MHz 15810 52.14 | -21.86 74 34.7 38.04 | 23.73 | 44.33 | 100 0 P |V
15810 42.13 -11.87 54 24.69 38.04 23.73 44.33 100 0 A \Y
18000 55.68 -18.32 74 34.29 42.3 2442 | 4533 | 100 0 P \Y
18000 45.77 -8.23 54 24.38 42.3 2442 | 4533 | 100 0 A |V
10620 50.93 -23.07 74 34.42 38.98 18.96 | 41.43 | 100 0 P H
10620 41.03 -12.97 54 24.52 38.98 18.96 | 41.43 | 100 0 A H
15930 51.74 -22.26 74 33.73 384 23.83 44.22 100 0 P H
15930 42.83 -11.17 54 24.82 38.4 23.83 44.22 100 0 A H
802.11n 18000 55.6 -18.4 74 34.21 42.3 24.42 45.33 100 0 P H
HT40 18000 45.72 -8.28 54 24.33 42.3 24.42 45.33 100 0 A H
CH 62 10620 51.02 -22.98 74 34.51 38.98 18.96 41.43 100 0 P \%
5310MHz 10620 4113 |-12.87 54 2462 | 3898 | 1896 | 41.43 | 100 0 AV
15930 51.07 -22.93 74 33.06 384 23.83 44.22 100 0 P \%
15930 42.24 -11.76 54 24.23 384 23.83 44.22 100 0 A Vv
17945 55.33 -18.67 74 34.34 41.86 24.4 45.27 100 0 P \%
17945 45.38 -8.62 54 24.39 41.86 24.4 45.27 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5141.3 46.86 -27.14 74 39.14 32.82 12.55 37.65 198 215 P H
5089.4 40.34 -13.66 54 32.53 32.94 12.49 37.62 198 215 A H
* 5290 79.53 - - 71.87 32.68 12.71 | 37.73 | 198 | 215 P H
* 5290 72.96 - - 65.3 32.68 12.71 | 37.73 | 198 | 215 A | H
802.11ac 5357.04 51.47 -22.53 74 43.84 32.61 12.78 37.76 198 215 P H
VHT80 5357.28 46.32 -7.68 54 38.69 32.61 12.78 | 37.76 | 198 | 215 A | H
CH 58 5068.1 46.69 -27.31 74 38.81 33.03 12.46 37.61 116 204 P \%
5290MHz 5093.9 40.13 | -13.87 54 3235 | 3292 | 1249 | 3763 | 116 | 204 | A | V
* 5290 77.24 - - 69.58 32.68 12.71 37.73 116 204 P \%
* 5290 70.46 - - 62.8 32.68 12.71 37.73 116 204 A \%
5356.8 49.78 -24.22 74 42.15 32.61 12.78 37.76 116 204 P \%
5357.28 45.03 -8.97 54 374 32.61 12.78 37.76 116 204 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 49.86 -18.34 68.2 33.45 38.88 18.92 41.39 100 0 P H
15870 51.32 -22.68 74 33.54 38.28 23.77 | 4427 | 100 0 P H
15870 42.4 -11.6 54 24.62 38.28 23.77 44.27 100 0 A H
802.11ac 17956 55.59 |-18.41 74 3451 | 41.95 | 24.41 | 4528 | 100 0 P | H
VHT80 17956 45.8 -8.2 54 24.72 41.95 24.41 45.28 100 0 A H
CH 58 10580 50.07 -18.13 68.2 33.66 38.88 18.92 | 41.39 | 100 0 P \Y
5290MHz 15870 51.04 | -22.96 74 33.26 | 38.28 | 23.77 | 44.27 | 100 0 P |V
15870 42.14 -11.86 54 24.36 38.28 23.77 44.27 100 0 A \%
17890 55.87 -18.13 74 35.26 41.41 24.4 45.2 100 0 P \%
17890 45.35 -8.65 54 24.74 41.41 24.4 45.2 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5442 .32 4491 -29.09 74 37.14 32.7 12.87 37.8 319 217 P H
5469.04 48.22 -19.98 68.2 40.43 32.7 12.9 37.81 | 319 217 P H
5459.92 36.76 -17.24 54 28.98 32.7 12.89 | 37.81 319 217 A H
* 5500 86.51 - - 78.7 32.7 1294 | 37.83 | 319 217 P H
802.11a
* 5500 78.65 - - 70.84 32.7 1294 | 37.83 | 319 217 A H
CH 100
5452 .4 45.51 -28.49 74 37.74 32.7 12.88 | 37.81 182 196 P \%
5500MHz
5468.88 46.55 -21.65 68.2 38.76 32.7 12.9 37.81 182 196 P \%
5458.16 36.62 -17.38 54 28.84 32.7 12.89 | 37.81 182 196 A \%
* 5500 86.69 - - 78.88 32.7 1294 | 37.83 182 196 P \%
* 5500 79.04 - - 71.23 32.7 1294 | 37.83 182 196 A \%
5447.2 44.72 -29.28 74 36.94 32.7 12.88 37.8 346 90 P H
5461.36 44.49 -23.71 68.2 36.71 32.7 12.89 | 37.81 | 346 90 P H
5444.8 36.04 -17.96 54 28.27 32.7 12.87 37.8 346 90 A H
* 5580 85.7 - - 77.77 32.72 13.04 | 37.83 | 346 90 P H
* 5580 78.09 - - 70.16 32.72 13.04 | 37.83 | 346 90 A H
802.11a
5725.94 46.43 -21.77 68.2 37.6 33.46 13.2 37.83 | 346 90 P H
CH 116
5407.12 45.17 -28.83 74 37.42 32.7 12.83 | 37.78 194 196 P \%
5580MHz
5461.6 44.1 -24.1 68.2 36.32 32.7 12.89 | 37.81 194 196 P \Y
5459.2 36.18 -17.82 54 28.4 32.7 12.89 | 37.81 194 196 A \%
* 5580 86.85 - - 78.92 32.72 13.04 | 37.83 194 196 P \Y
* 5580 79.19 - - 71.26 32.72 13.04 | 37.83 194 196 A \%
5746.73 46.91 -21.29 68.2 37.94 33.58 13.22 | 37.83 194 196 P \%
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* 5700 87.4 - - 78.76 33.3 13.17 | 37.83 | 350 244 P H
* 5700 79.41 - - 70.77 33.3 13.17 | 37.83 | 350 244 A H
802.11a
5725.32 50 -18.2 68.2 41.18 33.45 13.2 37.83 | 350 244 P H
CH 140
* 5700 87.97 - - 79.33 33.3 13.17 | 37.83 | 245 204 P \%
5700MHz
* 5700 80.2 - - 71.56 33.3 13.17 | 37.83 | 245 204 A \%
5727.88 49.99 -18.21 68.2 41.15 33.47 13.2 37.83 | 245 204 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 52.92 -21.08 74 36.51 38.9 19.28 | 41.77 158 73 P H
11000 44.58 -9.42 54 28.17 38.9 19.28 | 41.77 158 73 A H
16500 51.87 -16.33 68.2 33.53 38.4 24.03 | 44.09 100 0 P H
17989 56.66 -17.34 74 35.35 42.21 2442 | 4532 100 0 P H
802.11a
17989 46.16 -7.84 54 24.85 42.21 2442 | 4532 100 0 A H
CH 100
11000 50.23 -23.77 74 33.82 38.9 19.28 | 41.77 100 0 P \%
5500MHz
11000 41.17 -12.83 54 24.76 38.9 19.28 | 41.77 100 0 A \%
16500 52.12 -16.08 68.2 33.78 384 24.03 | 44.09 100 0 P \%
17923 55.47 -18.53 74 34.63 41.68 24.4 45.24 100 0 P \%
17923 45.7 -8.3 54 24.86 41.68 24.4 45.24 100 0 A \%
11160 53.22 -20.78 74 36.9 38.9 19.39 | 41.97 157 68 P H
11160 45.05 -8.95 54 28.73 38.9 19.39 | 41.97 157 68 A H
16740 52.84 -15.36 68.2 34.57 38.38 24.1 44.21 100 0 P H
17978 55.86 -18.14 74 34.63 42.12 24.41 45.3 100 0 P H
802.11a
17978 45.99 -8.01 54 24.76 42.12 24.41 45.3 100 0 A H
CH 116
11160 51.62 -22.38 74 35.3 38.9 19.39 | 41.97 100 0 P \Y
5580MHz
11160 40.85 -13.15 54 2453 38.9 19.39 | 41.97 100 0 A \%
16740 51.81 -16.39 68.2 33.54 38.38 24.1 44.21 100 0 P \Y
17978 55.83 -18.17 74 34.6 42.12 24.41 45.3 100 0 P \%
17978 45.92 -8.08 54 24.69 42.12 24.41 45.3 100 0 A \Y
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11400 51.35 -22.65 74 35.87 38.2 1956 | 42.28 | 154 73 P H
11400 42.3 -11.7 54 26.82 38.2 1956 | 42.28 | 154 73 A H
17100 50.6 -17.6 68.2 32.71 38.1 24.2 44.41 | 100 0 P H
17934 55.97 -18.03 74 35.05 41.77 24.4 45.25 | 100 0 P H
17934 45.6 -8.4 54 24.68 41.77 24.4 45.25 | 100 0 A H
802.11a
H
CH 140
11400 49.94 -24.06 74 34.46 38.2 19.56 | 42.28 | 100 0 P \%
5700MHz
11400 40.16 -13.84 54 24.68 38.2 19.56 | 42.28 | 100 0 A \%
17100 51.15 -17.05 68.2 33.26 38.1 24.2 4441 | 100 0 P \Y
17945 55.87 -18.13 74 34.88 41.86 24.4 45.27 | 100 0 P \%
17945 45.78 -8.22 54 24.79 41.86 24.4 45.27 | 100 0 A \Y
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
5357.84 4471 | -29.29 74 37.07 | 3262 | 1278 | 37.76 | 354 | 213 | P | H
5465.36 49.06 |-19.14| 68.2 41.27 32.7 129 | 37.81 | 354 | 213 | P | H
5459.44 37.1 -16.9 54 29.32 32.7 12.89 | 3781 | 354 | 213 | A | H
802.11n * 5500 86.04 - - 78.23 32.7 1294 | 3783 | 354 | 213 | P | H
HT20 * 5500 78.17 - - 70.36 32.7 1294 | 3783 | 354 | 213 | A | H
CH 100 5401.68 4573 | -28.27 74 37.99 32.7 1282 | 37.78 | 169 | 194 | P | V
5500MHz 5469.52 47.72 | -20.48 68.2 39.93 32.7 129 | 3781 | 169 | 194 | P | V
5457.84 36.99 |-17.01 54 29.21 32.7 12.89 | 3781 | 169 | 194 | A | V
* 5500 86.21 - - 78.4 32.7 1294 | 3783 | 169 | 194 | P | V
* 5500 78.46 - - 70.65 32.7 1294 | 3783 | 169 | 194 | A | V
5398.48 44.24 | -29.76 74 36.5 32.7 12.82 | 37.78 | 270 | 223 | P | H
5460.16 4319 |-25.01 68.2 35.41 32.7 12.89 | 37.81 | 270 | 223 | P | H
5455.6 36.21 |-17.79 54 28.43 32.7 12.89 | 3781 | 270 | 223 | A | H
* 5580 87.11 - - 79.18 | 3272 | 13.04 | 37.83 | 270 | 223 | P | H
802.11n * 5580 78.73 - - 70.8 3272 | 13.04 | 37.83 | 270 | 223 | A | H
HT20 5765 4597 |-22.23 68.2 36.94 | 3363 | 1324 | 37.84 | 270 | 223 | P | H
CH 116 5440.96 43.93 | -30.07 74 36.16 32.7 12.87 | 378 | 195 | 196 | P | V
5580MHz 5464.24 43.27 | -24.93 68.2 35.48 32.7 129 | 3781 | 195 | 196 | P | V
5458.24 36.18 |-17.82 54 28.4 32.7 12.89 | 3781 | 195 | 196 | A | V
* 5580 87.28 - - 79.35 | 3272 | 1304 | 37.83 | 195 | 196 | P | V
* 5580 78.66 - - 70.73 | 3272 | 13.04 | 37.83 | 195 | 196 | A | V
5742.635 46.42 | -21.78 68.2 37.47 | 3356 | 1322 | 37.83 | 195 | 196 | P | V
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* 5700 87.39 - - 78.75 33.3 13.17 | 37.83 349 244 P H
802.11n * 5700 79.08 - - 70.44 33.3 13.17 37.83 349 244 A H
HT20 5725.24 51.19 -17.01 68.2 42.37 33.45 13.2 37.83 349 244 P H
CH 140 * 5700 87.14 - - 78.5 33.3 13.17 37.83 249 201 P \%
5700MHz | =+ 5700 79.75 - - 71.11 33.3 13.17 | 37.83 | 249 | 201 | A | V
5726.44 51.24 -16.96 68.2 42.41 33.46 13.2 37.83 249 201 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11000 53.07 |-20.93 74 36.66 38.9 19.28 | 41.77 | 242 | 138 | P | H
11000 44.42 -9.58 54 28.01 38.9 19.28 | 41.77 | 242 | 138 | A | H
16500 51.72 |-16.48 68.2 33.38 38.4 24.03 | 44.09 | 100 0 P | H
802.11n 17978 56.47 |-17.53 74 35.24 | 4212 | 2441 | 453 | 100 0 P | H
HT20 17978 46.15 | -7.85 54 2492 | 4212 | 2441 | 453 | 100 0 A | H
CH 100 11000 51.49 |-22.51 74 35.08 38.9 19.28 | 41.77 | 100 0 P |V
5500MHz 11000 41.82 |-12.18 54 25.41 38.9 19.28 | 41.77 | 100 0 AV
16500 51.73 | -16.47 68.2 33.39 38.4 24.03 | 44.09 | 100 0 P |V
17978 56.22 |-17.78 74 34.99 | 4212 | 2441 | 453 | 100 0 P |V
17978 46.24 | -7.76 54 25.01 | 4212 | 2441 | 453 | 100 0 AV
11160 53.72 |-20.28 74 37.4 38.9 19.39 | 4197 | 116 | 140 | P | H
11160 43.9 -10.1 54 27.58 38.9 19.39 | 4197 | 116 | 140 | A | H
16740 51.76 |-16.44| 68.2 33.49 | 38.38 241 | 44.21 | 100 0 P | H
802.11n 17956 56.56 | -17.44 74 3548 | 41.95 | 24.41 | 4528 | 100 0 P | H
HT20 17956 4593 | -8.07 54 24.85 | 41.95 | 24.41 | 4528 | 100 0 A | H
CH 116 11160 51.17 |-22.83 74 34.85 38.9 19.39 | 41.97 | 100 | 360 | P | V
5580MHz 11160 41.66 |-12.34 54 25.34 38.9 19.39 | 41.97 | 100 | 360 | A | V
16740 51.62 |-16.58 68.2 33.35 | 38.38 241 | 44.21 | 100 0 P |V
17989 56.63 |-17.37 74 35.32 | 4221 | 24.42 | 4532 | 100 0 P |V
17989 46.49 | -7.51 54 25.18 | 4221 | 24.42 | 4532 | 100 0 A |V
TEL : 886-3-327-3456 Page Number : D91 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

11400 49.92 -24.08 74 34.44 38.2 19.56 | 42.28 | 100 0 P H
17100 51.62 -16.58 68.2 33.73 38.1 24.2 44.41 | 100 0 P H
17923 55.75 -18.25 74 34.91 41.68 24.4 45.24 | 100 0 P H
802.11n
17923 45.61 -8.39 54 24.77 41.68 24.4 45.24 | 100 0 A H
HT20
11400 50.48 -23.52 74 35 38.2 1956 | 42.28 | 114 360 P \%
CH 140
11400 41.39 -12.61 54 25.91 38.2 1956 | 42.28 | 114 360 A \%
5700MHz
17100 51.94 -16.26 68.2 34.05 38.1 24.2 44.41 | 100 0 P \%
17978 55.94 -18.06 74 34.71 42.12 24.41 45.3 100 0 P \%
17978 46.25 -7.75 54 25.02 42.12 24.41 45.3 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : D92 of D110

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
5459.2 51.84 -22.16 74 44.06 32.7 12.89 | 37.81 299 216 P H
5466.16 53.29 -14.91 68.2 455 32.7 12.9 37.81 299 216 P H
5459.2 43.21 -10.79 54 35.43 32.7 12.89 | 37.81 299 216 A H
* 5510 83.04 - - 75.24 32.68 12.95 | 37.83 299 216 P H
802.11n * 5510 76.05 - - 68.25 32.68 12.95 | 37.83 299 216 A H
HT40 5758.385 46.54 -21.66 68.2 37.53 33.62 13.23 | 37.84 299 216 P H
CH 102 5459.68 49.56 -24.44 74 41.78 32.7 12.89 37.81 179 198 P \%
5510MHz 5469.28 53.39 |-14.81 68.2 45.6 32.7 129 | 37.81 | 179 | 198 | P | V
5459.68 43.19 -10.81 54 35.41 32.7 12.89 37.81 179 198 A \%
* 5510 83.25 - - 75.45 32.68 12.95 | 37.83 179 198 P \%
* 5510 75.76 - - 67.96 32.68 12.95 | 37.83 179 198 A \%
5751.455 46.64 -21.56 68.2 37.65 33.6 13.23 | 37.84 179 198 P \%
5375.2 44.74 -29.26 74 37.06 32.65 12.8 37.77 289 218 P H
5470 44.22 -23.98 68.2 36.44 32.7 12.9 37.82 289 218 P H
5458.96 37.29 -16.71 54 29.51 32.7 12.89 37.81 289 218 A H
* 5550 83.16 - - 75.39 32.6 13 37.83 289 218 P H
802.11n * 5550 76.04 - - 68.27 32.6 13 37.83 289 218 A H
HT40 5734.445 46.78 -21.42 68.2 37.89 33.51 13.21 37.83 289 218 P H
CH 110 5363.92 45.46 -28.54 74 37.81 32.63 12.78 37.76 180 198 P Vv
5550MHz 5466.64 4569 |-22.51 68.2 37.9 32.7 129 | 37.81 | 180 | 198 | P | V
5452.72 37.11 -16.89 54 29.34 32.7 12.88 37.81 180 198 A Vv
* 5550 82.8 - - 75.03 32.6 13 37.83 180 198 P \%
* 5550 68.22 - - 60.45 32.6 13 37.83 180 198 A \%
5725.625 46.29 -21.91 68.2 37.47 33.45 13.2 37.83 180 198 P \%
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5369.6 44.44 | -29.56 74 36.77 32.64 12.79 | 37.76 | 276 | 227 P H
5469.7 43.87 -24.33 68.2 36.08 32.7 12.9 37.81 276 227 P H
5449.75 36.82 -17.18 54 29.04 32.7 12.88 37.8 276 | 227 A | H
* 5670 84.62 - - 76.13 33.18 13.14 37.83 276 227 P H
802.11n * 5670 76.84 - - 68.35 33.18 13.14 | 37.83 | 276 | 227 A | H
HT40 5745.575 49.12 -19.08 68.2 40.16 33.57 13.22 37.83 276 227 P H
CH 134 5443.8 44.93 -29.07 74 37.16 32.7 12.87 37.8 184 201 P \%
5670MHz 5467.25 4392 |-24.28| 682 36.13 32.7 12.9 | 3781 | 184 | 201 | P | V
5456.05 36.95 -17.05 54 29.17 32.7 12.89 37.81 184 201 A \%
* 5670 84.7 - - 76.21 33.18 13.14 37.83 184 201 P \%
* 5670 68.19 - - 59.7 33.18 13.14 37.83 184 201 A \%
5727.2 47.78 | -20.42 68.2 38.95 33.46 13.2 37.83 | 184 | 201 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11020 51 -23 74 34.62 38.9 19.28 41.8 100 0 P H
11020 42.22 -11.78 54 25.84 38.9 19.28 41.8 100 0 A H
16530 52.47 -15.73 68.2 341 38.43 24.04 44.1 100 0 P H
802.11n 17945 55.87 |-18.13 74 34.88 | 41.86 244 | 4527 | 100 0 P | H
HT40 17945 45.82 -8.18 54 24.83 41.86 24.4 45.27 100 0 A H
CH 102 11020 50.97 -23.03 74 34.59 38.9 19.28 41.8 100 0 P \%
5510MHz 11020 41.67 |-12.33 54 25.29 38.9 19.28 | 41.8 | 100 0 AV
16530 51.22 -16.98 68.2 32.85 38.43 24.04 44.1 100 0 P \%
18000 56.2 -17.8 74 34.81 42.3 2442 | 45.33 100 0 P \%
18000 46.3 -7.7 54 2491 42.3 2442 | 45.33 100 0 A \%
11100 51.18 -22.82 74 34.84 38.9 19.34 41.9 100 0 P H
11100 42.23 -11.77 54 25.89 38.9 19.34 41.9 100 0 A H
16650 52.16 -16.04 68.2 33.74 38.5 24.08 | 44.16 100 0 P H
802.11n 18000 57.06 |-16.94 74 35.67 42.3 24.42 | 45.33 | 100 0 P | H
HT40 18000 46.3 -17.7 54 24.91 42.3 24.42 45.33 100 0 A H
CH 110 11100 50.34 -23.66 74 34 38.9 19.34 41.9 100 0 P \Y,
5550MHz 11100 40.93 | -13.07 54 24.59 38.9 19.34 | 419 | 100 0 AV
16650 52.14 -16.06 68.2 33.72 38.5 24.08 | 44.16 100 0 P \%
17945 55.93 -18.07 74 34.94 41.86 24.4 45.27 100 0 P \%
17945 45.82 -8.18 54 24.83 41.86 24.4 45.27 100 0 A Vv
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11340 50.88 -23.12 74 34.84 38.74 19.51 42.21 100 0 P H
11340 41.87 -12.13 54 25.83 38.74 19.51 42.21 100 0 A H
17010 50.5 -17.7 68.2 32.38 38.28 2418 | 44.34 100 0 P H
802.11n 17912 56.03 |-17.97 74 35.27 41.6 2439 | 45.23 | 100 0 P | H
HT40 17912 45.66 -8.34 54 24.9 41.6 24.39 45.23 100 0 A H
CH 134 11340 50.87 -23.13 74 34.83 38.74 19.51 42.21 100 0 P \%
5670MHz 11340 40.28 | -13.72 54 2424 | 3874 | 1951 | 4221 | 100 0 AV
17010 51.13 -17.07 68.2 33.01 38.28 2418 | 44.34 100 0 P \%
17989 55.75 -18.25 74 34.44 42.21 24.42 45.32 100 0 P \%
17989 46.18 -7.82 54 24.87 42.21 2442 | 45.32 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5453.68 52.35 -21.65 74 44.58 32.7 12.88 37.81 279 217 P H
5463.76 53.19 -15.01 68.2 454 32.7 12.9 37.81 279 217 P H
5453.68 46.78 -7.22 54 39.01 32.7 12.88 | 37.81 279 217 A H
* 5530 80.67 - - 72.88 32.64 12.98 | 37.83 279 217 P H
802.11ac * 5530 74.47 - - 66.68 32.64 12.98 37.83 279 217 A H
VHT80 5738.855 46.31 -21.89 68.2 37.4 33.53 13.21 | 37.83 279 217 P H
CH 106 5458.72 50.21 -23.79 74 42.43 32.7 12.89 37.81 136 197 P \%
5530MHz 5468.56 50.2 -18 68.2 42.41 32.7 129 | 37.81 | 136 | 197 | P | V
5453.68 44.04 -9.96 54 36.27 32.7 12.88 37.81 136 197 A \%
* 5530 76.99 - - 69.2 32.64 12.98 37.83 136 197 P \%
* 5530 70.94 - - 63.15 32.64 12.98 | 37.83 136 197 A \%
5727.83 46.47 -21.73 68.2 37.63 33.47 13.2 37.83 136 197 P \%
5429.1 45.25 -28.75 74 37.49 32.7 12.85 37.79 271 220 P H
5462.7 46.28 -21.92 68.2 38.49 32.7 12.9 37.81 271 220 P H
5438.55 38.84 -15.16 54 31.07 32.7 12.87 37.8 271 220 A H
* 5610 82.17 - - 74.07 32.86 13.07 37.83 271 220 P H
802 11ac | * 5610 74.82 - - 66.72 | 32.86 | 13.07 | 37.83 | 271 | 220 | A | H
VHT80 5735.6 47.22 -20.98 68.2 38.33 33.51 13.21 37.83 271 220 P H
CH 122 5453.95 45.09 -28.91 74 37.32 32.7 12.88 37.81 168 203 P Vv
5610MHz 5469 44.21 | -23.99 68.2 36.42 32.7 129 | 37.81 | 168 | 203 | P | V
5455 38.29 -15.71 54 30.51 32.7 12.89 37.81 168 203 A Vv
* 5610 78.16 - - 70.06 32.86 13.07 | 37.83 168 203 P \%
* 5610 72 - - 63.9 32.86 13.07 37.83 168 203 A \%
5739.45 46.43 -21.77 68.2 37.51 33.54 13.21 37.83 168 203 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11060 51.64 -22.36 74 35.28 38.9 19.31 41.85 100 0 P H
11060 42.21 -11.79 54 25.85 38.9 19.31 41.85 100 0 A H
16590 51.31 -16.89 68.2 32.89 38.49 24.06 44.13 100 0 P H
802.11ac 17978 56.11 |-17.89 74 34.88 | 4212 | 2441 | 453 | 100 0 P | H
VHT80 17978 45.94 -8.06 54 24.71 42.12 24.41 45.3 100 0 A H
CH 106 11060 50.51 -23.49 74 34.15 38.9 19.31 41.85 100 0 P \%
5530MHz 11060 40.79 | -13.21 54 24.43 38.9 19.31 | 41.85 | 100 0 AV
16590 52.42 -15.78 68.2 34 38.49 24.06 44.13 100 0 P \%
17978 56.25 -17.75 74 35.02 42.12 24.41 45.3 100 0 P \%
17978 46.05 -7.95 54 24.82 42.12 24.41 45.3 100 0 A \%
11220 51.49 -22.51 74 35.17 38.94 19.43 42.05 100 0 P H
11220 42.03 -11.97 54 25.71 38.94 19.43 42.05 100 0 A H
16830 51.16 -17.04 68.2 33.08 38.2 24.13 44.25 100 0 P H
802.11ac 17978 55.88 |-18.12 74 3465 | 4212 | 2441 | 453 | 100 0 P | H
VHT80 17978 45,51 -8.49 54 24.28 42.12 24.41 45.3 100 0 A H
CH 122 11220 51.06 -22.94 74 34.74 38.94 19.43 42.05 100 0 P \%
5610MHz 11220 42.14 | -11.86 54 25.82 | 38.94 | 19.43 | 42.05 | 100 0 AV
16830 51.36 -16.84 68.2 33.28 38.2 2413 | 44.25 | 100 0 P \%
17956 56.28 -17.72 74 35.2 41.95 24.41 45.28 100 0 P \%
17956 4591 -8.09 54 24.83 41.95 24.41 45.28 100 0 A Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5403.43 45.01 -28.99 74 37.27 32.7 12.82 | 37.78 | 350 218 P H
5469.34 44.03 -24.17 68.2 36.24 32.7 12.9 37.81 | 350 218 P H
5459.98 35.99 -18.01 54 28.21 32.7 12.89 | 37.81 | 350 218 A H
* 5720 86.43 - - 77.65 33.42 13.19 | 37.83 | 350 218 P H
* 5720 79.09 - - 70.31 33.42 13.19 | 37.83 | 350 218 A H
802.11a
5887.5 47.26 -20.94 68.2 37.74 33.97 13.39 | 37.84 | 350 218 P H
CH 144
5387.83 44.86 -29.14 74 37.14 32.68 12.81 | 37.77 | 181 198 P \Y
5720MHz
5469.34 44.08 -24.12 68.2 36.29 32.7 12.9 37.81 | 181 198 P \Y
5449.84 35.95 -18.05 54 28.17 32.7 12.88 37.8 181 198 A \Y
* 5720 87.92 - - 79.14 33.42 13.19 | 37.83 | 181 198 P \Y
* 5720 80.3 - - 71.52 33.42 13.19 | 37.83 | 181 198 A \Y
5912.75 47.13 -21.07 68.2 37.55 34 13.42 | 37.84 | 181 198 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 52.9 -21.1 74 37.12 38.52 19.59 | 4233 | 155 80 P H
11440 44.6 -9.4 54 28.82 38.52 19.59 | 4233 | 155 80 A H
17160 52.43 -15.77 68.2 34.45 38.22 2422 | 44.46 | 100 0 P H
17989 55.99 -18.01 74 34.68 42.21 2442 | 4532 | 100 0 P H
802.11a
17989 46.56 -7.44 54 25.25 42.21 2442 | 4532 | 100 0 A H
CH 144
11440 50.83 -23.17 74 35.05 38.52 19.59 | 42.33 | 100 0 P \Y
5720MHz
11440 41.61 -12.39 54 25.83 38.52 19.59 | 42.33 | 100 0 A \Y
17160 51.85 -16.35 68.2 33.87 38.22 2422 | 44.46 | 100 0 P \Y
17923 55.79 -18.21 74 34.95 41.68 24.4 45.24 | 100 0 P \Y
17923 45.79 -8.21 54 24.95 41.68 24.4 45.24 | 100 0 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D100 of D110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5452.96 4498 | -29.02 74 37.21 32.7 12.88 | 37.81 | 276 | 224 P H
5463.49 43.93 -24.27 68.2 36.14 32.7 12.9 37.81 276 224 P H
5451.01 36.03 |-17.97 54 28.26 32.7 12.88 | 37.81 | 276 | 224 A | H
* 5720 87.21 - - 78.43 33.42 13.19 | 37.83 | 276 | 224 P H
802.11n * 5720 79.12 - - 70.34 33.42 13.19 37.83 276 224 A H
HT20 5933 47.95 | -20.25 68.2 38.35 34 13.44 | 37.84 | 276 | 224 P H
CH 144 5459.2 44.86 -29.14 74 37.08 32.7 12.89 37.81 230 192 P \%
5720MHz 5464.27 43.2 -25 68.2 35.41 32.7 129 | 37.81 | 230 | 192 | P | V
5445.94 35.98 -18.02 54 28.2 32.7 12.88 37.8 230 192 A \%
* 5720 87.81 - - 79.03 33.42 13.19 37.83 230 192 P \%
* 5720 79.61 - - 70.83 33.42 13.19 | 37.83 | 230 | 192 A |V
5920.75 47.17 -21.03 68.2 37.59 34 13.42 37.84 230 192 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11440 51.95 -22.05 74 36.17 38.52 19.59 42.33 157 70 P H
11440 44.72 -9.28 54 28.94 38.52 19.59 42.33 157 70 A H
17160 51.36 -16.84 68.2 33.38 38.22 24.22 44.46 100 0 P H
802.11n 18000 55.83 |-18.17 74 34.44 42.3 24.42 | 45.33 | 100 0 P | H
HT20 18000 46.23 -7.77 54 24.84 42.3 24.42 45.33 100 0 A H
CH 144 11440 51.08 |-22.92 74 35.3 38.52 19.59 | 42.33 | 100 0 P \Y
5720MHz 11440 40.3 -13.7 54 2452 | 3852 | 19.59 | 42.33 | 100 0 AV
17160 51.49 -16.71 68.2 33,51 38.22 24.22 44.46 100 0 P \%
17989 56.39 |-17.61 74 35.08 42.21 2442 | 4532 | 100 0 P |V
17989 46.06 -7.94 54 24.75 42.21 24.42 45.32 100 0 A \%

Remark

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HNV)
5439.7 46.57 -27.43 74 38.8 32.7 12.87 37.8 355 137 P H
5466.22 43.61 -24.59 68.2 35.82 32.7 12.9 37.81 355 137 P H
5457.64 37.06 -16.94 54 29.28 32.7 12.89 37.81 355 137 A H
* 5710 85.83 - - 77.12 33.36 13.18 | 37.83 355 137 P H
802.11n * 5710 77.23 - - 68.52 33.36 13.18 | 37.83 355 137 A H
HT40 5853.75 47.89 -20.31 68.2 38.48 33.91 13.34 37.84 355 137 P H
CH 142 5353.51 45.27 -28.73 74 37.65 32.61 12.77 37.76 149 202 P \%
5710MHz 5468.56 4442 |-23.78| 68.2 36.63 32.7 129 | 37.81 | 149 | 202 | P | V
5452.57 37.11 -16.89 54 29.34 32.7 12.88 37.81 149 202 A \%
* 5710 83.14 - - 74.43 33.36 13.18 37.83 149 202 P \%
* 5710 75.28 - - 66.57 33.36 13.18 | 37.83 149 202 A \%
5923.75 47.31 -20.89 68.2 37.72 34 13.43 37.84 149 202 P \%
1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 50.61 -23.39 74 34.99 38.36 19.57 42.31 100 0 P H
11420 41.4 -12.6 54 25.78 38.36 19.57 42.31 100 0 A H
17130 51.95 -16.25 68.2 34.02 38.16 24.21 44.44 100 0 P H
802.11n 17835 55.96 | -18.04 74 35.8 40.92 | 2438 | 45.14 | 100 0 P | H
HT40 17835 44.9 9.1 54 24.74 40.92 24.38 45.14 100 0 A H
CH 142 11420 50.53 -23.47 74 34.91 38.36 19.57 42.31 100 0 P \%
5710MHz 11420 41.36 | -12.64 54 25.74 | 3836 | 19.57 | 42.31 | 100 0 AV
17130 50.84 -17.36 68.2 3291 38.16 24.21 44.44 100 0 P \%
17945 57.17 -16.83 74 36.18 41.86 24.4 45.27 100 0 P \%
17945 45.83 -8.17 54 24.84 41.86 24.4 45.27 100 0 A \%

Remark

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
5382.76 46.39 -27.61 74 38.69 32.67 12.8 37.77 280 227 P H
5468.56 44.14 -24.06 68.2 36.35 32.7 12.9 37.81 280 227 P H
5452.57 38.32 -15.68 54 30.55 32.7 12.88 | 37.81 280 227 A H
* 5690 82.61 - - 74.02 33.26 13.16 | 37.83 280 227 P H
802 11ac | * 5690 74.76 - - 66.17 | 33.26 | 13.16 | 37.83 | 280 | 227 | A | H
VHT80 5873.5 47.39 -20.81 68.2 37.91 33.95 13.37 | 37.84 280 227 P H
CH 138 5444.77 44.44 -29.56 74 36.67 32.7 12.87 37.8 162 205 P \%
5690MHz 5460.37 4393 |-2427| 682 36.15 32.7 12.89 | 3781 | 162 | 205 | P | V
5445.94 38.25 -15.75 54 30.47 32.7 12.88 37.8 162 205 A \%
* 5690 80.2 - - 71.61 33.26 13.16 37.83 162 205 P \%
* 5690 72.77 - - 64.18 33.26 13.16 | 37.83 162 205 A \%
5927.5 46.95 -21.25 68.2 37.36 34 13.43 37.84 162 205 P \%

1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11380 50.88 -23.12 74 35.22 38.38 19.54 42.26 100 0 P H
11380 41.14 | -12.86 54 25.48 38.38 19.54 | 42.26 | 100 0 A | H
17070 51.07 -17.13 68.2 331 38.16 24.2 44.39 100 0 P H
802.11ac 17956 56.23 | -17.77 74 35.15 | 41.95 | 24.41 | 4528 | 100 0 P | H
VHT80 17956 45.96 -8.04 54 24.88 41.95 24.41 45.28 100 0 A H
CH 138 11380 50.94 -23.06 74 35.28 38.38 19.54 42.26 100 0 P \%
5690MHz 11380 41.08 |-12.92 54 2542 | 38.38 | 19.54 | 42.26 | 100 0 AV
17070 50.91 -17.29 68.2 32.94 38.16 24.2 44.39 100 0 P \%
17967 56.61 -17.39 74 35.45 42.04 24.41 45.29 100 0 P \%
17967 45.96 -8.04 54 24.8 42.04 24.41 45.29 100 0 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz

WIFI 802.11n HT40 (SHF @ 1m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n 38526 508 | -17.4 | 68.2 38.03 42 | 2646 | 5569 | 150 | 0 | P | H
HT40
SHF 38020 49.47 -18.73 68.2 36.69 42.5 26.36 56.08 150 0 P \%
1. No other spurious found.
Remark 2. All results are PASS against limit line.
3. Super High Frequency (SHF)

TEL : 886-3-327-3456
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Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.97 22.9 -17.1 40 33.52 24.13 0.97 35.72 - - P H
182.29 36.63 -6.87 43.5 54.81 15 2.33 35.51 100 0 P H
335.55 29.92 |-16.08 46 41.81 20.07 3.19 35.15 - - P H
559.62 29.12 |-16.88 46 33.25 26.25 4.16 34.54 - - P H
802.11n 732.28 31.27 -14.73 46 32.66 27.79 4.77 33.95 - - P H
HT40 939.86 35.25 |-10.75 46 32.69 30.16 5.59 33.19 - - P H
LF 40.67 27.84 -12.16 40 43.58 18.87 1.11 35.72 - - P \%
182.29 33.88 -9.62 435 52.06 15 2.33 35.51 | 100 0 P |V
335.55 25.56 -20.44 46 37.45 20.07 3.19 35.15 - - P \%
676.02 29.79 -16.21 46 32.84 26.53 4.57 34.15 - - P \Y
946.65 35.52 |-10.48 46 32.48 30.6 5.6 33.16 - - P |V
1. No other spurious found.
Remark

2. All results are PASS against limit line.
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FAX : 886-3-328-4978

Page Number

: D108 of D110




ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : D109 of D110
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix E. Cabinet Radiated Spurious Emission Plots

Temperature : 20.2~21.8°C

Test Engineer : JC Liang and Steven Wu

Relative Humidity : [65.4~69.9%

Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : E1 of E331
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Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

0 Horizontal Fundamental

Date: 20210605 A (@Buvim) Date: 2021-06.05
130) 130
o 110
% 9%
8 S N S S| A |-
70 70 T A H PEAK(UNI,
Avo sl
s 1 50 p—|
o ol TSR R
i ppoRy s L
it
30 30
0] 1o
000 5030, 5050, 5070, 5090. 5110, 5130, 5160, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340 000 2000, 3000 000 5000, 7000
Frequency (M) Froquency (WHz)
site 03CHZ0-HY site 03CHZ0-HY
Condition PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20210605

o
s J
1 pNE

000 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5290, 5250, 5270, 5290, 5310, 5940
Frean z)

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORTZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : E2 of E331



ssamonas. FCC RADIO TEST REPORT

Report No

. FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Fundamental

Peak

Date: 2021.06.05

PEAK BE 74

R A e T T

T

550, 6270, 5290 530 5330 5350 5370, 5390, 5410, 5430, T
Frequency (Miz)

+PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2021.06.05

AV BE 54

S0 50 590 SAM0. 540, 5A
y ()

AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: E3 of E331



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

0 Vertical Fundamental

— oate: 20210605 s coavim oat: 20210605
13 1
o o
o o
1
2 ™ [l e o e T I e e W B SRSV
o st
o . . N oo ) PPN T
o p el e —
sty
q 0
e 1
506 S 0%%. 6070 505 BTG % 5150 5170 F1G6. NG 5% 5250 5270 a0 0. T oo o o oo )
reauencs e reasenty e
:03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 91200_002360_1091103 VERTICAL Condition PEAK(UNIT) 3m 91200_002360_1091103 VERTICAL
 RBWL1000.000KHz VBW3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2021.06.05

; ‘ 1

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : E4 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No

. FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

Fundamental

Peak

Date: 2021.06.05

PEAK BE 74

550 6270, 5290 530, 5330 5360 5370 5390 SAM0. 5430, 54
Frequency (Miz)

+PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2021.06.05

AV BE 54

0. a0 540, 54

AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: E5 of E331



ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Horizontal

Fundamental

Avg.

Date: 2021.06.05

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340

Site
Condition

Frequency (MHz)

03CH20-HY

AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

i [—— - Jem——
] o
11n |m
o o
.
T ™ B I TN I = T [ I N
|
« . « ]
Y u‘w g T——— S
WN1M
w B
P "
SO0 0 0 TR0 S0 A N S S S S o 0 o0 e o 0
evwenty ey
:03CH20-HY Site
Condition : PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 91200_002360_1091103 HORIZONTAL
RBWH000000K1 2 VDWH3000.000Ks 12 SWT-Auto RBWH000000K 2 VBW-3000000Ks 2 SWT-Auto
o

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Horizontal

Fundamental

Peak

1 (dBuVim) Date: 2021.06.05

= PEAK BE 74
70

\
“MMWM«M” Mw Pounet o i

5220 6250, 6270, 5290 530 5330 530 5370 5390 SAI0. 5430, 54
Frequency (Miz)
£ 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2021.06.05
130
ol
o)
70 ==
N / \“__
e
0]
220 5250, 520 5290, 530, 5390, 530, 530 5390 5410 5430 5
Frequency (MHz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2021.06.05

000 5030, 5050, 5070, 5090, 50, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5
Frequency (MHz)
£ 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

A @BuVim)

Date: 2021.06.05

pearum
e st
S0 | b
) st b
PRIV iy b
P
1
050 7000 T o e 00, 7o
Frequencs (M)

Site 03CH20-HY
Condition

PEAK(UNI) 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim) Date: 2021.06.05

i [

| - — SN

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

Vertical

Fundamental

Avg.

Date: 2021.06.05

AV BE 54
= ~
Nl 1
220 5250, 520 5290, 530, 5390, 530, 530 5390 5410 5430 5
Frequency (MHz)

[

Site
Condition

03CH20-HY

AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

1 dBuvim) oats 2021 0605
13
o
o
venx e 74
i m
s wa i
’ ) LW .
r‘

q
e

TN NN T

requency e
ite :03CH20-HY
Condition : PEAK_BE_74 3m 91200_002360_1091103 VERTICAL
REW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 By

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :

E9 of E331



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

Horizontal

Fundamental

Peak

1 (dBuVim)

Date: 2021.06.05

o -
] o
11n |m
o o
;
" e o 4
n /"M B I T I = T = I N
" e
« i 9 s e ——
At ATl U L
Jo——
w B
P "
0 LB o o0 e o 0
reancy o ey
:03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 91200_002360_1091103 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuvim)

Date: 2021.06.05

AV BE 54

o7 =

1
e
0]
300 D 5350, 570 - Em EED 450 54
Frequency (MHz)

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH64 5320MHz

0 Vertical Fundamental

) dBovim) Date: 2021.06.05 ) @Bavim) Date: 20210605
1% 130
1o 1o
a0 o
1
peak oe 74
m m AT T ——r—n v
A\ A6 54
5nM W T 50 v e
Y e " Myl Aot ke Ceumacaian|
s e
0 3
1o 1
300 D 5 B R R T 000 00 D 000 ED Ty 7000
Frequency () Freauency (WHz)
2 03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL Condition PEAK(UNLT) 3m 9120D_002360_1091103 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuvim) Date: 2021.06.05

70 j’v \
AV BE 54
\ B ¢

- ~ i

300 D 5350, 570 - Em EED 450 4
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - L

0 Horizontal Fundamental

vate: 20210605 1o Date: 20210605
15 1
o o
o o
8 N T m L
70l 70 n RREER R ot PEAKIUNY)
v 54
s I " WAL B “ IR Fp— o
f Y o
S e
q %
P 1
G0 503 5050, 5070, 090, 5110, 513, 5150 SAT0. 510 2o, 5230 6250 Earo. 5290 0. Mo oo 7000, 5ot o oo, 7ato
Feuoncy i) Frecuency iz
site 03cHz0HY site 03cHz0HY
Condition PEAK_BE_74 3m 9120D_002360_1091103 HORTZONTAL Condition PEAK(UNIT) 3m 9120b_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20210605

iBmRRaaENARRRRR]

000 5030 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5290, 5250, 5270, 5290, 5310, 5940
Frequency (MHz)

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORTZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 E12 of E331



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH52 5260MHz - R

0 Horizontal Fundamental

1 (dBuVim) Date: 2021.06.05

onnren PEAK_BE 74
7
50 T

e e -

5220 6250, 6270, 5290 530, 5330 530 5370 5390 SAM0. 5430, 54
Frequency (Miz)
£ 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2021.06.05

70 —V\\
AV BE 54
50
1 N

220 5250, 520 5290, 530, 5390, 5360, 530 5390 5410 5430 5
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : E13 of E331
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

Vertical

Fundamental

1 (dBuVim) Date: 2021.06.05

A @BuVim)

Date: 2021.06.05

o UT W Tt

1

Avg.

Date: 2021.06.05

5 mEHEEAN

Site
Condition

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)
03CH20-HY
AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

| S S S S| on
peAK
j‘f \ G 54
5 + ”‘\W 5o I |
) Iy clentabe A e
S o " e A b
3 3
10 10
000 5030, 5050, 5070. 5090, 510, 5130, 5160, 5170, 5190, 5210, 5230, 5260, 5270, 5200, 53%0. 5 000 200, E 000 000, 7000
Froquency (Miz) Froquency (Wiz)
ite +03CH20-HY site 03CH20-HY
Condition +PEAK_BE_74 3m 91200_002360_1091103 VERTICAL Condition PEAK(UNLI) 3m 91200_002360_1091103 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim)

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 E14 of E331



ssamonas. FCC RADIO TEST REPORT

Report No

. FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2021.06.05

f.‘m\\ PEAK BE 74

g .

5220 6250, 6270, 5290 530 5330 5360 5370 5390 SAM0. 5430, 54
Frequency (Miz)
£ 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2021.06.05

ﬂ AV BE 54
b

550 6270, 5290 530 5330, 530 5370, 5390, 5410 430, 54
Frequency (MHz)

03CH20-HY
AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 E15 of E331



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - L

0 Horizontal Fundamental

) Buvim) Date: 2021.06.05 2 @mavim) Date: 2021.06.05
1% 130
1o 1o
a0 o
1
7 ‘L 2o T T L peaxwnn)
A6 54
I ; P b § e
o il oo e e N PSR S s P
e e
0 )
1o 1
00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 170 5H90. 5210, 5230, 5250, 5270, 5290, S0 5 000 00 D 000 Ty 7000
Frequency (M) Freauency (MHz)
+03CH20-HY site 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2021.06.05

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : E16 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - R

0 Horizontal Vertical

1 (dBuVim) Date: 2021.06.05

o pe gt 74
7 / '\‘
5 Jod

o &

PP " M i

5

r

T e B G HR wa mw w s s

reauency (i)
:03CH20-HY

Condition : PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2021.06.05

\ AV BE 54
50 b

L 1

220 5250, 520 5290, 530, 5390, 530, 530 5390 5410 5430 5
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number 1 E17 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - L

0 Vertical Fundamental

) @Buvim) Date: 2021.06.05 A @Buvim) Date: 2021.06.05
130) 130
o 10
% %
1
N e e e e s e P | E N i peAK
VG 54
) . 5 ]| A
¢ . oo b lhisds e e LR
s e
3 3
10 10
000 5030, 5050, 5070. 5090 50, 5130, 5160, 5170, 5190, 5210, 5230, 5260, 5270, 5200, 530, 5 000 200, E 000 5000, 000, 7000
Frequency (MHa) Frequency (MHz)
+03CH20-HY site 03CH20-HY
Condition +PEAK_BE_74 3m 91200_002360_1091103 VERTICAL Condition PEAK(UNILT) 3m 9120D_002360_1091103 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2021.06.05

SO . N IS U ot A N S Vg N

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : E18 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH60 5300MHz - R

0 Vertical Fundamental

1 (dBuVim) Date: 2021.06.05

PEAK BE 74
70

Py
I —— M P

5220 6250, 6270, 5290 530 5330 530 5370 5390 SAM0. 5430, 54
Frequency (Miz)
£ 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2021.06.05

i
.

A

220 5250, 520 5290, 530, 5390, 530, 530 5390 5410 5430 5
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number 1 E19 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH64 5320MHz
0 Horizontal Fundamental
. /" k] e WU T seaun
ol . —_
kg, W JANTRRRYI " " n B
1 03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 91200_002360_1091103 HORIZONTAL
o T005 000K VoW Socou St o000 00oRs 2 Vot s STt
Peak
o
70 ( ey
| | v e 54
o e
\.. —_—
o
N
- I T
E—
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL
AT
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT20 CH64 5320MHz

0 Vertical Fundamental

) guvim) Date: 2021.06.05 2 @mavim) Date: 2021.06.05
1% 130
1o 1o
a0 o
T
oy, pEAK B 74
7 \]‘ 1 me Bl 0 pEAK(UND)
W b A6 54
ol o * prm—
R P IR e
——
0 3
1o 1
300 D 5 B R R T 000 00 D 000 ED Ty 7000
Frequency (M) Freauency (MHz)
+03CH20-HY site 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim)

Date: 2021.06.05

~
AV BE 54
o
1

300 D 5350, 570 5300, Em EED 450 54
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - L

0 Horizontal Fundamental

Date: 20210605 J s Date:2021.06.05
130 10
0 o
a0 %
W etral e e | S oAk
50 M 50 f
‘ Jae bt pr—
. ety ) b A
Ltnsib
20 )
1o 1
300" 5030, 5050, 5670, 5090, 5110 5130, 5150, 5H70. 5190, 5710, 5230, 5250, 5270, 5290 590 5940 00 70, ED o0 0. 700
Froquency (Min) frequencs M)
site 03CH20-HY site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 HORIZONTAL
RBWA1000.000KHz VBW:3000.000KHz SWT:Auto RBW1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 20210605
130
0
a0
L —r
= J \,
o Sy
20
0
300 5030, 5050, 5a70. 5090, 5710, 5130, 5T50. 5170, 5190, 5240, 5230, 5250, 5270, 5290 590, 5340
Freduency 0w

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORTZONTAL
RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - R

0 Horizontal Fundamental

1 (dBuVim) Date: 2021.06.05

At PEAK_BE 74
n f s v\
sl i WW e — -

220 5250, 520 5290, 530 5390, 530, 5370 5390 5410 540 5t
Frequency (MHz)
Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim)

Date: 2021.06.05

i
AV BE 54
50

220 5250, 520 5290, 530, 5390, 530. 530 5390 5410 5430 5
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - L

0 Vertical Vertical

) Buvim) Date: 2021.06.05 2 @mavim) Date: 2021.06.05
130) 130
o 10
% %
1
7 ek s 2o T T L peaxwnn)
MMj WAVG,SA
s . s
i e '“"""mwm WMMW«MW e A
g W "
It e
3 3
10 10
000 5030, 5050, 5070. 5090, 5HH0. 5130, 5160, 5170, 5190, 5210, 5230, 5260, 5270, 5200, 530, 5 000 200, E 000 000, 7000
Frequency (M) Freauency (MHz)
2 03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL Condition PEAK(UNLT) 3m 9120D_002360_1091103 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2021.06.05

50
S OO 5 A S SN N S N T

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH54 5270 - R

0 Vertical Vertical

1 (dBuVim) Date: 2021.06.05

PEAK_BE 74
s
7 e

gyt "

Ry i "

20

10

Sm e w G B0 S He. W G S s 5

remency iz
2 03CH20-HY

Condition : PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2021.06.05

AV BE 54
50

T 1

e
0]
220 5250, 520 5290, 530, 5390, 530, 530 5390 5410 5430 5
Frequency (MHz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - L

0 Horizontal Fundamental

1 (dBuVim)

Date: 2021.06.05

A @BuVim) Date: 2021.06.05

7 e W o UT W Tt L eeaxu)
L A6 54
= et ¥ | T = A AT

PE————eeiss
AN

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5

000 2000, 3000, 4000, 5000, 7000
Frequency (MHz) Frequency (MHz)
£ 03CH20-HY Site 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL Condifion PEAK(UNIT) 3m 9120D_002360_1091103 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2021.06.05

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11n HT40 CH62 5310 - R

0 Horizontal Fundamental

1 (dBuVim)

Date: 2021.06.05

PEAK BE 74
70 Lt

a1 - \WM“‘MM»MAMMWWW

5220 6250, 6270, 5290 530, 5330 530 5370 5390 SAM0. 5430, 54
Frequency (Miz)
£ 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuVim) Date: 2021.06.05

AV BE 54
50

1 .
I e
xq !
1
T e o mw B G ms B B0 S0 0 E
Froauency Mz
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2021.06.05

ey
‘ ‘ ‘ ol

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (MHz)

£ 03CH20-HY

Condition +PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

A @BuVim) Date: 2021.06.05

1
o UT W Tt

pearum
e st
) IR p——— i)
) WWM»WWW
1
050 7000 T o 00, 7o
Frequencs (M)
Site 03CH20-HY
Condition PEAK(UNIT) 3m 91200_002360_1091103 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim) Date: 2021.06.05

Site

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 6250, 5270, 5290, 5310, 5340
Frequency (MHz)

03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2021.06.05

peak ot 74
70 Ww«

B W\MIJ \WW

oot POy oyl A
20

1o

N TN T T

requency (Mitz
:03CH20-HY

Condition : PEAK_BE_74 3m 91200_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2021.06.05

AV BE 54

S T

220 5250, 520 5290, 530, 5390, 5350, 530 5390 5410 5430 5
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

0 Horizontal Fundamental

Date: 20210605

Date: 20210605

1
70}

nof LT RREER R i PEAK(UNI),
A6 s
50 E
PR SRS S g SR

. g efpaserit|
30 e et s

000 5030, 5050, 5070. 500, 5110 5130. 5150, 5170, 5190. 5210, 5230 5280 5270, 5 000 2000, 3000 2000, 5000, 7000
Frequency (M) Frequency (MHz)
site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_002360_1091103 HORTZONTAL Condition PEAK(UNIT) 3m 91200_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20210605

=
e f
' PRSI

000 5030, 5050. 5070. 5090, 5110, 5130, 5150 5170 5190 5210, 5230, 5250 5270, 5
Frequency (MHz)

Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 HORTZONTAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : E30 of E331
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Horizontal

Fundamental

1 (dBuVim) Date: 2021.06.05

Avg.

RBW:1000.000KHz VBW:10.000KHz SWT:Auto

pEAK B 74
70 et et S
P . ;
s v
AT g g
0 |
1o
S s G S0 S0 S0 Ss0 S0 590 S0 s 6
Frequency (i)
2 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 2021.06.05
1
o
a0
o ——
e A
| AvG B 54
50
S| S
0
o
T 0 s G0 S0 w0 S0 w0 S0 S0 S0 o
Froquency (i)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120Db_002360_1091103 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2021.06.05

WW
i " ‘ prm f,,mwwmj

000 5030, 5050. 5070, 5090. 5110 5130, 5150 5170 5190 5210, 5230, 5250. 5270, 5
Frequency (Miz)
£ 03CH20-HY
Condition +PEAK_BE_74 3m 9120D_002360_1091103 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

A @BuVim)

Date: 2021.06.05

1
o UT W Tt

e
a6 54
s WS A A
-
. WVMMM"‘M’M
1
Ty 700, D 005 ETy T 70
Frequency (M)
Site 03CH20-HY
Condition PEAK(UNLT) 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuvim) Date: 2021.06.05

=
50
1 o

5050 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5100, 5210 5230 5260, 5270 5
Frequency (MiHz)
Site 03CH20-HY
Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR693034-06

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

Peak

s By Date: 2021.06.05
120
1
a0
pea gt 74
7 A
50
e WA
H R LRV
20
10
Sm e G G B0 S B G G S s 5
reauency (e
:03CH20-HY
Condition : PEAK_BE_74 3m 91200_002360_1091103 VERTICAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuVim) Date: 2021.06.05

i — b

| VG BE 54

1
e,

220 5250, 520 5290, 530, 5390, 5350, 530 5390 5410 5430 5
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE_54 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH52 5260MHz

Date: 2021.06.11 2 @mavim) Date: 2021061
130) 130
o 10
% %
peAKU peakUND)
L e B S e S  me e s P & B L B e B S e e S S B b B
2 G 5 Ao
Sn_apbae S s S P — e e
3 3
10 10
008000, 70000 2000, 000 6000, T 0008000, 70000, 2000 000, 5000, 8000
Frequency (M) Freauency (WHe)
site +03CH20-HY site 03CH20-HY
Condition + PEAK(UNT) 3m 91200_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH60 5300MHz

0 Horizontal Vertical

Date: 2021.06-11 A @Buvim) Date:2021.06-11
130 130
o) 10
o) %
o . PEAK(UN| L - PEAK(UNI)
701 A =R 1 ] 1 f oL f =H 1 =
v 54 v
L s o e [ S R ——— |
30| 30
0] 10
000 8000 0000, 72000, 4000, 6000, ot 900 8000 70000, 2000, 4000, 76000, 6000
Frequency (Miz) Frequency (MHz)
site +03CH20-HY Site 03CH20-HY
Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : E35 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11a CH64 5320MHz

0 Horizontal Vertical

Date: 2021.06-11 A @Buvim) Date:2021.06-11
130 130
o) 10
o) %
o . PEAK(UN| L - PEAK(UNI)
701 A =R 1 ] 1 f 7o H—=HH f =H 1 =
v 5§ v
50] P — e | P e —— ==
30| 30
0] 10
000 8000 0000, 72000, 4000, 6000, ot 900 8000 70000, 2000, 4000, 76000, 6000
Frequency (Miz) Frequency (MHz)
site +03CH20-HY Site 03CH20-HY
Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : E36 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CHS52 5260MHz

0 Horizontal Vertical

Date: 2021.06.11 A @BuVim)

Date: 2021.06:11

PEAK(UND) pEAK(UN)
e e B i N N b B |

e e B SN N (S !

AV 5t . AvG 4
P e —— S D p———— T —— L
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10 10
000 5000, 0000, 12000, 000, 5000, 18000 000 8000, 70000, 12000, 000, 16000, 8000
Frequency (Miz) Frequency (MHz)
Site £ 03CH20-HY Site 03CH20-HY
Condition + PEAK(UNII) 3m 9120D_002360_1091103 HORIZONTAL Condifion PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH60 5300MHz

0 Horizontal Vertical

Date: 2021.06-11 A @Buvim) Date:2021.06-11
130 130
o) 10
o) %
o . PEAK(UN| L - PEAK(UNI)
701 A =R 1 ] 1 f 7o H—=HH =H 1 =
AvG 5 avG 4,
[ pe———— 50,
?
30| 30
0] 10
000 8000 0000, 72000, 4000, 6000, ot 900 8000 70000, 2000, 4000, 76000, 6000
Frequency (Miz) Frequency (MHz)
site +03CH20-HY Site 03CH20-HY
Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : E38 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT20 CH64 5320MHz

0 Horizontal Vertical

Date: 2021.06-11 A @Buvim) Date:2021.06-11
130 130
o) 10
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o . PEAK(UN| L - PEAK(UNI)
701 A =R 1 ] 1 f 7o H—=HH f =H 1 =
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E e = S0 A A
30| 30
0] 10
000 8000 0000, 72000, 4000, 6000, ot 900 8000 70000, 2000, 4000, 76000, 6000
Frequency (Miz) Frequency (MHz)
site +03CH20-HY Site 03CH20-HY
Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number 1 E39 of E331
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH54 5270

0 Horizontal Vertical

Date: 2021.06.11 A @BuVim)

Date: 2021.06:11

PEAK(UND) pEAK(UN)
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000 5000, 0000,

000, 6000, 18000 000 8000, 70000,

12000, 12000, 000, 16000, 8000
Frequency (Miz) Frequency (MHz)

Site £ 03CH20-HY Site 03CH20-HY

Condition + PEAK(UNII) 3m 9120D_002360_1091103 HORIZONTAL Condifion PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11n HT40 CH62 5310

0 Horizontal Vertical

Date: 2021.06-11 A @Buvim) Date:2021.06-11
130 130
o) 10
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o . PEAK(UN| L - PEAK(UNI)
70 A =R 1 ] 1 f oL f =H 1 =
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[ e r——— R . e B
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000 8000 0000, 72000, 4000, 6000, ot 900 8000 70000, 2000, 4000, 76000, 6000
Frequency (Miz) Frequency (MHz)
site +03CH20-HY Site 03CH20-HY
Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number 1 E41 of E331
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ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH58 5290MHz

- -
L e B S e S  me e s P & B L B e B S e e S S B b B
S N N—— — -
0 b e L o B et
E— -
Site : 03CH20-HY Site 03CH20-HY
Condition : PEAK(UNLT) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNLT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number 1 E42 of E331
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FR693034-06

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

0 Horizontal Fundamental

Date: 2021.06.03 A 4Buvim) Date: 2021.0603
130 130)
10} 10
o) %
U |
70 70 T A H PEAK(UNI,
avG 54
500 1 ) T
et i >
e aa
30| 30
0] 1o
350 50, 5400, E 5440, 5460, £ 5500, 5510 000 2000 3000 2000, 5000, 7000
Freaquency (M) Frequency (MHz)
site 03CH20-HY Site 03CH20-HY
Condition PEAK_BE(UNIT)_B3 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 20210603

| [T}

350 360, 400,

ET 5440 5460, ED 5500, 5510
Frequency (MHz)

Site 03CH20-HY

Condition AV6_BE(UNIT)_B3 3m 9120D_002360_1091103 HORTZONTAL
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Peak Left blank
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Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

Horizontal Fundamental

Peak

1 (dBuVim) Date: 2021.06.04

A @BuVim)
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000 2000, 3000,

4000, 5000, 7000
Frequency (MHz) Frequency (MHz)

£ 03CH20-HY. Site 03CH20-HY
Condition + PEAK_BE(UNII)_B3 3m 91200_002360_1091103 HORIZONTAL Condifion PEAK(UNIT) 3m 9120D_002360_1091103 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuvim) Date: 2021.06.04
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350 5380, 5400, 5420, 5440, 5450, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680.57
Frequency (MHz)

Site 03CH20-HY
Condition AVG_BE(UNIT)_B3 3m 91200_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHZ SWT:Auto

Left blank
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FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - R
0 Horizontal Fundamental

Date: 2021.06.04
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Frequency (Wiz)

Site £ 03CH20-HY.

Condition +PEAK_BE(UNIT)_83 3m 9120>_002360_1091103 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

Vertical

Fundamental

Peak

1 (dBuVim) Date: 2021.06.04
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350 5380, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680.57¢
Frequency (MHz)

£ 03CH20-HY.

Condition +PEAK_BE(UNIT)_B3 3m 9120D_002360_1091103 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

A @BuVim)
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Frequency (WHz)
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Avg.
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350 5380, 5400, 5420, 5440, 5450, 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680.57
Frequency (MHz)
03CH20-HY

Condition AVG_BE(UNIT)_B3 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank
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Page Number

1 E69 of E331



ssamonas. FCC RADIO TEST REPORT
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - R
0 Vertical Fundamental
70 [‘”””WMM\W pEAK_sEwN B3
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a'ngdmon ggﬁ:‘fgéruyNH),m 3m 9120D_002360_1091103 VERTICAL
Peak Left blank
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Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)
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Band 3 5470~5725MHz Band Edge @ 3m

ANT
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Frequency (MHz)

Site 03CH20-HY

Condition

AV6_BE(UNITT)_B3 3m 91200_002360_1091103 HORTZONTAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto

[
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - R
0 Horizontal Fundamental
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Froquency (Wiz)
Site 2 03CH20-HY
Condition : PEAK_BE(UNLI)_B3 3m 9120D_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m
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Fundamental
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Condition : PEAK_BE(UNIT)_B3 3m 9120D_002360_1091103 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
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Frequency (MHz)
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Frequency (MiHz)

Site 03CH20-HY

Condition AVG_BE(UNIT)_B3 3m 9120D_002360_1091103 VERTICAL

RBW:1000.000KHz VBW:10.000KHz SWT:Auto
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - R
0 Vertical Fundamental

\\\\\\ Date: 2021.06.04
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Frequency (MHz)
Site £ 03CH20-HY.

Condition +PEAK_BE(UNIT)_B3 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L
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Fundamental

Peak

1 (dBuVim) Date: 2021.06.04
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Frequency (MHz)
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Condition +PEAK_BE(UNIT)_83 3m 9120>_002360_1091103 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

A @BuVim)
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Condition PEAK(UNLI) 3m 9120D_002360_1091103 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuvim) Date: 2021.06.04

350 5360, 5400, 5420, 5440, 5450, 5480, 5500, 5620, 5540, 6560, 5580, 5600, 5620, 5640, 5650, 5680, 57
Frequency (MiHz)
Site 03CH20-HY
Condition AVG_BE(UNIT)_B3 3m 91200_002360_1091103 HORIZONTAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Left blank
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH122 5610MHz - R
0 Horizontal Fundamental
s, o s
* WW‘MWMWWWMWMMMW i
a'ngdmon ggﬁ:‘fgéruyNH),m 3m 9120D_002360_1091103 HORIZONTAL
Peak Left blank
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WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

Vertical

Fundamental

Peak
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Condition : PEAK_BE(UNLI)_B3 3m 9120D_002360_1091103 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

A @BuVim)

Date: 2021.06.04
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U e T e
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000 2000,

Site 03CH20-HY
Condition PEAK(UNI) 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

4000,
Frequency (MHz)

Avg.

1 (dBuvim) Date: 2021.06.04

“ NIWTA«TM

350 5360, 5400, 5420, 5440, 5450, 5480, 5500, 5620, 5540, 6560, 5580, 5600, 5620, 5640, 5650, 5680, 57
Frequency (MiHz)
Site 03CH20-HY
Condition AVG_BE(UNIT)_B3 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHz VBW:10.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH122 5610MHz - R
0 Vertical Fundamental
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b W“M»WMWW«WM Hot “ "

20

1o

= R - T 7 Tes
Frequency (M)
Site 2 03CH20-HY
Condition : PEAK_BE(UNLI)_B3 3m 9120D_002360_1091103 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH100 5500MHz

L e e e | S B e B L e e e e e S e
\ L
= : N x e S0
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK(UNIT) 3m 91200_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 91200_002360_1091103 VERTICAL

Peak

Avg.
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WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH116 5580MHz

0 Horizontal Vertical
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Frequency (Miz) Frequency (MHz)
site +03CH20-HY Site 03CH20-HY
Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.
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WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH140 5700MHz
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Frequency (Miz) Froquency (WHz)
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Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.
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Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH100 5500MHz

Peak

Avg.
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Site +03CH20-HY Site 03CH20-HY
Condition + PEAK(UNII) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNLI) 3m 91200_002360_1091103 VERTICAL
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WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11n HT20 CH116 5580MHz
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Condition PEAK(UNI) 3m 9120D_002360_1091103 HORIZONTAL Condition PEAK(UNIT) 3m 9120D_002360_1091103 VERTICAL

Peak

Avg.
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